Western University Scholarship@Western

Canadian Journal of Surgery

Digitized Special Collections

1-1-1989

Volume 32, issue 1

Canadian Medical Association

Follow this and additional works at: https://ir.lib.uwo.ca/cjs

Part of the Surgery Commons

Recommended Citation

Canadian Medical Association, "Volume 32, issue 1" (1989). *Canadian Journal of Surgery*. 192. https://ir.lib.uwo.ca/cjs/192

This Book is brought to you for free and open access by the Digitized Special Collections at Scholarship@Western. It has been accepted for inclusion in Canadian Journal of Surgery by an authorized administrator of Scholarship@Western. For more information, please contact wlswadmin@uwo.ca.

The Canadian Journal of Surgery Le journal canadien de chirurgie

Vol. 32, No. 1, January 1989 Janvier



- Benign Adrenal Tumours
- Popliteal Aneurysms
- Diurnal Variation in Labour Onset

Published by the Canadian Medical Association Sponsored by the Royal College of Physicians and Surgeons of Canada

CARDIOVASCULAR SUTURES

Improved Cardiovascular Needles

- Special highly adherent silicone lubricant further reduces resistance...first pass, last pass
- Securely attached to the suture

Needles Resist Bending

- New, stronger needle configuration
- Superior sharpness
- Lower penetration force reduces strain on needle – minimizes bending and breaking

TICRON

SURGILENE



A TRADITION OF INNOVATION

Cyanamid Canada Inc. 88 McNabb Street, Markham, Ontario L3R 6E6 *Registered Trademark of Cyanamid Canada Inc.



The Canadian Journal of Surgery Le journal canadien de chirurgie

Vol. 32, No. 1, January 1989 Janvier ISSN 0008-428X

QUILL ON SCALPEL	An Adrenalin Rush N. Schmidt	3
	A Plea for Standard Methods of Reporting Studies on Lower Extremity Ischemia N.M. Sheiner	5
CORRESPONDENCE	Primary Omental Torsion J.P. Appleby, W.T. Simpson, T.E. Abraham	7
	Immediate Thrombosis of Carotid Endarterectomy W. Gee	7
STATE OF THE ART	Dilatation and Curettage M.E. Boyd	9
CANADIAN ASSOCIATION OF CLINICAL SURGEONS	Fate of the Gallbladder With Cholelithiasis After Endoscopic Sphincterotomy for Choledocholithiasis D.D. Lamont, R.B. Passi	15
	Strictureplasty in Crohn's Disease R.E. Silverman, R.S. McLeod, Z. Cohen	19
ORIGINAL ARTICLES	Identification and Importance of Lymphocyte Subpopulations in the Regional Lymph Nodes of Breast Cancer Patients N. Khuri, S.P. Jothy, H.R. Shibata	23
	Clinical Significance and Measurement of the Length of the Right Main Bronchus C.L.N. Robinson, N.L. Müller, C. Essery	27
	Acute Scrotal Pain in Children: Prospective Study of Diagnosis and Management P.A.M. Anderson, J.M. Giacomantonio, R.D. Schwarz	29
	Diurnal Variation in Admission to Hospital of Women in Labour W.D. Fraser, F.H. McLean, R.H. Usher	33
	Surgical Treatment of Post-traumatic Kyphosis: a Report of 16 Cases A. Jodoin, P. Gillet, P.R. Dupuis, G. Maurais	36

Perioperative Chemotherapy for Primary Sarcoma of Bone K.W. Chan, M. Knowling, C.P. Beauchamp	
Above-Knee Femoropopliteal Reconstruction With Polytetrafluoroethylene: a Good Alternative to Saphenous Vein Bypass F. Laurendeau, J. Lassonde	
Adrenal Myelolipomatous Nodules Mimicking Adrenal Neoplasms: Report of Three Cases D.V. Bautista, M. Asch, K. Kovacs, D. Murray	
The Risk of Occult Invasive Breast Cancer After Excisional Biopsy Showing In-Situ Ductal Carcinoma of Comedo Pattern P.D.J. Hardman, A. Worth, U. Lee	
Management of Gallstone Ileus R.G. Syme	
Popliteal Aneurysms: an Index of Generalized Vascular Disease C.W. Cole, A.M. Thijssen, G.G. Barber, N.V. McPhail, T.K. Scobie	
Complications and Functional Results After Limb-Salvage Surgery and Radiotherapy for Difficult Mesenchymal Neoplasms: a Prospective Analysis R.S. Bell, B. O'Sullivan, F. Langer, J.L. Mahoney, S.V. Lichtenstein, F.L. Moffat, B.J. Cummings, N.V. Hawkins, V.L. Fornasier	
Surgical Treatment of Fungal Mycetoma R. Visvanathan	
Anteromedial (Perineal) Dislocation of the Hip: a Case Report J.C. Burrell, J.K. Lipinski	
SESAP V Question	
Notice of Change of Address/Avis de changement d'adresse	
Instructions to Contributors/Directives aux collaborateurs	
Reviewers 1988	
Notices	
Books Received	
Book Reviews	
SESAP V Critique	
Correction	
Classified Advertising	
Advartigare' Index	

Cover picture

2

A recurrent retrocaval right adrenal pheochromocytoma superimposed on its venacavogram and shown in cross-section by computed tomogram (see editorial, pages 3 and 4).

QUILL ON SCALPEL

This section provides a medium through which Canadian surgeons can declare themselves, briefly and informally, on the day-to-day affairs of surgery.

An Adrenalin Rush

Nis Schmidt, MD, MSc, FRCSC

Member, Editorial Board, Canadian Journal of Surgery. Clinical Professor, Department of Surgery, University of British Columbia, St. Paul's Hospital, Vancouver, BC

M anaging a surgical problem of the adrenal gland can get one's adrenalin going. The presentation, pathophysiology, pathological features, investigation and treatment of adrenal disease are fascinating and challenging. Admittedly, adrenal tumours are uncommon in clinical practice - benign nonfunctioning tumours occur unexpectedly in 0.6% of computed tomography series¹ and in only 1.4% to 8.7% of autopsy series,² and adrenocortical carcinomas appear in 0.0006% to 0.00017% of annual cancer registries.^{3,4} Certainly, these rates indicate that the numbers of cases will be small.

In this issue (pages 51 to 55), Bautista and colleagues describe three cases of a fascinating adrenal tumour that is benign, nonfunctional and may be bilateral. Myelolipomas of the adrenal gland are real tumours in that they are discovered as an adrenal mass. Bautista and colleagues present an interesting debate regarding etiology in their development as a tissue composed of hematopoietic and fatty elements. The real question for the clinician on discovering a tumour of the adrenal gland is what to do with it; fortunately most adrenal tumours found incidentally are nonfunctional and benign. But these must be proven, and therein lies the challenge.

The widespread use of ultrasonography and computed tomography has fortuitously uncovered many previously unsuspected adrenal lesions and at the same time eliminated the use of many invasive and potentially harmful diagnostic procedures. Gone are the days of retroperitoneal air insufflation, and the use of adrenal gland arteriography for tumour diagnosis is decreasing. For patients who present with a clinical syndrome of hypertension, Cushing's syndrome or virilization, and endocrinologic investigation indicates a tumour, the

The Canadian Journal of Surgery 1867 Alta Vista Dr. Ottawa. Ont. K1G 3Y6 Tel.: (613) 731-9331 Telex: 053-3152 Fax: (613) 731-9013

The Canadian Journal of Surgery is published by the Canadian Medical Association and sponsored by the Royal College of Physicians and Surgeons of Canada. The establishment of editorial policy is the responsibility of the Royal College. The objectives of the Journal, endorsed by the Council of the College, are: (1) to contribute to the effective continuing education of Canadian surgical specialists, using innovative techniques when feasible, and (2) to provide Canadian surgeons with an effective vehicle for the dissemination of their observations in the area of clinical research.

Published every 2 months by the Canadian Medical Association, PO Box 8650. Ottawa, Ont. KIC 0G8. Printed by RBW Graphics. 1749-20th Street E, Owen Sound. Ont. N4K 5R2. Postage is paid at Owen Sound. Second-class mail registration No. 5375. Second-class postage paid at Lewiston. NY (USPS no. 002417). US Postmaster will send address changes to: CJS. PO Box 1172. Lewiston. NY 14092. US Office of Publication: Lewiston, NY 14092. All reproduction rights are reserved. Subscription rate for Canada

and USA is \$32.00 per year (\$16.00 per year for trainees in surgery in Canada only), for all other countries \$37.00 per year. Single copies (current issue) are available at \$5.00 each, back issues at \$6.00 each.

Detailed instructions to contributors, in English and French. appear on page 14 of the January 1989 issue.

All prescription drug advertisements in the Journal have been precleared by the Pharmaceutical Advertising Advisory Board.



Ann

"The publisher warrants that the deduction of advertising costs for advertising in this periodical is not restricted by Section 19 of the Canadian Income Tax Act."



WARRANTY

Coeditors L.D. MacLEAN, Montreal, PQ C.B. MUELLER, Hamilton, Ont.

Consulting Editor D.D. CURRAN

Associate Editor G. PANCIROV

Editorial Assistant L. WILLIAMSON

Editorial Researchers K. BEAUDOIN M. McCART

Editorial Advisory Board A.C.H. DURANCEAU, Montreal, PQ G.A. FARROW, Toronto, Ont. D.M. GRACE, London, Ont. J.F. JARRELL, Calgary, Alta. R.G. KEITH, Toronto, Ont. N. SCHMIDT, Vancouver, BC N.M. SHEINER, Montreal, PQ C. SORBIE, Kingston, Ont. W.J. TEMPLE, Calgary, Alta. G.F.O. TYERS, Vancouver, BC C. J. WRIGHT, Saskatoon, Sask. The Canadian Medical Association

President J. O'BRIEN-BELL, MB, BS

Secretary General LÉO-PAUL LANDRY, MD

Director of Publications BARBARA DREW

Advertising Sales Representative KEITH HEALTH CARE COMMUNICATIONS Tel.: (416) 239-1233 Fax: (416) 239-8220

Production Manager KATHRYN A. FREAMO

Assistant Production Manager NANCY POPE

Manager. Classified Advertising BEVERLEY KIRKPATRICK

The Royal College of Physicians and Surgeons of Canada

President D.R. WILSON, MD, FRCSC

Executive Director J.H. DARRAGH, MD, FRCPC treatment is clearly surgical. When adrenal tumours are discovered in the absence of clinical syndromes, careful biochemical investigation is necessary to uncover subclinical pheochromocytoma or androgen/ estrogen-producing tumours suggesting malignancy.

Tests basic to this investigation include measurement of plasma concentrations of cortisol, aldosterone, epinephrine, norepinephrine, testosterone and estrogen, levels of vanillylmandelic acid, catecholamines, 17-hydroxycorticosteroids, 17-ketosteroids and dehvdroepiandrosterone sulfate. Dexamethasone and metyrapone suppression tests are used to distinguish between pituitary Cushing's disease and adrenal adenomas or carcinomas causing Cushing's syndrome. Collaboration with an endocrinologist is important because interpretation of the results of these tests can be confusing and subject to error. Radionuclide scanning may also help in locating and distinguishing pheochromocytomas and aldosteroneproducing Conn's adenomas. Adrenal venous samplings may be important to discriminate between the two glands, particularly in uncommon conditions of bilateral adrenal adenomas associated with clinical syndromes or in adrenal hyperplasia and hyperfunction.

Because an adrenal tumour can be malignant, its pathological features may be of more concern to the surgeon than the presentation and pathophysiology. Although malignant adrenal tumours supposedly start small and increase in size, few adrenal tumours less than 6 cm in diameter are malignant. Adrenal tumours 4 cm or greater in diameter, functioning or not, must be considered for surgical removal. When the tumour is less than 4 cm in diameter, has been carefully evaluated and is clearly nonfunctional, it should be followed up closely. If no changes occur on ultrasonography or computed tomography over 12 to 18 months, the tumour is probably unimportant. A tissue diagnosis will give the best assurance that it is benign.

Fine-needle aspiration biopsy with good radiologic control has proven effective and safe. Simple cysts can be aspirated; bloody fluid indicates the need for surgical removal. Benign cytologic patterns can be recognized and cortical adenoma, nodular hyperplasia, myelolipoma and pheochromocytoma diagnosed. Biopsy of functioning adrenal tumours associated with clinical syndromes is usually not necessary. Primary adrenocortical and secondary carcinomas, functioning or not, have been diagnosed and a few fungal infections of the adrenal glands identified using fine-needle aspiration biopsy.

When the clinical picture, history, physical examination, biochemical investigation and possible pathological findings are established, a surgical approach can be formulated, dictated mainly by the type of syndrome and tumour suspected. I prefer to approach Conn's tumours and benign unilateral nonfunctioning tumours through the flank. A bilateral flank or posterior approach is used in bilateral adrenalectomy for Cushing's disease. Pheochromocytomas need an anterior approach to permit scrutiny for multiple tumours and to eliminate the possibility of a malignant tumour. Larger, more complex tumours and those that are likely malignant may require extensive exposure and possible vascular bypass; for these I prefer a long midline laparotomy incision with extension to a midline sternotomy.

Surgery in the investigation of adrenal clinical syndromes and tumours can be challenging, particularly in the planning and performance of procedures that technically may be demanding. What appeared to be potentially serious may prove to be an innocent benign nonfunctional tumour, like a myelolipoma, requiring simple removal, much to the relief of surgeon and patient. Results can be extremely satisfying, since postoperative recovery from these endocrine syndromes can be dramatic.

References

- 1. BELLDEGRUN A, HUSSAIN S, SELTZER SE, et al: Incidentally discovered mass of the adrenal gland. *Surg Gynecol Obstet* 1986; 163: 203–208
- HEDELAND H, OSTBERG G, HÖKFELT B: On the prevalence of adrenocortical adenomas in an autopsy material in relation to hypertension and diabetes. *Acta Med Scand* 1968; 184: 211–214
- 3. FLANNERY JT: Connecticut Tumor Registry, 1976-80, Connecticut State Dept. of Health, Hartford, Conn., 1980
- 4. COPELAND PM: The incidentally discovered adrenal mass. *Ann Intern Med* 1983; 98: 940-945

A Plea for Standard Methods of Reporting Studies on Lower Extremity Ischemia

Nathan M. Sheiner, MD, FRCSC

Member, Editorial Board, Canadian Journal of Surgery. Professor, Department of Surgery, McGill University, Surgeon-in-Chief, Sir Mortimer B. Davis-Jewish General Hospital, Montreal, PQ

I n this issue (pages 48 to 50) is an article by my colleagues Laurendeau and Lassonde entitled "Above-knee femoropopliteal reconstruction with polytetrafluoroethylene: a good alternative to saphenous vein bypass". I do not intend to criticize the article, debate the selection of patients for surgery or the conclusions of the authors. but rather to point out that this and most other reports in the vascular surgery literature cannot be assessed appropriately because there is a complete lack of standardized reporting practices. For example, in their article Laurendeau and Lassonde claim that of the 64 femoropopliteal bypasses performed, 34 were for ischemic problems with rest pain and trophic changes and 30 for claudication alone. There is no objective categorization of the severity of claudication as could be achieved by treadmill testing in a vascular laboratory, nor is there any attempt to further categorize ischemic rest pain or trophic changes. As a result it is virtually impossible to compare this group of patients with others reported in the literature

In terms of outcome, the only criterion noted in this article appears to be graft patency, though it is well known that patency does not necessarily imply success. Furthermore, there are instances in which graft occlusion occurs but does not result in limb loss, even when the bypass grafting is performed for so-called "limb salvage". Consequently, it is essential that patients be placed into standardized categories and that success be gauged by a shift into a higher category accompanied by an improvement in the ankle-brachial index. There must be objective criteria for determining patency, and a distinction should be made between primary and secondary patency rates. There should also be a standardized technique for identifying and grading those features that modify outcome, such as diabetes, smoking history, hypertension, hyperlipidemia and cardiac disease, in addition to a standardized method of assessing and reporting runoff. The reporting of deaths and complications should also be standardized as should results by life-table analyses; this can be done in either table or graph form. In Laurendeau's paper, results are reported by life-table analvsis, but there is no notation of the number of grafts at risk or the standard deviation in each period.

Aware of the importance of standardizing reporting methods, the joint councils of the Society for Vascular Surgery and the North American Chapter of the International Society for Cardiovascular Surgery appointed an ad hoc committee to deal with this issue. The first report,¹ issued by a subcommittee, deals with reporting in lower extremity ischemia. In this report, terms are defined and criteria presented for uniformly gauging severity of disease, the findings of diagnostic studies, the types of therapeutic intervention and their outcome. The authors conclude: "We feel confident that most readers will appreciate that precisely defined and uniformly adopted reporting practices will allow us to better understand the data presented in the articles we read, be able to compare them with reliance, depend more confidently on their conclusions, and base our practices on the more solid foundations of fact and the proper perspectives they will provide.'

Although acceptance of the recommendations in this report will result in considerably more work for vascular surgeons and necessitate the use of computers, the potential gains are enormous. Local, regional and national vascular societies should accept these recommendations, or at least their broad principles and insist that they be followed when presentations are made at their meetings.

Reference

 Suggested standards for reports dealing with lower extremity ischemia. Prepared by the Ad Hoc Committee on Reporting Standards, Society for Vascular Surgery/ North American Chapter, International Society for Cardiovascular Surgery. J Vasc Surg 1986; 4: 80–94

SESAP V Question



Item 218

The arteriogram of a 74-year-old man is shown above. Which of the following statements about this lesion is NOT true?

- (A) The incidence of bilaterality is 35% to 70%
- (B) It may be associated with ischemic symptoms in the toe even in the presence of good pedal pulses
- (C) Spontaneous rupture may occur
- (D) Abdominal aortic aneurysms occur in 30% to 50% of cases
- (E) This disease is seen with equal frequency in both sexes

For the critique of Item 218 see page 68.

(Reproduced by permission from SESAP V Syllabus: Surgical Education and Self-Assessment Program No. 5. The Surgical Education and Self-Assessment Program No. 6 is now available. For further information and enrolment in SESAP VI, please apply to the American College of Surgeons, 55 East Erie St., Chicago, IL 60611.)

CORRESPONDENCE

Contributions to the Correspondence section are welcome. They should be typewritten and double spaced.

Primary Omental Torsion

To the editors. Primary torsion of the greater omentum is a rare cause of abdominal pain. Since it was first described by Eitel¹ in 1899, fewer than 250 cases have been reported.² It occurs when a segment of omentum twists on its vascular pedicle, producing congestion, ischemia and eventual necrosis of the distal segment. Since the condition is rarely diagnosed preoperatively, its presence must be recognized at laparotomy. It should be distinguished from the more common secondary omental torsion, caused by attachment of the free edge of the omentum to cysts, tumours, inflammatory foci, postoperative wounds or scarring, and to internal or external hernias.

We recently treated two such patients. Both had tenderness and guarding in the right lower quadrant of the abdomen, diagnosed as acute appendicitis preoperatively.

At laparotomy, the appendix appeared normal in both patients and was removed. There was approximately 250 ml of serosanguineous fluid in the peritoneal cavity in one patient, and further exploration revealed a 10×15 -cm mass in the right upper quadrant. The mass comprised an edematous, cyanotic piece of greater omentum with areas of necrosis. By twisting on itself, an attached pedicle caused infarction of the distal segment which was easily excised. Pathological examination confirmed a normal appendix and necrosis of omentum.

In the second case, a smaller 3×3.5 -cm segment of infarcted omentum was found and excised. Again, pathological examination confirmed the diagnosis. Both patients made smooth recoveries and were discharged after 5 days.

In an extensive review of primary omental torsion by Mainzer and Simoes,³ the commonest preoperative diagnosis was acute appendicitis (82%), followed by acute cholecystitis (12%). An abdominal mass was palpable in approximately 50% of the patients.

The finding of sterile serosanguineous fluid in the peritoneal cavity is almost universal.^{3,4}

The etiology of primary omental torsion is unknown; however, in 1951, Leitner and colleagues⁵ classified possible predisposing and precipitating factors. The former included anatomical variations in the omentum, obesity and redundancy of omental veins leading to kinking and twisting around the shorter, more tense arteries. Precipitating factors are those causing displacement of the omentum: they include trauma, violent exercise and hyperperistalsis with resultant increased passive movement of the omentum.

Treatment is resection of the infarcted segment; if it is not excised, the mass becomes atrophied and fibrotic and, on rare occasions, autoamputated. Associated morbidity and mortality are extremely low.

James P. Appleby, MD

Resident VI, Division of General Surgery, University of British Columbia, Vancouver, BC

William T. Simpson, MB, FRCSC, FACS

T.E. Abraham, MD, FRCSC

Department of Surgery, Prince George Regional Hospital, Prince George, BC

References

- 1. EITEL GG: Rare omental torsion. NY Med Rec 1899; 55: 715-716
- SCHWARTZ SI, SHIRES GT, SPENCER FC, et al: *Principles of Surgery*, 4th ed, McGraw, New York, 1984: 1424–1426
- 3. MAINZER RA, SIMOES A: Primary idiopathic torsion of the omentum. Review of the literature and report of six cases. *Arch Surg* (*Chicago*) 1964; 88: 974–981
- 4. ADAMS JT: Primary torsion of the omentum. Am J Surg 1973; 126: 102-105
- 5. LEITNER MJ, JORDAN CG, SPINNER MH, et al: Torsion, infarction and hemorrhage of the omentum as a cause of acute abdominal distress. *Ann Surg* 1952; 135: 103–110

Immediate Thrombosis of Carotid Endarterectomy

To the editors. In the September 1988 issue of the Journal (pages 368 to 371), Egan and Walker documented symptomatic thrombosis of carotid endarterectomy in 5 of 325 procedures (1.5%). Four of the five patients were symptomatic within 2 hours and one within 9 hours after operation. Although they indicated that the condition will be recognized only in patients with symptoms, the authors cited one reference1 in which asymptomatic postoperative thrombosis, documented by digital subtraction angiography, was found in 1.2% of patients.

In a series of 864 carotid endarterectomies, in which all patients were monitored in the recovery room by ocular pneumoplethysmography (OPG-Gee), 26 patients were considered to have early thromboses, all of which were confirmed by immediate reoperation without interval arteriography.² These thromboses were *symptomatic* on the side appropriate in 9 patients; they were *asymptomatic* in 17 patients.

Although direct testing and other

CORRESPONDENCE

forms of indirect noninvasive testing are difficult to apply in the recovery room, the OPG-Gee is a simple, economical procedure for identifying thrombosed carotid repairs, both *symptomatic* and *asymptomatic*.

William Gee, MD, FACS

Vascular Laboratory, Lehigh Valley Hospital Center, 1200 S. Cedar Crest Blvd., Allentown, PA 18103

References

- 1. HERTZER NR, BEVEN EG, MODIC MT, et al: Early patency of the carotid artery after endarterectomy: digital subtraction angiography after two hundred sixty-two operations. *Surgery* 1982; 92: 1049–1057
- 2. GEE W, LUCKE JF, MADDEN AE: Reappraisal of ocular pneumoplethysmography after carotid endarterectomy. *J Vasc Surg* 1986; 4: 517–521

NOTICE OF CHANGE OF ADDRESS/ AVIS DE CHANGEMENT D'ADRESSE

To ensure that you continue to receive the *Canadian Journal of Surgery* without interruption, please fill in this form before you move. Avant de déménager, assurez-vous de recevoir sans interruption le *Journal canadien de chirurgie* en complétant le formulaire suivant.

Please print / en lettres moulées, svp

Name / nom

Royal College Fellow number / numéro d'identité

Old address / ancienne adresse

New address / nouvelle adresse

Postal code / code postal

Date

Royal College Fellows please mail to: Royal College of Physicians and Surgeons of Canada, 74 Stanley Ave., Ottawa, Ont. K1M 1P4.

Membres du Collège royal, veuillez expédier à: Collège royal des médecins et chirurgiens du Canada, 74 Stanley Ave., Ottawa, Ont. K1M 1P4.

Subscribers please mail to: Information Systems, Canadian Medical Association, PO Box 8650, Ottawa, Ont. K1G 0G8.

Abonnés, veuillez expédier à: Système de diffusion d'informations, l'Association médicale canadienne, CP 8650, Ottawa, Ont. K1G 0G8.



STATE OF THE ART

Dilatation and Curettage

Mark E. Boyd, MD, FRCSC

The most important role of dilatation and curettage is in the evacuation of retained products of conception; its diagnostic value is mostly limited to the detection of cancer of the endometrium. The procedure is associated with a number of complications, the majority of which occur during dilatation of the cervix. Vabra curettage is suggested as an alternative to diagnostic dilatation and curettage; it is efficient, is associated with fewer complications and is less expensive. Hysteroscopy is a useful supplement to Vabra curettage, especially in diagnosing focal lesions.

L'indication principale de la dilatation et du curetage est l'évacuation des restes des produits de conception; son intérêt diagnostique se limite à la détection des cancers de l'endomètre. L'intervention est associée à un certain nombre de complications, dont la majorité survient durant la dilatation du col. Le curetage par la méthode Vabra est recommandé comme alternative à la dilatation et au curetage diagnostiques; il est efficace, comporte moins de complications et est moins coûteux. L'hystéroscopie complémente bien le curetage Vabra, surtout pour diagnostiquer les lésions focales.

A s a result of new understanding of its diagnostic and therapeutic worth and concerns over its cost, dilatation and curettage (D & C) is no longer the mainstay of gynecologic practice. In this review, the value of D & C will be discussed and the surgical technique described; the diagnosis and avoidance of complications will be emphasized. Alternatives to D & C for diagnosing gynecologic conditions will be suggested.

Indications

The most important diagnostic use of D & C is in cancer of the endometrium, presenting as postmenopausal, intermenstrual or excessive menstrual bleeding. The only patients at high risk of harbouring the disease are those with

postmenopausal bleeding (8%).^{1,2} It is surprising, therefore, to find that the majority of D & Cs are performed on women under 34 years of age when cancer of the endometrium is almost nonexistent.³ The procedure is not a perfect diagnostic tool; initial curettage fails to identify 10% of endometrial cancers and repeat curettage is often necessary for a definitive diagnosis.^{3,4} Dilatation and curettage infrequently establishes other causes of abnormal bleeding.1 Information regarding ovulation and its timing may be important in the investigation of infertility; although ovulation can be confirmed by progesterone assays, its timing depends on histologic examination of the endometrium.

There are important, albeit limited, therapeutic uses for curettage.

From the Department of Obstetrics and Gynecology, Royal Victoria Hospital, McGill University, Montreal, PQ

Accepted for publication May 10, 1988

Reprint requests to: Dr. M.E. Boyd, Department of Obstetrics and Gynecology, Royal Victoria Hospital, 687 Pine Ave. W, Montreal, PQ H3A 1A1

It is curative when bleeding is caused by retained products of conception or submucous polyps, but unexpected discovery of the former has declined as preoperative pregnancy tests have become more sensitive.

Curettage may also be useful in cases of acute vaginal bleeding not associated with pregnancy. The hemorrhage is arrested by removing endometrium, which is rich in prostaglandins, and by causing thrombosis of endometrial arterioles and sinuses. Endometrial disease is found in only one-third of such cases.²

In all other circumstances, D & C is unlikely to have any therapeutic effect,^{1.5} particularly in patients who complain of menorrhagia.⁶ In selected cases, medical curettage, using progesterone to initiate withdrawal bleeding, would be a more logical alternative.

Surgical Technique

Preoperatively, routine perineal shaving, catheterization and enemas are not necessary; detailed hormone studies are not worthwhile, but pregnancy tests should be done.¹ The size and position of the uterus and adnexa are confirmed by pelvic examination. Local anesthesia is known to be safer than general anesthesia, and efforts should be made to use it in the operation.⁷

The anterior lip of the cervix is grasped with a single-toothed tenaculum and downward tension is exerted; the degree of mobility determines the feasibility of vaginal hysterectomy and this should be recorded.

If cancer of the endometrium is

suspected, endocervical curettage is indicated. The endocervix is first sampled, using a Kevorkian curet, care being taken to avoid the lower uterine segment. Firm pressure on the curet is necessary. The pathologist will wish to see endocervical stroma in the specimen which is collected on a separate Tulfa pad. Although endocervical curettage is done to diagnose extension of cancer of the body of the uterus into the cervix (thus marking the progression of endometrial cancer from stage I to stage II), the information gathered is often unreliable. Tumour fragments in the endocervix correlate best with a large tumour in the body of the uterus or with involvement of its lower segment but not with cervical invasion. Onehalf of the cases diagnosed preoperatively as stage II on endocervical curettage are found to be stage I when the operative specimen is examined.8 Conversely, 13% of cases initially classified as stage I are found to be stage II.8-10 The stage of endometrial cancer is altered by extension to the endocervix and although this finding should change the choice of therapy, it seldom does.

The length of the uterine cavity, used in staging endometrial cancer, is estimated with a sound. The procedure is made easier and safer when the angle between the uterus and cervix is obliterated by downward tension on the cervix. If it catches in an endocervical crypt the instrument may be impossible to insert, in which case a slightly larger probe, capable of bypassing the crypt, should be used.

The cervix is then dilated. Most complications associated with D & C occur at this time. It is imperative that there is minimal thrust on the dilators which should be held by the finger tips in a pencil grip. The dilatation should allow the passage of only the smallest curet — a no. 7

Hegar — not nos. 10 to 12 Hegar as advocated in the past.

It has been proposed that the uterine cavity should now be explored with Randall stone forceps to remove any polypoid lesions present.¹¹ Searching for polyps in this manner is inefficient and is supported only by a single, uncontrolled 30-year-old paper.^{12,13} In order to pass stone forceps, the cervix must be dilated to an inappropriate and dangerous degree.

The curettage is done with a sharp curet exploring the anterior and posterior walls, the cornua and the fundus. Despite the seeming thoroughness of the curettage, later examination will show that only half the endometrium has been sampled.^{3,14} Accurate histologic diagnosis cannot be made from gross examination of the tissue, and even frozen-section examination can be misleading.^{14,15} In 6% of cases the sample of endometrium is such that the pathologist is unable to give a histologic diagnosis.¹

Complications

The frequency of major complications is similar to that with which endometrial cancer is found.^{1.2} Perforation is the most serious complication, caused by improper dilatation of the cervix;¹⁶ this begins when the proper axis between the cervix and uterus is not found and a false passage is created.

Perforation of the pregnant uterus with a suction curet is particularly dangerous and necessitates laparotomy.⁷ If the perforation is in the cervix, the uterine artery may be torn, and the ensuing hemorrhage into the broad ligament can be massive.¹⁷ If the fundus of the pregnant uterus is perforated with a dilator, the curettage may be completed under laparoscopic control.

In the nonpregnant uterus, the fundus is usually perforated and

there is seldom excessive intraperitoneal hemorrhage. When perforation is diagnosed, the procedure is discontinued and the patient closely observed for 3 to 4 hours. The D & C can be repeated later.

Laceration of the whole thickness of the cervix is caused by use of too large a dilator and is diagnosed by the sudden release of resistance to the instrument. Substantial vaginal or retroperitoneal hemorrhage may follow; the injury is best managed by laparotomy since vaginal manipulations are unsatisfactory.

There is some suggestion that D & C contributes to infertility.¹⁸ A long-term ill effect is cervical incompetence.¹⁹ An unusual complication is obliteration of the endometrial cavity by postoperative adhesions (Asherman's syndrome), most often a sequel to curettage of a postpartum uterus.

Complements and Alternatives to Dilatation and Curettage

Endometrial Cytologic Examination

Endometrial cytologic techniques do not ensure a definitive diagnosis, therefore they are not an alternative to D & C. They can, however, be used in screening when curettage is not justified; for example, in highrisk asymptomatic women (estrogen users) or symptomatic low-risk patients (premenopausal women with irregular bleeding).

The cytologic sample may be obtained directly by aspiration, lavage, brush or direct smear techniques.^{20,21} Two appropriate instruments are the EndoPap and Endocyte.^{22,23} These techniques allow endometrial cancer to be diagnosed in 94% of cases with a false-positive rate of 8%.²⁴ In 10% of cases no diagnosis was possible because the specimen was too small and in 50% there was failure to diagnose endometrial hyperplasia.²⁴

Endometrial Biopsy

Definite determination of endometrial disease depends on direct biopsy of the endometrium rather than cytologic smears. Endometrial biopsy is an incomplete curettage, customarily done with a small curet and without anesthesia. Since its introduction some 40 years ago its efficacy, compared with that of D & C, has been guestioned.25 Reported series attest to its accuracy (91% to 92%) in diagnosing cancer of the endometrium.^{25,26} However, these studies have been criticized for failing to indicate the percentage of cases in which endometrial biopsy was not possible and for failure to perform control curettage.27

In recent years, the technologic aspects of endometrial biopsy have been refined, as exemplified by the development of the Vabra curet (Berkeley Medevices Inc., Berkeley, Calif.). This disposable suction device allows thorough curettage without dilatation of the cervix. The procedure is more expensive than endometrial biopsy, but in a fairer cost comparison with D & C it is only 10% of the cost.29 Its diagnostic value has compared favourably to D & C.3.28.29 The procedure is 96% to 98% accurate in diagnosing cancer of the endometrium and 95% in the diagnosis of benign disease.29 Also, it is associated with fewer complications. Its main weakness is a failure to diagnose endometrial or fibroid polyps, a shortcoming also noted with D & C.1.29.30

The sensitivity and specificity of endometrial biopsy and Vabra curettage compared with D & C are unavailable because information on the true incidence of endometrial cancer and the diagnostic error of the D & C is lacking. A problem in comparing Vabra curettage with D & C is that the former may remove the lesion and thus hinder the diagnostic accuracy of the latter.³

Hysteroscopy

Hysteroscopy is the definitive method of diagnosing abnormal uterine bleeding caused by focal lesions, especially submucous fibroids, but it is equally efficient in diagnosing endometrial cancer.^{5,11}

Hysteroscopy is done with distension (panoramic hysteroscopy) or without distension (contact hysteroscopy) of the uterine cavity. Both require expertise and are subject to disruption because of technical problems. It has been suggested that hysteroscopy be used routinely before endometrial biopsy to detect lesions that may be missed by curettage and then to direct the curet toward a lesion.³¹ Curettage is a necessary supplement to hysteroscopy since a histologic diagnosis cannot be made with this technique and biopsy through the instrument is unsatisfactory.5

Summary

Dilatation and curettage has changed from one of the most frequently used to one of the least frequently used procedures in gynecology. It is a useful diagnostic tool for detecting endometrial cancer but its therapeutic value in controlling uterine hemorrhage is limited. Complications relate to dilatation of the cervix. Under local anesthesia Vabra curettage supplemented by hysteroscopy is the most attractive alternative to D & C.

References

- 1. NICKELSEN C: Diagnostic and curative value of uterine curettage. Acta Obstet Gynecol Scand 1986; 65: 693–697
- MACKENZIE IZ, BIBBY JG: Critical assessment of dilatation and curettage in 1029 women. *Lancet* 1978; 2: 566–568
- 3. GRIMES DA: Diagnostic dilation and curettage: a reappraisal. *Am J Obstet Gynecol* 1982; 142: 1–6
- 4. VUOPALA S: Diagnostic accuracy and clinical applicability of cytological and histological methods for investigating

endometrial carcinoma. Acta Obstet Gynecol Scand [Suppl] 1977; 70: 1–72

- 5. GOLDRATH MH, SHERMAN AI: Office hysteroscopy and suction curettage: can we eliminate the hospital diagnostic dilatation and curettage? *Am J Obstet Gynecol* 1985; 152: 220–229
- HAYNES PJ, HODGSON H, ANDERSON AB, et al: Measurement of menstrual blood loss in patients complaining of menorrhagia. Br J Obstet Gynaecol 1977; 84: 763–768
- 7. PETERSON HB, GRIMES DA, CATES W JR, et al: Comparative risk of death from induced abortion at less than or equal to 12 weeks' gestation performed with local versus general anesthesia. *Am J Obstet Gynecol* 1981; 141: 763–768
- 8. COWLES TA, MAGRINA JF, MASTERSON BJ, et al: Comparison of clinical and surgical-staging in patients with endometrial carcinoma. *Obstet Gynecol* 1985; 66: 413–416
- 9. JELEN I, ANDERSON B, JONES NC, et al: Use of tracheloscopy and directed biopsy for evaluating cervical involvement in endometrial carcinoma. *J Reprod Med* 1986; 31: 680–683
- DU TOIT JP: Carcinoma of the uterine body. In SHEPHERD JH, MONAGHAN JM (eds): Clinical Gynaecological Oncology, Blackwell Sci, Boston, 1985: 110
- 11. MATTINGLY RF, THOMPSON JD (eds): *Te-Linde's Operative Gynecology*, 6th ed, Lippincott, Philadelphia, 1985: 505
- 12. VALLE RF: Hysteroscopic evaluation of patients with abnormal uterine bleeding. *Surg Gynecol Obstet* 1981; 153: 521–526
- JOSEY WE: Routine intrauterine forceps exploration at curettage. Obstet Gynecol 1958; 11: 108–111
- STOCK RJ, KANBOUR A: Prehysterectomy curettage. Obstet Gynecol 1975; 45: 537–541
- LERNER HM: Lack of efficacy of prehysterectomy curettage as a diagnostic procedure. *Am J Obstet Gynecol* 1984; 148: 1055–1056
- BEN-BARUCH G, MENCZER J, SHALEV J, et al: Uterine perforation during curettage: perforation rates and postperforation management. *Isr J Med Sci* 1980; 16: 821–824
- BEREK JS, STUBBLEFIELD PG: Anatomic and clinical correlates of uterine perforation. Am J Obstet Gynecol 1979; 135: 181–184
- TAYLOR PJ, GRAHAM G: Is diagnostic curettage harmful in women with unexplained infertility? Br J Obstet Gynaecol 1982; 89: 296–298
- LIU DT, BLACK MM, MELCHER DH, et al: Dilatation of the parous non-pregnant cervix. Br J Obstet Gynaecol 1975; 82: 246-251
- 20. GINSBERG NA, PADLECKAS R, JAVAHERI G: Diagnostic reliability of Mi-Mark helix technique in endometrial neoplasia. *Obs*-

tet Gynecol 1983; 62: 225-230

- BIBBO M, REALE FR, REALE JC, et al: Assessment of three sampling technics to detect endometrial cancer and its precursors. A preliminary report. Acta Cytol (Baltimore) 1979; 23: 353–359
- 22. MEISELS A, FORTIER M, JOLICOEUR C: Endometrial hyperplasia and neoplasia.

Cytologic screening with the Endopap endometrial sampler. *J Reprod Med* 1983; 28: 309–313

- 23. FERENCZY A, GELFAND MM: Outpatient endometrial sampling with Endocyte: comparative study of its effectiveness with endometrial biopsy. *Obstet Gynecol* 1984; 63: 295–302
- 24. ISAACS JH, WILHOITE RW: Aspiration cytology of the endometrium: office and hospital sampling procedures. *Am J Obstet Gynecol* 1974; 118: 679–687
- NOVAK E: Suction-curet apparatus for endometrial biopsy. JAMA 1935; 104: 1497–1498
- 26. HOFMEISTER FJ: Endometrial biopsy: an-

An emerging IN THE MANAGEMENT

DILATATION AND CURETTAGE

other look. *Am J Obstet Gynecol* 1974; 118: 773–777

- 27. FERENCZY A, SHORE M, GURALNICK M, et al: The Kevorkian curette. An appraisal of its effectiveness in endometrial evaluation. *Obstet Gynecol* 1979; 54: 262– 267
- 28. JENSEN JH: Vacuum curettage. Out-

standard

patient curettage without anaesthesia. A report of 350 cases. *Dan Med Bull* 1970; 17: 199–202

- 29. EINERTH Y: Vacuum curettage by the Vabrar method. A simple procedure for endometrial diagnosis. *Acta Obstet Gynecol Scand* 1982; 61: 373–376
- 30. SMITH JJ, SCHULMAN H: Current dilata-

tion and curettage practice: a need for revision. *Obstet Gynecol* 1985; 65: 516– 518

 RAJU KS, TAYLOR RW: Routine hysteroscopy for patients with a high risk of uterine malignancy. Br J Obstet Gynaecol 1986; 93: 1259–1261

OF COMMUNITY-ACQUIRED INFECTIONS



Clinical experience gained over the past nine years has demonstrated the suitability of MEFOXIN* as a single-agent antibiotic for the therapy of community-acquired, mixed infections—arising from ruptured appendix, diverticulitis, abdominal trauma, diabetic foot and pelvic infection.'

1. Sanders, C.V., Greenberg, R.N., Marier, R.L.: Cefamandole and cefoxitin, Ann Intern Med *103(1)*: 70-78, July 1985.





*®Trademark

MFI-88-CDN-1127-JA

PAAB

Instructions to Contributors

All initial communications should be addressed to the Coeditors, *Canadian Journal of Surgery*, PO Box 8650, Ottawa, Ont. K1G 0G8.

Manuscripts of original articles and other contributions, including a limited number of case reports, should be submitted, *in triplicate*, in English or French, with a covering letter requesting consideration for publication. Authors must also include a statement indicating that the manuscript is not under consideration by any other journal and has not been published previously. The manuscript should be typed, double spaced with wide margins. Measurements should be expressed according to the *Système international d'unités*.

Illustrations (e.g., photographs of clinical material, x-rays, photomicrographs, graphs and diagrams), *in triplicate*, should be in the form of glossy, unmounted and untrimmed prints, not larger than 20×25 cm. A legend must be supplied for each; the legend(s) should be typed on a page separate from the text of the article. For an x-ray submit a print rather than the original; for a photomicrograph include details of the stain used and the magnification in the legend. Lettering identifying parts of the illustration should be large enough to remain visible when the illustration is reduced in size for publication. A patient must not be recognizable unless written consent has been obtained; otherwise facial features may require blocking. Colour work can be published only at the author's expense. If an illustration is taken from a source other than the author's, letters of permission to reproduce must be obtained from the original publisher and author.

Tables, the design of which is best considered in regard to the rectangular format of the Journal, should be submitted separate from the text, one to a page.

References should be cited by number in the text, in order of occurrence, and listed at the end of the article in the style used in this issue of the Journal.

An abstract in English, and in French if possible, about 125 words long, should accompany each article, on a separate page.

Authors will receive a copy of the edited manuscript for approval before publication.

Directives aux collaborateurs

Toute communication initiale doit être adressée aux corédacteurs, le *Journal canadien de chirurgie*, CP 8650, Ottawa, Ont. K1G 0G8.

Les textes originaux des articles et des autres communications y compris un nombre limité de rapports sur des cas spéciaux doivent être rédigés, *en triplicata*, en français ou en anglais, et accompagnés d'une lettre demandant leur publication dans le Journal. Les auteurs doivent également inclure une déclaration afin de nous confirmer que le manuscrit n'est pas sous considération par un autre journal et qu'il ne fut pas publié auparavant. Veuillez les dactylographier avec double interligne et grandes marges. Les unités de mesure doivent être exprimées selon le *Système international d'unités*.

Les illustrations telles que des photographies d'appareils cliniques, des radiographies, des photomicrographies, des graphiques et des diagrammes, *en triplicata*, doivent être fournies sous la forme d'épreuves sur papier glacé sans montage, les bordures intactes, d'un format ne dépassant pas 20×25 cm. Chaque illustration doit être munie d'une légende dactylographiée sur une page séparée du texte de l'article. S'il s'agit de radiographie, envoyez une copie et non l'original. S'il s'agit d'une photomicrographie, indiquez le contrast utilisé et l'échelle de l'agrandissement. Les lettres qui servent à identifier les éléments d'une illustration doivent être d'une dimension suffisante afin de demeurer visibles lorsque les nécessités de l'impression imposent une réduction de l'image fournie. Il ne faut pas qu'on puisse identifier un patient grâce à une illustration à moins qu'il n'y ait expressément consenti par écrit; faute de permission les traits de sa physionomie doivent être oblitérés. Les illustrations en couleur ne seront publiées qu'aux frais de l'auteur. Si l'illustration provient d'une autre source, il convient d'obtenir tant de l'auteur que de l'éditeur de l'ouvrage dont elle est tirée, l'autorisation de s'en servir aux fins de la publication.

Il faut que les tableaux soient conformes au format rectangulaire du Journal et rédigés sur des feuilles séparées du texte, un tableau par feuille.

Les références doivent être citées dans le texte au moyen d'un chiffre et groupés dans l'ordre à la fin de l'article selon la manière de faire adoptée par ce Journal.

Un résumé, en français et aussi en anglais, qui ne doit pas dépasser 125 mots, doit accompagner chaque article, sur une feuille séparée.

A titre d'approbation, un exemplaire du manuscrit rédigé sera envoyé à l'auteur.

CANADIAN ASSOCIATION OF CLINICAL SURGEONS

Fate of the Gallbladder With Cholelithiasis After Endoscopic Sphincterotomy for Choledocholithiasis

D. David Lamont, MD; Ronald B. Passi, MD, FACS, FRCSC

Endoscopic sphincterotomy is the treatment of choice for choledocholithiasis after cholecystectomy. Its role has been expanded to treat choledocholithiasis in patients with gallbladders still in place. The authors report their experience with endoscopic sphincterotomy, with emphasis on the safety of the procedure, in high-operative-risk patients with choledocholithiasis and gallbladder in situ. Stones were successfully removed in 72 of 75 patients (96%); 1 required an emergency operation and 2 an elective one. Complications included bleeding, pancreatitis and cholangitis; there were no associated deaths. Follow-up of 54 of the patients, who had associated cholelithiasis at the time of endoscopic sphincterotomy, showed that 14 died of causes unrelated to the biliary tract. Of the others, 14 underwent cholecystectomy for failure of endoscopic sphincterotomy (2), acute cholecystitis (4) or persistent biliary tract symptoms (8). The other 26 patients were well after a mean follow-up of 30.4 months; 1 had mild biliary tract symptoms. Ultrasonography in 16 of the 26 patients showed persistent cholelithiasis in 12. Life-table analysis revealed a 15% probability of acute cholecystitis within 5 years of endoscopic sphincterotomy.

La sphinctérotomie endoscopique est le traitement de premier choix de la cholédocholithiase post-cholécystectomie. Son rôle s'est étendu au traitement de la cholédocholithiase chez les patients qui ont conservé leur vésicule biliaire. Les auteurs commentent l'utilisation qu'ils ont faite de la sphinctérotomie endoscopique et ils soulignent l'innocuité de cette technique chez les patients à risque élevé souffrant de cholédocholithiase et ayant conservé leur vésicule. Des calculs purent être retirés chez 72 patients sur 75 (96%); 1 nécessita une opération d'urgence et 2, une intervention différée. On compta parmi les complications une hémorragie, une pancréatite et une cholangite; il n'y eut aucun décès relié à l'intervention. Suite d'observation de 54 patients qui souffraient aussi de cholélithiase au moment de la sphinctérotomie endoscopique, révèle que 14 sont décédés de causes étrangères à l'affection des voies biliaires. Parmi les autres, 14 ont subi une cholécystectomie, soit après échec de la sphinctérotomie endoscopique (2), soit pour cholécystite aiguë (4) ou à cause de la persistance des symptômes biliaires (8). Après un suivi moyen de 30.4 mois, les 26 autres patients étaient en bonne santé; 1 présentait de légers symptômes biliaires. Les analyses actuarielles révèlent un risque de 15% de cholécystite aiguë dans les 5 ans qui suivent une sphinctérotomie endoscopique.

From the Department of Surgery, University Hospital, University of Western Ontario, London, Ont.

Presented at the 92nd annual meeting of the Canadian Association of Clinical Surgeons, eastern division, Toronto, Ont., May 6, 1988

Accepted for publication July 5, 1988

Reprint requests to: Dr. Ronald B. Passi, Department of Surgery, University Hospital, Box 5339, Postal Station A, London, Ont. N6A 5A5

 \mathbf{E} ndoscopic sphincterotomy (ES) was introduced in 1974 as a method of treating choledocholithiasis.1.2 Its success rate now exceeds 90%, which is comparable to that of choledochotomy.3 The complication and death rates are less than 10% and 3% respectively, which are superior to the rates for choledochotomy.4-6 Endoscopic sphincterotomy is now the treatment of choice for retained or recurrent common-duct stones after cholecystectomy. As a result of experience, the role of endoscopic sphincterotomy has expanded to include the management of choledocholithiasis with gallbladders in place. It is also used in patients with ascending cholangitis and selectively in early gallstone pancreatitis.7 Interest is now focused on whether the gallbladder can safely remain in situ after endoscopic sphincterotomy.8-12 This question centres on two groups of patients - those with primary common-duct stones and no gallbladder disease and those with both common-duct stones and cholelithiasis. We report on the clinical follow-up of 75 patients with gallbladders in situ after endoscopic sphincterotomy performed for choledocholithiasis; 54 had associated cholelithiasis.

Patients and Methods

Between January 1981 and August 1987, 363 endoscopic sphinc-

terotomies were performed at University Hospital, London, Ont., for the management of choledocholithiasis or its complications. Seventy-five high-operative-risk patients (48 men, 27 women) had their gallbladders left in place. Coronary artery disease and poor pulmonary function were the most commonly encountered risk factors (Table I). The patients ranged in age from 32 to 98 years (mean 74.3 years). The indications for endoscopic sphincterotomy were: obstructive jaundice (38), cholangitis (24) and pancreatitis (5). Eight sphincterotomies were performed at the time of diagnostic endoscopic retrograde cholangiopancreatography when commonduct stones were identified. The technique used in this study has been described previously.¹³

Complete follow-up was obtained for all 75 patients, either from their referring physician or by direct personal contact. The period from endoscopic sphincterotomy to followup ranged from 5 to 68 months (mean 31.8 months). The causes of death were determined from death certificates or autopsy.

Life-table analysis was performed on the data from 52 patients in

Table I. Conditions in 75 High-Risk Patients Who Underwent Endoscopic Sphincterotomy	
Disease/condition	Nc. of patients
Coronary artery disease Chronic obstructive	29
pulmonary disease	20
Myocardial infarction	3
Cerebrovascular accident	3
Miscellaneous	20

whom cholelithiasis was documented at the time of endoscopic sphincterotomy and who underwent recent ultrasonography.

Results

The common bile duct was successfully cleared in 72 patients (96%). The procedure could not be completed in one uncooperative patient who was mentally retarded. He underwent elective cholecystectomy 2 days later. One patient had large common-duct stones that could not be extracted and were removed surgically 1 week later. The third failure was in a patient who had a large stone impacted in the ampulla; ascending cholangitis developed after the procedure and he underwent emergency cholecystectomy and duct decompression. This case represents the only cholecystectomy performed in a patient without documented cholelithiasis.

In the 75 patients there were three complications (4%): a minor hemorrhage that did not require transfusion, a mild pancreatitis and an ascending cholangitis that required cholecystectomy and duct exploration. There were no associated deaths.

The follow-up after endoscopic sphincterotomy ranged from 2 weeks to 43 months (mean 16.7 months) in 16 patients who died. No death was related to sphincterotomy or biliary sepsis. The causes were myocardial infarction (six patients), carcinoma of the lung

Table II. Summary of Outcome in 75 Patients With Gallbladders In Situ After Endoscopic Sphincterotomy (ES)		
Outcome	With gallstones $(n = 54)$	Without gallstones $(n = 21)$
Death	14	2
Cholecystectomy	14	1
For failed ES	2	1
For acute cholecystitis	4	-
For persistent symptoms	8	-
Alive and well	26	18

(three), chronic obstructive lung disease (two), carcinoma of the prostate (one) and mesenteric infarction (one). Although death was reported as due to carcinoma of the gallbladder in three, this was confirmed in only one. All patients who died had their gallbladders in situ.

Patients With Acalculous Gallbladders

Of the 75 patients, 21 (mean age 73.9 years) had no documented evidence of cholelithiasis at the time of endoscopic sphincterotomy. Follow-up in this subgroup ranged from 5 to 68 months (mean 33.6 months). Two of the 16 deaths occurred in this group. One patient underwent cholecystectomy for failure of endoscopic sphincterotomy; the remaining 18 are well with no further biliary tract symptoms.

Patients With Cholelithiasis

Fifty-four patients (mean age 75 years) had documented cholelithiasis at the time of endoscopic sphincterotomy. The follow-up in this subgroup ranged from 5 to 68 months (mean 30.4 months). Fourteen of the 16 patients who died were in this subgroup. Of the remaining 40 patients, 14 (35%) underwent cholecystectomy, in 2 cases, as noted earlier, for failure of endoscopic sphincterotomy. Four patients suffered from acute cholecystitis, an average of 4 months after endoscopic sphincterotomy. Eight patients who had persistent biliary tract symptoms were medically rehabilitated before elective cholecystectomy, which was performed a mean of 3 months after the procedure (Table II). Twenty-six patients with their gallbladders in situ remain well and all but 1 are asymptomatic.

Ultrasonography in 16 of the 26

patients revealed persistent cholelithiasis in 12, but no stones in 4; these may represent false-negative results, but the stones could have passed from the gallbladder into the duodenum through the sphincterotomy (Fig. 1).

By life-table analysis the probability of a patient having acute cholecystitis within 5 years of endoscopic sphincterotomy was found to be 15% (Fig. 2).

Discussion

Recent emphasis has been placed on the fate of the gallbladder after endoscopic sphincterotomy.⁸⁻¹² Most patients who undergo the procedure, leaving the gallbladder in situ, are elderly and high operative risks.

Because of altered gallbladder kinetics and free intestinal reflux into the biliary system, it has been suggested that there is an increased risk of acute cholecystitis developing after endoscopic sphincteroto-

my, even without cholelithiasis.11 Tanaka and colleagues¹¹ presented a long-term follow-up report on 91 patients who underwent endoscopic sphincterotomy with acalculous gallbladders left in situ. None of these patients suffered from acute cholecystitis. This is in keeping with an earlier study by Choi and associates14 who reported on 271 patients with acalculous gallbladders followed up for 7 years after endoscopic sphincterotomy; 2 suffered from cholecystitis. Our results are in keeping with those in the literature, and it is apparent that endoscopic sphincterotomy is indeed the treatment of choice for primary common-duct stones. The acalculous gallbladder can safely be left in situ.

The management of the calculous gallbladder is more controversial. Tanaka and colleagues¹¹ reported 16 of 31 patients (51%) with cholelithiasis who had acute cholecystitis after endoscopic sphincterotomy and advocated cholecystectomy whenever feasible. However, the incidence of acute cholecystitis after endoscopic sphincterotomy in patients with gallstones has been reported as 6.2%.⁸ Rosseland and Solhaug¹² reported a follow-up study of 77 patients, 10 (12.9%) of whom had acute cholecystitis, but only 7 required cholecystectomy. They believed that the gallbladder which contains stones can safely be left in situ after endoscopic sphincterotomy in elderly high-risk patients.



FIG. 2. Life-table analysis performed on patients with associated cholelithiasis, revealing probability of acute cholecystitis in this group. GB = gallbladder, E.S. = endoscopic sphincterotomy.



FIG. 1. Patient was 53-year-old man who had cirrhosis and previous placement of portacaval shunt. He underwent endoscopic sphincterotomy for management of ascending cholangitis. Initial x-ray film at endoscopic sphincterotomy (A) reveals radiopaque stones in gallbladder. X-ray film 5 days later (B) shows that stones had migrated to common duct alongside nasobiliary catheter. Follow-up x-ray film 3 weeks later (C) shows no evidence of stones, suggesting that they had passed.

LAMONT & PASSI

Fibyrax Tablets

Grain and Fruit Fibres Laxative

Indications: For the relief of constipation due to lack of fibre, whether chronic or as a result of convalescence, advanced age, or constipation accompanying pregnancy. Can also be used as a fibre supplement to enrich fibre deficient diets.

Adverse Effects: Fibyrax is not known to cause any adverse reactions as it contains fibre commonly found in our everyday diet. However, some people might experience slight transient gas or discomfort initially. Continual large doses may increase an individual's requirement for iron, calcium, zinc, magnesium and other trace elements.

Contraindications: There are no known contraindications to the fibres contained in Fibyrax. Patients suffering from the symptoms of appendicitis or any undiagnosed abdominal pain should not take this product.

Precautions: Although gluten has not been detected in Fibyrax, caution should be observed in the case of patients with known gluten sensitivity.

Dosage: The amount needed for full laxative effect is contingent upon the amount of fibre already in the patient's diet. The usual dosage is 4 to 6 tablets/ day, with water, but as many as 12 tablets may be taken for several days when the patient is very constipated.

Supplied: Each tablet contains: 469 mg of grain and citrus fibres (as found in fruit and bran), comprised of hemicellulose, cellulose, lignin and pectin. Also contains lactose, approximately 10% of total content. Sodium: <1 mmol (1.03 mg). Tartrazine-free. Bottles of 100.

CONSUMER HEALTH PRODUCTS Toronto, Montreal Our results are in agreement with those of Rosseland and Solhaug. In our series, the common duct was successfully cleared in 96% with a 4% rate of complications; only one complication was serious and required operative intervention.

Life-table analysis revealed a 15% probability of acute cholecystitis developing within 5 years of endoscopic sphincterotomy. This is lower than the reported 29% death rate with acute cholecystectomy and duct exploration.¹⁵ Duron and associates⁵ have shown that endoscopic clearance of the bile duct before cholecystectomy in the elderly reduces the operative mortality associated with duct exploration from 21% to 6%.

We believe that in elderly highrisk patients, endoscopic sphincterotomy is the treatment of choice for common-duct stones or their complications and that the calculous gallbladder can safely be left in situ. These patients are likely to die of underlying medical conditions before acute cholecystitis develops, but should it do so, common-duct exploration will not be required at the time of cholecystectomy, thus putting them in a lower-risk category.^{4,5}

The unanswered question is whether it is safe to manage younger, healthy patients with cholelithiasis in a similar manner. Further studies are required in this area.

References

- CLASSEN M, DEMLING L: [Endoscopic sphincterotomy of the papilla of Vater and extraction of stones from the choledochal duct.] *Dtsch Med Wochenschr* 1974; 99: 469–477
- KAWAI K, AKASAKA Y, MURAKAMI K, et al: Endoscopic sphincterotomy of the ampulla of Vater. *Gastrointest Endosc* 1974; 20: 148–151
- MEE AS, VALLON AG, CROKER JR, et al: Non-operative removal of bile duct stones by duodenoscopic sphincteroto-

my in the elderly. Br Med J [Clin Res] 1981; 283: 521–523

- 4. LEESE T. NEOPTOLEMOS JP, BAKER AR, et al: Management of acute cholangitis and the impact of endoscopic sphincterotomy. *Br J Surg* 1986; 73: 988–992
- 5. DURON JJ, ROUX JM, IMBAUD P, et al: Biliary lithiasis in the over seventy-five age group: a new therapeutic strategy. *Br J Surg* 1987; 74: 848–849
- 6. NEOPTOLEMOS JP, DAVIDSON BR, SHAW DE, et al: Study of common bile duct exploration and endoscopic sphincterotomy in a consecutive series of 438 patients. *Ibid*: 916–921
- SAFRANY L, COTTON PB: A preliminary report: urgent duodenoscopic sphincterotomy for acute gallstone pancreatitis. Surgery 1981; 89: 424–428
- ESCOURROU J, CORDOVA JA, LAZORTHES F, et al: Early and late complications after endoscopic sphincterotomy for biliary lithiasis with and without the gall bladder "in situ". Gut 1984; 25: 598–602
- MARTIN DF, TWEEDLE DE: Endoscopic management of common duct stones without cholecystectomy. Br J Surg 1987; 74: 209–211
- COTTON PB, VALLON AG: Duodenoscopic sphincterotomy for removal of bile duct stones in patients with gallbladders. Surgery 1982; 91: 628-630
- 11. TANAKA M, IKEDA S, YOSHIMOTO H, et al: The long-term fate of the gallbladder after endoscopic sphincterotomy. Complete follow-up study of 122 patients. *Am J Surg* 1987; 154: 505–509
- ROSSELAND AR, SOLHAUG JH: Primary endoscopic papillotomy (EPT) in patients with stones in the common bile duct and the gallbladder in situ: a 5– 8-year follow-up study. World J Surg 1988; 12: 111–116
- PASSI RB, RAVAL B: Endoscopic papillotomy. Surgery 1982; 92: 581-588
- CHOI TK, WONG J, LAM KH, et al: Late result of sphincteroplasty in the treatment of primary cholangitis. *Arch Surg* 1981; 116: 1173-1175
- VELLACOTT KD, POWELL PH: Exploration of the common bile duct: a comparative study. Br J Surg 1979; 66: 389–391

Strictureplasty in Crohn's Disease

Richard E. Silverman, MD, FRCSC; Robin S. McLeod, MD, FRCSC; Zane Cohen, MD, FRCSC

Strictureplasty may eliminate or decrease the extent of resection required in patients who have obstructing Crohn's disease of the small bowel. The authors performed 36 strictureplasties at 16 operations in 14 patients. Additional bowel resection was carried out in 13 of the 16 procedures. Early complications included wound infection in one patient, upper gastrointestinal bleeding in one and presumed suture-line leak, treated conservatively, in a third patient. At the end of the follow-up period (mean 16.1 months), 10 patients were asymptomatic and 4 had symptomatic recurrences; 2 of these required reoperation. A number of preoperative factors and operative techniques may have contributed to the favourable results.

La stricturoplastie peut éliminer ou réduire l'étendue de la résection que nécessitent les patients souffrant d'obstruction intestinale causée par la maladie de Cröhn de l'intestin grêle. Les auteurs ont pratiqué 36 stricturoplasties au cours de 16 opérations chez 14 patients. Des résections intestinales additionnelles ont été effectuées durant 13 de ces 16 interventions. Parmi les complications précoces, on compte une infection de plaie chez un patient, une hémorragie gastrointestinale haute chez un autre et une fuite présumée au point d'anastomose chez un troisième, laquelle fut traitée de façon conservatrice. A la fin de la période de surveillance des suites opératoires (16.1 mois en moyenne), 10 patients étaient asymptomatiques alors que 4 présentaient une récidive des symptômes; 2 de ces derniers nécessitèrent une deuxième intervention. Un certain nombre de facteurs préopératoires, de même que les techniques opératoires utilisées, peuvent avoir contribué à ces résultats favorables.

G oals of surgery for Crohn's disease are to treat complications and relieve symptoms. After an initial small-bowel resection or subsequent ileocolic resection to remove all visibly diseased bowel, 10-year rates of recurrence associated with reoperation range from 30.5% to 53%.^{1,2} Indeed, there is histologic evidence that Crohn's disease may affect the entire gastrointestinal tract from the outset.^{3,4} These factors dampen any enthusiasm for performing radical bowel resection for cure. Conservative surgery is especially applicable to two groups of patients: those who have previously undergone smallbowel resection and present with recurrent disease of an obstructive nature and those who have diffuse disease and multiple small-bowel

Accepted for publication July 5, 1988

Reprint requests to: Dr. Z. Cohen, Toronto General Hospital, Eaton 9-242, 200 Elizabeth St., Toronto, Ont. M5G 2C4 strictures. In these patients, removal of the involved areas of intestine may lead to an iatrogenic shortbowel syndrome.

Strictureplasty for small-bowel strictures was pioneered by surgeons in India who successfully used the technique in both tuberculous and Crohn's lesions.5 Lee and Papaioannou⁶ advocated strictureplasty as a cornerstone of their policy of minimal surgery in patients having diffuse obstructive Crohn's disease. Their encouraging preliminary results led to subsequent recent reports7-9 attesting to the safety and efficacy of the procedure. In this paper we review our experience with strictureplasty between October 1985 and March 1988 in the management of 14 patients who had Crohn's disease.

Patients and Methods

The 14 patients (3 female, 11 male) underwent 16 operative procedures in which 36 strictureplasties were performed. Their average age was 28.1 years (range from 17 to 44 years). As a whole, they had a relatively long history of Crohn's disease, with a mean time from diagnosis of 9.7 years (range from 1 to 27 years). Ten patients had previously undergone a total of 20 bowel resections. The indication for strictureplasty in all cases was recurring obstructive symptoms refractory to medical therapy.

Thirty strictures were short (1 to 7 cm) and were treated by a Heineke-Mikulicz procedure using interrupted 3-0 Vicryl sutures (Fig. 1).

From the Division of General Surgery, Toronto General Hospital and University of Toronto, Toronto, Ont.

Presented at the 92nd annual meeting of the Canadian Association of Clinical Surgeons, eastern division, Toronto, Ont., May 6, 1988

SILVERMAN, ET AL.

The six longer strictures (7 to 12 cm) were treated by a Finney-type strictureplasty and also sutured



FIG. 1. Heineke-Mikulicz strictureplasty. Strictured area is opened along antimesenteric border with cautery (A). Stay sutures are placed and incision is oriented transversely (B). Interrupted 3-0 Vicryl is used to close strictureplasty (C).

with 3-0 Vicryl (Fig. 2). Only 3 operations consisted of strictureplasty alone; the remaining 13 consisted of strictureplasty and smallbowel resections in 9, ileocolic anastomotic resection in 2, proctectomy in 1 and small- and large-bowel resection in 1. We used a Foley catheter with the balloon inflated to 2 cm diameter to calibrate the small-bowel lumen internally in order to define strictures that were not readily apparent. The catheter was introduced into the first enterotomy site and passed proximally and distally to evaluate the entire small bowel.

Results

The mean postoperative hospital stay was 12.6 days (range from 9 to 24 days). Complications occurred early after operation in three cases. One patient had a wound infection. Another, on coumadin therapy for preoperative deep wound thrombosis, had an upper gastrointestinal hemorrhage which responded to conservative measures. The third patient complained of localized lower abdominal pain and tenderness 9 days after five strictureplasties and a bowel resection were performed: a presumptive diagnosis of a suture-line leakage was made and he was given broad-spectrum antibiotics and total parenteral nutrition infusion. His symptoms resolved within 48 hours.

The follow-up ranged from 1 to 29 months (mean 16.1 months). Nine patients had an excellent result and were asymptomatic, though five of them required maintenance drug therapy to control residual disease (Table I). Two patients required reoperation for obstructive symptoms, 3 and 8 months postoperatively. One had extensive small-bowel and colonic disease treated by resection and

strictureplasty. Three months later a discrete stricture of the ileocecal valve was resected; it had likely been present but undiagnosed at the time of the original operation. The second patient had a resection and strictureplasty for extensive jejunoileitis. Eight months later, at laparotomy for recurrent obstructive symptoms, a more proximal stenosis was treated by strictureplasty. Two, who had recurrent symptoms due to active disease. were being managed medically. The remaining patient had no gastrointestinal symptoms but remained unwell due to unrelated medical problems.

Eleven of the 14 patients gained a substantial amount of weight postoperatively (range from 3.2 to 22.7 kg, mean 9.8 kg); the others had no change in weight or minimal weight loss. Serum albumin levels and total lymphocyte counts did not change greatly after surgery (Table II).

Discussion

Lee and Papaioannou⁶ delayed publication of their results of strictureplasty in cases of Crohn's disease because of doubts about its safety and long-term benefits. In fact, on a follow-up of 8 to 42 months, none of their patients suffered a leak or other major complication, and only one had recurrent obstructive symptoms. In a recent review. Alexander-Williams and Haynes¹⁰ updated their results in 52 patients with 148 strictureplasties. They found an 11% rate of "painful episodes" suggestive of a contained leak and a 6% rate of enterocutaneous fistula, which is comparable to that seen after bowel resection for Crohn's disease. In addition, 23% of their patients required further surgery, usually for strictures developing elsewhere in the alimentary

tract. Fazio and Galandiuk9 described three patients with extensive small-bowel Crohn's disease who underwent 12 strictureplasties. There were no postoperative leaks or symptom recurrences after 6 months' follow-up. Whelan and colleagues8 performed 15 strictureplasties on three patients. Two recovered without complications and remained well on follow-up. The third had symptoms suggestive of a leak which healed on conservative management, but after 12 months this patient needed reoperation for recurrence of an enterovesical fistula.

Kendal and associates¹¹ reported on nine patients who had 13 operative procedures and 45 strictureplasties. A high complication rate was noted in those with diffuse disease, including three who had enterocutaneous fistulas and four who required early reoperation (2 to 6 months postoperatively) for recurrent obstructive symptoms.

Our experience is further evidence of the safety and utility of strictureplasty. Of 16 operations, only 1 was associated with a sutureline leak which responded to conservative measures. At last followup, 10 of our patients were free of symptoms. Two of four with recurrent symptoms had improved on a medical regimen and two had undergone reoperation at 3 and 8 months respectively. These latter two continued to fare poorly, due to diffuse small-bowel and gastroduodenal Crohn's disease in one and to Crohn's colitis in the other.

An additional benefit has been the ability to maintain patient comfort without using steroids. Only one of nine patients who required prednisone preoperatively needed it postoperatively. Maintenance drugs included Pentasa in five patients and a course of azathioprine in three patients with ongoing disease.

We used a Foley catheter to identify stenotic areas not appreciated by external palpation. As in one of our patients, the ileocecal valve may be the site of an isolated narrowing, so the entire small

Table I. Walnu	enance Drug	Therapy	
	No. of patients		
Drug	Preop	Postop	
Prednisone	9	1	
Salazopyrine	2	0	
Pentasa	3	5	
Metronidazole	9	1	
Azathioprine	0	3	

bowel should be carefully evaluated.

In our opinion a number of therapeutic maneuvers could have contributed to the effectiveness of strictureplasty in this series.

• An adequate trial of medical therapy preoperatively may decrease the number of stricture plasties performed because of resolution of stenoses caused by inflammatory edema.

• Many of these patients, initially hospitalized with marked weight loss and nutritional depletion, benefit from the use of total parenteral nutrition or an elemental diet, as in eight of our patients, for 10 to 14 days before surgery and thus may have fewer complications.

• The use of a calibrating technique is important for diagnosing distal obstructing lesions which might endanger healing of a strictureplasty or anastomotic suture lines.

• It has been our practice to resect extensively diseased segments of bowel in addition to performing strictureplasty. An optimal surgical procedure requires salvage

Table II. Serum Albumin Levels an	nd Total Lymphocyte Counts Before (± SEM)	ore and After Operation
Measurement	Preop	Postop
Serum albumin, g/L Total lymphocytes $\times 10^9/l$	37.8 ± 5.8 1 134 + 0 493	44.3 ± 4.9 1 106 + 0 454



FIG. 2. Longer strictures are opened longitudinally and folded into two limbs. Back wall is closed with interrupted sutures (B), followed by closure of anterior wall.

of as much bowel as possible while removing areas not amenable to strictureplasty but which may compromise the safety and outcome of the procedure.

Symptomatic recurrence occurred in four (28%) of our patients and appeared to be due to progression of disease in three. Based on the experience of others,^{10,11} a high recurrence rate can be expected in patients with extensive disease, and it remains to be seen how many of our patients will require repeated operative procedures, including strictureplasty, during long-term follow-up.

Strictureplasty in our experience has proven to be a safe method of relieving obstructive symptoms in patients with widespread small-bowel Crohn's disease. Major improvement in symptoms associated with

reversal of weight loss is the usual result. An acceptable early rate of symptomatic recurrence, usually due to progression of disease, has been seen associated with a 14% reoperation rate.

References

- 1. WHELAN G, FARMER RG, FAZIO VW, et al: Recurrence after surgery in Crohn's disease. Relationship to location of disease (clinical pattern) and surgical indication. Gastroenterology 1985; 88: 1826-1833
- 2. CHARDAVOYNE R, FLINT GW, POLLACK S, et al: Factors affecting recurrence following resection for Crohn's disease. Dis Colon Rectum 1986; 29: 495-502
- 3. KORELITZ BI, SOMMERS SC: Rectal biopsy in patients with Crohn's disease. Normal mucosa on sigmoidoscopic examination. JAMA 1977; 237: 2742-2744
- 4. DUNNE WT, COOKE WT, ALLAN RN: Enzymatic and morphometric evidence for Crohn's disease as a diffuse lesion of

the gastrointestinal tract. Gut 1977; 18: 290-294

- 5. VAISHNAV K, THAKKAR AM, MEVADA PA: Strictureplasty for benign strictures of small bowel. J Indian Med Assoc 1983; 80: 93-95
- 6. LEE EC, PAPAIOANNOU N: Minimal surgery for chronic obstruction in patients with extensive or universal Crohn's disease. Ann R Coll Surg Engl 1982; 64: 229-233
- 7. ALEXANDER-WILLIAMS J, HAYNES IG: COnservative operations for Crohn's disease of the small bowel. World J Surg 1985; 9:945-951
- 8. WHELAN PJ, SAIBIL FG, HARRISON AW: New options in the surgical management of Crohn's disease. Can J Surg 1987; 30: 133-136
- 9. FAZIO VW, GALANDIUK S: Strictureplasty in diffuse Crohn's jejunoileitis. Dis Colon Rectum 1985; 28: 512-518
- 10. ALEXANDER-WILLIAMS J, HAYNES IG: Upto-date management of small-bowel Crohn's disease. Adv Surg 1987; 20: 245 - 264
- 11. KENDALL GP, HAWLEY PR, NICHOLLS RJ, et al: Strictureplasty. A good operation for small bowel Crohn's disease? Dis Colon Rectum 1986: 29: 312-316

Lederle Surgical Infectious Diseases Fellowship

Applications are invited for two fellowships offered by Lederle Laboratories in co-operation with the Canadian Association of General Surgeons. Each fellowship carries a grant of \$15,000 for one year to support a Surgical Fellow doing research in the broad area of surgical infections including critical care, metabolism, and nutrition as they relate to the septic surgical patient.

The fellowship is restricted to Canadian surgical trainees who will be working in a Canadian laboratory. At least 75% of the Fellow's time will be spent in laboratory research.

The fellowship will be announced at the Canadian Association of General Surgeons Annual Meeting each year in conjunction with the Royal College of Physicians and Surgeons Meeting. The fellowship will start on July 1st, 1989.

The successful Fellow may reapply for a second year of funding in competition with new applicants.

Applications including an outline of the proposed research project, the curriculum vitae of the applicant and his/her supervisor should be submitted by March 1, 1989.

Inquiries and applications should be sent to:

Dr. John Duff, Chairman, Projects Committee of the Canadian Surgical Research Fund, Canadian Association of General Surgeons, University of Western Ontario. 339 Windermere Rd, Box 5339, London, Ontario N6A 5A5

22

ORIGINAL ARTICLES

Identification and Importance of Lymphocyte Subpopulations in the Regional Lymph Nodes of Breast Cancer Patients

N. Khuri, MD, FRCSC;* S.P. Jothy, MD, PhD, FRCPC;† H.R. Shibata, MD, MSc, FACS, FRCSC*

To determine whether the presence of metastatic cancer cells in lymph nodes is accompanied by changes in lymphocyte subpopulations identified in tissue sections, the authors studied metastatic and nonmetastatic lymph nodes from eight patients with breast cancer and lymph nodes of three control patients. In all metastatic lymph nodes, T cells were seen in close contact with infiltrating cancer cells; B cells tended to accumulate focally, apart from cancer cell nests. In both metastatic and nonmetastatic lymph nodes from breast cancer patients, the fractional areas occupied by the T₄ (helper) and T₈ (suppressor/cytotoxic) lymphocytes were comparable. The B-cell fractional area was significantly (p < 0.01) greater in nonmetastatic than in metastatic nodes. The fractional area occupied by the T₈ lymphocytes in the breast cancer patients was significantly (p < 0.01) greater than in the normal lymph nodes, but no difference was noted in the fractional area occupied by the T₄ cells. These findings indicate that all lymph nodes in breast cancer patients are characteristically increased in suppressor/cytotoxic lymphocytes, and the presence of metastatic cancer cells in the nodes is manifested by a depletion of B lymphocytes.

Les auteurs ont étudié des ganglions métastasiés et non métastasiés provenant de huit patientes souffrant de cancer du sein, ainsi que les ganglions de trois patientes témoins, afin de déterminer si la présence de cellules cancéreuses métastatiques dans les ganglions s'accompagne de modifications des sous-populations lymphocytaires identifiées dans les coupes histologiques. Dans tous les ganglions métastasiés, des lymphocytes T ont été vus en contact étroit avec les cellules tumorales infiltrantes; les lymphocytes B avaient tendance à s'accumuler en foyers, à l'écart des nids de cellules cancéreuses. Dans les ganglions métastasiés et non métastasiés, les surfaces occupées par les lymphocytes T4 (helper) et T8 (suppresseurs/cytotoxiques) étaient comparables. La surface des lymphocytes B était significativement plus importante (p < 0.01) dans les ganglions non métastasiés que dans les ganglions métastasiés. Chez les patientes cancéreuses, la surface occupée par les lymphocytes T8 était significativement plus grande (p < 0.01) que dans les ganglions normaux, mais aucune différence significative n'a été observée en ce qui a trait à la surface prise par les lymphocytes T₄. Ces résultats indiquent qu'il y a une augmentation caractéristique des lymphocytes suppresseurs/cytotoxiques dans tous les ganglions des patientes atteintes de cancer du sein et que la présence de cellules tumorales métastatiques dans les ganglions se manifeste par une déplétion des lymphocytes B.

From the *Department of Surgery and †Department of Pathology, Royal Victoria Hospital and McGill University, Montreal, PQ

Accepted for publication Sept. 20, 1988

Reprint requests to: Dr. H.R. Shibata, Department of Surgery, Royal Victoria Hospital, Montreal, PQ H3A 1A1

T here is circumstantial evidence of a relationship between immunocompetence and the prognosis of malignant disease.^{1,2} The discovery of monoclonal antibodies, which are useful in identifying different subsets of lymphocytes,^{3,4} has made it possible to investigate some of the complex aspects of the immune mechanism as it relates to locoregional immunity.

One of the early clinical applications of monoclonal antibodies was determining lymphocyte subsets in normal human lymphoid tissues,⁵ and subsequent studies⁶ shed light on the nature of lymphocytes in solid tumour tissue. The pattern and subtypes of these infiltrating cells at the host-tumour interface and the types of lymphocytes present in malignant and benign tissues were identified.

No one has yet accurately identified the lymphocytes in regional lymph nodes or the difference, if any, in the amount of T-cell subsets in metastatic and nonmetastatic lymph nodes and estimated their relative distribution. In this study we attempt to identify the distribution of T and B cells in lymph nodes of patients with breast cancer, using the indirect immunoperoxidase technique with specific antihuman T- and B-cell monoclonal antibodies. We also try to determine if there is a difference in the T-cell subsets in metastatic and nonmetastatic lymph nodes.

KHURI, ET AL.

Patients and Methods

Eight patients operated on for stage I or II breast cancer at the Royal Victoria Hospital, Montreal, between 1984 and 1985, served as the study population. Six lymph nodes from three patients who underwent surgery for non-neoplastic or noninflammatory disease were used as controls to quantitate the surface area of different lymphocyte subsets in normal lymphoid tissue. For breast cancer patients, the number of lymph nodes with or without metastases was determined by routine histopathologic methods.

Tissue

Tissue blocks of 12 lymph nodes from eight breast cancer patients were studied as follows. After excision, the lymph nodes were serially sectioned and fixed in formalin for histopathologic assessment. Adjacent sections were snap-frozen in

Lymphocyte subset	CD Classification*	Specificity
Antibody OKT,	CD 2	Pan T lymphocytes
OKT	CD 8	Suppressor/cytotoxic T lymphocytes
OKT	CD 4	Helper/inducer T lymphocytes
B ₁	CD 20	B lymphocytes
*International classification	n of clusters of differentiatio	n (CD).
Table II. Fractional /	Areas Occupied by Lymphoc	yte Subsets in Normal Lymph Nodes*
	Lympho	cyte subsets

00111101				
no.	T ₁₁	T ₈	T ₄	B ₁
1	33 (1)	11.4 (1)	25 (1)	17.5 (2)
2	$22 \pm 1.4(2)$	11.8 (1)	23.5 ± 0.7 (2)	14 (2)
3	23 ± 2.8 (2)	11.6 (1)	19.5 ± 4.9 (2)	17.7 (2)
Mean	$26~\pm~6.0$	11.6 ± 8.4	22.6 ± 2.8	16.3

*Numbers represent % fractional areas, expressed as \pm 1 standard deviation, occupied by lymphocyte subsets in total area of microscope fields. Numbers in parentheses refer to number of lymph nodes examined.

liquid nitrogen and stored at -80° C until immunostaining of the lymphocyte subpopulations was done. Thick cryostat sections (5 μ m thick) were prepared and air dried for 1 hour.

The functional characteristics of the lymphocyte subpopulations defined by monoclonal antibodies is listed in Table I (OKT from Ortho Diagnostic Systems Inc., Raritan, NJ; B₁ from Coulter Electronics Inc., Hialeah, Fla.)

Immunoperoxidase Staining

Six sections (5 µm thick) were cut from each lymph node. Four sections served for identification of lymphocyte subsets, one as a negative control and one for routine staining with hematoxylin and eosin. The negative control section included omission of the first layer of monoclonal antibodies which was replaced by normal mouse serum. The staining procedure was performed at room temperature, as previously described.7 Briefly, the sections are handled as follows: placed in pH 7.4, 0.01M TRIS (tromethamine) buffer for 10 minutes: incubated with saturating concentrations of monoclonal antibod-

Cancor	No. of nodes	No of nodes No of nodes		Lyr	nphocyte subset	s*	
no.	resected	examined	T ₁₁	T ₄	T ₈	T_4/T_8	B ₁
1	2 1 +	1 +	ND	28	24	1.16	5.5
	1 -	1 -	ND	24	30.2	0.8	15.6
2	11 1 +	1 +	28	32	28	1.14	ND
	10 -	3 -	29.3	39.5	24.8	1.46	19.4
3	10 1 +	0 +					
	9 —	1 -	ND	43	30	1.43	ND
4	18 0 +	0 +					
	18 —	1 -	ND	37	26	1.42	ND
5	17 0 +	0 +					
	17 —	1 -	ND	27	21	1.29	24
6	4 0 +	0 +					
	4 —	1 -	ND	50	48	1.25	ND
7	19 0 +	0 +					
	19 —	1	ND	54	32	1.69	ND
8	10 1 +	1 +	ND	ND	ND	ND	4.2
	9 —	0 —					

*% of fractional areas occupied by different lymphocyte subsets in metastatic and nonmetastatic lymph nodes. + = metastatic, - = nonmetastatic, ND = not determined.

ies at 37°C for 1 hour; washed in TRIS buffer; incubated with peroxidase-conjugated rabbit antimouse immunoglobulin (Dakopatts, A/S, Glostrup, Denmark) for 20 minutes; washed in TRIS buffer; incubated with peroxidase-conjugated swine antirabbit immunoglobulin (Dakopatts) for 20 minutes; rinsed with TRIS buffer; the peroxidase reaction product developed with the dimethylaminobenzidine chromogen, washed with tap water; counter stained with hematoxylin; washed, dehydrated and mounted.

For each lymph node, photomicrographs of immunostained sections representing different lymphocyte subsets were analysed by guantitative morphometry, using a microcomputer and the Bioguant program (R and M Biometrics Inc., Nashville, Tenn.). The surface area of one lymphocyte subset in each section was calculated and related to the surface area of the total microscopic field. The lymphocytes corresponding to the various subsets were found to be clustered in discrete areas within the lymph nodes, as previously documented by studies of normal lymph nodes.⁸ The fractional area of each subset

was calculated as the ratio of its surface area relative to the total microscopic field. The mean fractional area of different lymphocyte subsets was calculated as the mean of at least six photomicrographs. The calculated mean for all patients in a given group was analysed using Student's *t*-test for unpaired data.

Results

Individual values of the nodes in the control patients are shown in Table II and results on the 12 lymph nodes from the eight cancer patients in Table III. The mean value for each lymphocyte subset in control, nonmetastatic and metastatic lymph nodes is presented in Table IV. Fractional areas occupied by lymphocyte subsets in nonmetastatic lymph nodes from stage I and stage II patients are summarized in Table V.

When the different lymphocyte subsets in nonmetastatic lymph nodes of breast cancer patients were quantitated and compared with those of lymph nodes from normal controls, the proportion of T_4 cells and B cells in the nodes of cancer

		Lymphocy	te subsets	
Origin of node	T ₁₁	T ₈	T ₄	B ₁
Control	26	11.6	22.6	16
Nonmetastatic	29.3	30.1†	40.8	19.6
Metastatic	28.0	26.0†	30.0	4.81

‡Statistically significant (p < 0.01) compared with nonmetastatic and control nodes.

	Lym	phocyte su	bsets
Stage	T ₄		T ₈
1	42.2 (5)		31.4 (5)
	31.75 (2)		27.5 (2)

patients was found to be slightly, but not significantly, larger. However, the mean of T_8 lymphocytes was 2.6-fold greater (p < 0.01) in nonmetastatic nodes from breast cancer patients than in the controls.

When the proportion of different lymphocyte subsets in both nonmetastatic and metastatic lymph nodes was compared, there was no significant difference in the mean areas of T_8 and T_4 cells. However, there were four times fewer B cells in the metastatic than the nonmetastatic lymph nodes.

When the different lymphocyte subsets in metastatic nodes were compared with the control nodes, the mean areas occupied by T_4 cells were not significantly different. However, there was a marked depletion of B lymphocytes in the metastatic nodes and the proportion of T_8 cells was significantly (p < 0.01) greater.

Comparison of different lymphocyte subsets in nonmetastatic lymph nodes from stage I and stage II patients showed no significant difference in the mean areas of T_8 and T_4 cells.

This study also revealed that the majority of lymphocytes infiltrating cancer tissue were T cells, which were often seen in intimate contact with infiltrating cancer cells; however, there was no predominant pattern of the type of T-cell lymphocyte subpopulation infiltrating these cancers. Apart from cancer cell nests, B cells tended to accumulate focally.

Discussion

The importance of T and B cell infiltrates in primary malignant tumour tissue has been examined in both clinical and experimental models. A discrepancy in the density of T and B cell infiltrates in cancerous and noncancerous breast tissue has been noted. Shimokawara and colleagues⁹ reported that B cells were predominant and T cells scanty in noncancerous breast lesions, while T cells predominated in cancerous breast tissue. They also showed a significant inverse correlation between the intensity of the T-cell infiltrate and the clinical stage. The infiltrates were dense in breast cancer without lymph-node metastases but were scanty in advanced clinical stages, suggesting that the infiltrating T cells in cancerous tissue represent host resistance. Berg¹⁰ also reported fewer metastases and a higher cure rate in breast cancer with dense lymphocytic infiltrates. Black and colleagues¹¹ suggested that patient survival is superior in breast cancer with marked lymphocytic infiltration. In contrast, Schoorl and colleagues,12 reporting on T and B cells in human breast cancer, indicated that T cells predominated in benign breast tissue. Giorno⁶ examined the microanatomic distribution of different lymphocyte subsets in benign and malignant human breast tissue and found that in malignant tissue most of the T cells were of the T_8 subset, organized in single cells in the tumour stroma or invading tumour nests, while T₄ cells predominated in the lymphoid aggregates associated with benign tissue. Rowe and Beverley¹³ reported that T lymphocytes existed in similar proportion in benign and malignant breast tissue.

Our study demonstrated that the lymph nodes of breast cancer patients displayed marked changes in their B and suppressor/cytotoxic T cells. B-cell depletion was associated with the presence of metastasis in the lymph nodes. The increase in suppressor/cytotoxic T cells was associated with concomitant breast cancer whether or not it had metastasized to the lymph nodes. No marked difference was seen in nodes from stage I and stage II patients, but the number in each group did not allow a reliable statistical evaluation of possible changes in lymphocyte subset populations.

The study also showed that the amount of T lymphocytes and their different subsets were present in similar proportions in metastatic and nonmetastatic lymph nodes of breast cancer. However, B cells were denser in nonmetastatic than metastatic lymph nodes, suggesting that an effector humoral response might be depleted when metastasis occurs. We also found that metastatic and nonmetastatic lymph nodes of breast cancer patients contained more T₈ (suppressor-/cytotoxic) lymphocytes than did normal lymph nodes from control patients. It remains to be established whether the generation of these suppressor/cytotoxic lymphocytes is directly involved in the host's immune surveillance against breast cancer.

It would appear that breast cancer cells metastasizing to regional lymph nodes cause an increase in the number of T-cell subsets as well as B cells.

In conclusion, breast cancer is accompanied by marked changes in lymphocyte subpopulations of associated axillary lymph nodes. Most remarkably, the recruitment of suppressor/cytotoxic cells, even before metastasis occurs, is consistent with the notion that breast cancer mounts an early cellular immune response as a result of unidentified factors associated with tumour growth.

References

- BENNETT SH, FUTRELL JW, ROTH JA, et al: Prognostic significance of histologic host response in cancer of the larynx or hypopharynx. *Cancer* 1971; 28: 1255– 1265
- 2. LAUDER I, AHERNE W: The significance

of lymphocytic infiltration in neuroblastoma. Br J Cancer 1972; 26: 321-330

- 3. RITCHIE AW, JAMES K, MICKLEM HS: The distribution and possible significance of cells identified in human lymphoid tissue by the monoclonal antibody HNK-1. *Clin Exp Immunol* 1983; 51: 439–447
- Hsu SM, Cossman J, JAFFE ES: Lymphocyte subsets in normal human lymphoid tissues. Am J Clin Pathol 1983; 80: 21– 30
- STEIN H, BONK A, TOLKSDORF G, et al: Immunohistologic analysis of the organization of normal lymphoid tissue and non-Hodgkin's lymphomas. J Histochem Cytochem 1980; 28: 746–760
- 6. GIORNO R: Mononuclear cells in malignant and benign human breast tissue. *Arch Pathol Lab Med* 1983; 107: 415-417
- 7. JOTHY S, BRAZINSKY SA, CHIN-A-LOY M, et al: Characterization of monoclonal antibodies to carcinoembryonic antigen with increased tumor specificity. *Lab Invest* 1986; 54: 108–117
- JOTHY S, BOELCSKEI Z: Immunohistochemical demonstration of T-lymphocyte subsets in tissue sections using monoclonal antibodies: a 3-layer PAP system and comparison of three immunoperoxidase methods. *Exp Pathol* 1985; 27: 137–142
- SHIMOKAWARA I, IMAMURA M, YAMANAKA N, et al: Identification of lymphocyte subpopulations in human breast cancer tissue and its significance: an immunoperoxidase study with anti-human T- and B-cell sera. *Cancer* 1982; 49: 1456–1464
- BERG JW: Active host resistance to breast cancer. Acta Un Int Cancer 1963; 18: 854–858
- 11. BLACK MM, OPLER SR, SPEER FD: Survival in breast cancer cases in relation to the structure of the primary tumor and regional lymph nodes. *Surg Gynecol Obstet* 1955; 100: 543–551
- 12. SCHOORL R, RIVIERE AB, BORNE AE, et al: Identification of T and B lymphocytes in human breast cancer with immunohistochemical techniques. *Am J Pathol* 1976; 84: 529–544
- ROWE DJ, BEVERLEY PC: Characterisation of breast cancer infiltrates using monoclonal antibodies to human leucocyte antigens. Br J Cancer 1984; 49: 149–159

Clinical Significance and Measurement of the Length of the Right Main Bronchus

C.L.N. Robinson, MD, FRCS, FRCSC;* Nestor L. Müller, MD, FRCPC;† Cameron Essery, MD, FRCSC*

It is important for surgeons, pathologists, anesthetists and anatomists to know the length of the right main bronchus. It extends from the carina of the trachea to the origin of the right upper lobe bronchus, but an exact method for measuring it has never been described.

Using bronchography, the authors measured the length of the right main bronchus in 24 patients. The posteroanterior projection taken at a standard distance (1.8 m) from the patient was used to minimize distortion due to the technique; if present, the distortion would not be more than 5% and would be an increase rather than a decrease in length.

The mean length of the right main bronchus was found to be 1.09 cm (range from 0 to 2.9 cm).

The clinical importance of this measurement is discussed. The authors conclude that many anatomy textbooks err in describing the length of the right main bronchus as 2.0 to 5.0 cm, but are correct in describing the left main bronchus as being about 5 cm long.

Il est important que les chirurgiens, pathologistes et anesthésistes connaissent bien la longueur du tronc bronchique droit. Il s'étend de l'éperon trachéal jusqu'à l'origine de la bronche lobaire supérieure droite. Toutefois, on n'a jamais décrit de méthode exacte de le mesurer.

A l'aide de la bronchographie, les auteurs ont mesuré la longueur du tronc bronchique droit de 24 patients. La projection postéro-antérieure prise à distance standard (1.8 m) du patient fut utilisée dans le but de minimiser la distorsion due à la technique. Si elle était présente, cette distorsion ne pourrait pas dépasser 5%, et elle aurait tendance à surévaluer la longueur plutôt qu'à la minimiser.

La longueur moyenne mesurée du tronc bronchique droit a été de 1.09 cm (avec un écart de 0 à 2.9 cm).

On commente l'importance clinique de cette mesure. Les auteurs concluent que plusieurs ouvrages d'anatomie sont dans l'erreur quand ils décrivent la longueur du tronc bronchique droit comme pouvant varier de 2.0 à 5.0 cm, mais qu'ils sont exacts quand ils donnent environ 5 cm comme longueur du tronc bronchique gauche.

 ${f T}$ he right main bronchus from the carina of the trachea to the origin of the right upper lobe

bronchus — is easily seen during bronchoscopy and at surgery, but is often inaccurately described.

From the *Department of Surgery and †Department of Radiology, Vancouver General Hospital, Vancouver, BC

Accepted for publication Sept. 14, 1988

Reprint requests to: Dr. C.L.N. Robinson, Emeritus Clinical Professor of Surgery, University of British Columbia, 808–750 West Broadway, Vancouver, BC V5Z 1H7

The length of the right main bronchus is of great importance to pathologists, surgeons and anesthetists during resection of the right lung or the upper lobe, or the upper lobe with the "sleeve" of the right main bronchus, for example. There is minimal clearance proximally so it is of practical importance to know the length of the main bronchus.

The established rule for resection of bowel cancer is to take at least 5 cm of macroscopically healthy bowel on either side of the malignant lesion. The necessary clearance with respect to the lung or a lobe is usually given as 1.5 to 2.0 cm.

For endobronchial anesthesia, a double-lumen tube or an endobronchial balloon on the right side might cause encroachment on the right upper lobe bronchus.

The surgical pathologist must carefully examine the proximal resection lines of right-sided bronchial specimens, even more so than those from other areas.

The purpose of this study was to re-examine the tracheobronchial tree in order to identify accurately the take-off point of the right upper lobe bronchus.

Methods and Results

The literature does not describe a standard technique for consistently and accurately measuring distances in the tracheobronchial tree. In this study, to determine the length of the right main bronchus, the carina



FIG. 1. Method of measuring right main bronchus (vertical distance from carina to origin of right upper lobe bronchus), which was done from lifesize bronchograms (adapted from cast of bronchial tree by R.C. [Lord] Brock depicted in *Gray's Anatomy*¹).



FIG. 2. Anteroposterior bronchogram.

Bronchus from	Carina in 24 Patients
Distance, cm	No. of patients
0 - 0.5	6
0.6 - 1.0	6
1.1 - 1.5	7
1.6 - 2.0	3
2.1 - 2.5	1
2.6 - 3.0	1

was identified and the vertical distance between it and the upper border of the right upper lobe bronchus measured (Fig. 1).

Such measurements were made from the bronchograms of 24 patients, in whom "good filling" was obtained. Bronchography was done in the posteroanterior projection at a standard distance (1.8 m) from the patient to minimize distortion which, if present, was not more than 5% and was an increase rather than a decrease in length (Fig. 2).

The results are tabulated in Table I. The take-off point ranged from 0 to 2.9 cm below the carina (mean 1.09 cm, median 1.10 cm).

Discussion

Many anatomy books, including Gray's and Cunningham's1-3 describe the right main bronchus and give its length as about 2.5 cm (Table II¹⁻¹⁰). Grant's Method of Anatomy⁴ states that the right upper lobe bronchus arises 2 to 5 cm from the tracheal bifurcation. However, Boyden,8 in an excellent work on the segmental anatomy of the lung, states that the right upper lobe bronchus arises almost at the bifurcation of the trachea, that is, opposite the carina. He remarked: "Unfortunately, it has not been possible to provide bronchograms, but this has been partially compensated for by lateral views of a pair of lungs that have been injected with vinyl acetate and then dissected."

Table II. Length of Right Main Bronchus Reported by Various Authors			
Authors	Length, cm		
Williams and Warwick (Grav), 1980 ¹	About 2.5		
Romanes (Cunningham), 1981 ²	About 2.5		
Hollinshead and Rosse, 1985 ³	About 2.5		
Basmaijan (Grant), 1980 ⁴	2.0 - 5.0		
Basmaijan, 1981 ⁵	No more than 5.0		
Gardner and associates, 19696	About 3.0		
Hamilton, 1976 ⁷	No given measurement		
Boyden, 1955 ⁸	No distance. Right upper lobe		
	opposite carina		
Last 1972 ⁹	4.0		
Ellis and Feldman, 1983 ¹⁰	2.5		

In another text⁹ the main bronchus appeared to have been taken from the measurement of one cast only of an injected bronchial tree.

The relationship between the right upper lobe bronchus and the carina can be assessed in a variety of ways - during surgery or endoscopy, by radiologic or imaging techniques, in the cadaver by direct inspection or from a cast of the bronchial tree. No one method is ideal, but bronchography gives quite accurate reproductions, is easily performed and avoids the distortion of postmortem changes. Moreover, the bronchogram gives almost life-size definition. Using this method, we found the mean length of the right main bronchus in our 24 patients to be 1.09 cm, somewhat shorter than the length noted in most textbooks.

References

- 1. WILLIAMS PL, WARWICK R (eds): *Gray's Anatomy*, 36th ed, Churchill, Edinburgh, 1980: 1234
- ROMANES GJ (ed): Cunningham's Textbook of Anatomy, 12th ed, Oxford U Pr, Oxford, 1981: 508
- 3. HOLLINSHEAD WH, ROSSE C: *Textbook of Anatomy*, 4th ed, Har-Row, Philadelphia, 1985: 495
- BASMAJIAN JV: Grant's Method of Anatomy: by Regions, Descriptive and Deductive, 10th ed, Williams & Wilkins, Baltimore, 1980
- BASMAJIAN JV: Primary Anatomy, 8th ed, Williams & Wilkins, Baltimore, 1981: 231
- GARDNER E, GRAY DJ, O'RAHILLY R: Anatomy, a Regional Study of Human Structure, 3rd ed, Saunders, Philadelphia, 1969: 303
- HAMILTON WJ (ed): Textbook of Human Anatomy, 2nd ed, Macmillan, London, 1976: 314
- 8. BOYDEN EA: Segmental Anatomy of the Lungs: a Study of the Patterns of the Segmental Bronchi and Related Pulmonary Vessels, McGraw, New York, 1955: 33
- LAST RJ: Anatomy, Regional and Applied, 5th ed, Churchill, Edinburgh, 1972: 381
- ELLIS H, FELDMAN SA: Anatomy for Anaesthetists, 4th ed, Blackwell Sci, Oxford, 1983: 64

Acute Scrotal Pain in Children: Prospective Study of Diagnosis and Management

P.A.M. Anderson, MD;* J.M. Giacomantonio, MD, FRCSC;* R.D. Schwarz, MD, FRCSC†

Forty-eight boys were assessed for an acutely painful scrotum. Thirty-six (75%) of them underwent radionuclide scanning of the scrotum; the average age of this group was 11 years. The scan revealed epididymitis in 19 cases, spermatic cord torsion in 9, appendix testis torsion in 7 and acute hernia-hydrocele in 1. The diagnosis was confirmed at operation in all nine cases of spermatic cord torsion. Boys who had epididymitis received antibiotics only; all were available for short-term follow-up, and 16 were also assessed at a mean of 6 months after infection. Only one boy had testicular atrophy; he had undergone repair of an inguinal hernia, which could not be ruled out as a cause. Bacteriuric epididymitis occurred in three boys; two had known predisposing genitourinary anomalies, the third had no abnormalities. Boys who had nonbacteriuric epididymitis were investigated by renal and pelvic ultrasonography or voiding cystourethrography; no important abnormalities were detected. This prospective study indicates that radionuclide scanning can reliably differentiate spermatic cord torsion from other acute scrotal disease.

Quarante-huit garçons souffrant d'une douleur aiguë au scrotum ont fait l'objet de cette évaluation. Trente-six (75%) d'entre-eux ont subi une scintigraphie isotopique du scrotum; l'âge moyen chez ce groupe était de 11 ans. La scintigraphie a révélé une épididymite dans 19 cas, une torsion du cordon spermatique dans 9, une torsion de l'appendice testiculaire dans 7 et une hernie hydrocèle aiguë dans 1. Le diagnostique été confirmé lors de l'opération dans les neuf cas de la torsion du cordon spermatique. Les garçons souffrant d'épididymite ont reçu des antibiotiques seulement; tous ont pu être revu à court terme pour des examens de contrôle et 16 ont aussi été évalué 6 mois, en moyenne, après l'infection. Un seule garçon a présenté une atrophie testiculaire. Il avait subi la réparation d'une hernie inguinale, intervention qui ne peut pas être mise hors de cause. Trois garçons ont eu une épididymite avec bactériurie; deux avaient des anomalies génito-urinaires prédisposantes connues, alors que le troisième en était exempt. Les garçons ayant eu une épididymite sans bactériurie ont fait l'objet d'examens par échographie rénale et pelvienne ou par cysto-urétrographie permictionnelle; aucune anomalie importante ne fut décelée. Cette étude prospective montre que la scintigraphie isotopique peut différencier avec certitude les torsions du cordon spermatique des autres lésions aiguës du scrotum.

From the *Department of Surgery and †Department of Urology, Izaak Walton Killam Hospital for Children, Dalhousie University, Halifax, NS

Presented at the annual meeting of the Canadian Urological Association, Banff, Alta., June 21– 25, 1987

Accepted for publication June 16, 1988

Reprint requests to: Dr. R.D. Schwarz, Department of Urology, Izaak Walton Killam Hospital for Children, 5850 University Ave., Halifax, NS B3J 3G9

n acutely painful scrotum in a child is of concern to parents and physicians, not only because of the discomfort it causes, but also because of possible impairment of fertility. Numerous studies1-4 have shown that in torsion of the spermatic cord the time between onset of symptoms and surgical correction is inversely related to the subsequent viability of the testicle. Since the problem was traditionally believed to account for most cases of acutely painful scrotum in children, immediate surgical exploration was advocated.^{2,4-6} However, recent studies,^{1,7,8} including one carried out at our institution,7 have indicated that nonsurgical conditions such as acute epididymitis are much more common in boys than was previously thought. Moreover, new imaging techniques provide a more accurate diagnosis so that, in many cases, surgery can be avoided.9 With the advent of radionuclide scanning of the scrotum, we decided to institute a prospective study to determine the reliability of this investigation in diagnosing acute scrotal conditions in boys.

Because epididymitis in boys is considered bacterial in origin and secondary to underlying genitourinary anomalies, standard management has been antibiotic therapy followed by appropriate investigations for conditions that result in obstruction of the lower urinary tract or involve abnormal connections between the reproductive and urinary tracts. However, several studies^{10,11} have indicated that most episodes of epididymitis occur in boys with normal genitourinary tracts and are not associated with bacteriuria. In this study we attempted to answer three questions.

• Is radionuclide scanning a reliable means of differentiating epididymitis from spermatic cord torsion?

• What is the frequency of bacteriuric epididymitis in boys?

• What is the incidence of underlying genitourinary anomalies in boys with epididymitis?

Patients and Methods

All 48 boys less than 16 years old who presented to the emergency department of the Izaak Walton Killam Hospital for Children in Halifax between September 1985 and September 1987, suffering from an acutely painful scrotum were entered into the study. Those suffering trauma to the genitalia were excluded, as were neonates, who were cared for at another institution. In addition to a routine analysis, the urine specimen was subjected to culture and sensitivity examination. Whenever the clinical diagnosis was in doubt, radionuclide scanning of the scrotum was performed. We intended to operate without the delay of scanning if testicular torsion was the most likely diagnosis. However, in practice, there was no case in which scanning did delay surgery; therefore, all boys who had an equivocal diagnosis underwent radionuclide scanning.

The scanning procedure usually took less than 15 minutes. A bolus of technetium-99m pertechnetate was injected intravenously, then serial images of the scrotum were obtained.¹² Patients with a diagnosis of epididymitis were not treated surgically but were given a course of antibiotics effective against most enteric pathogens. Repeat physical examinations were carried out several days after presentation and following convalescence, at which time the boys were investigated for underlying genitourinary anomalies.

Results

Epididymitis

Epididymitis was diagnosed in 19 boys (Table I), who ranged in age from 4 months to 15 years (mean 10.7 years). All underwent radionuclide scanning (Fig. 1). They were not explored surgically but were given a course of antibiotics effective against most enteric pathogens. Because they did not have surgical confirmation of the diagnosis, they were followed up closely by clinical examination within 2 weeks of the onset of their symptoms. If a diagnosis of torsion was missed, the child would be expected to have severe pain over several days, unresponsive to antibiotic therapy, and subsequently testicular atrophy would develop. However, at 2-week follow-up all the children in this group were convalescing without problems. Three boys were then lost to follow-up.

The remaining 16 boys underwent another clinical examination at a mean of 6 months after the acute episode (range from 1 to 20 months). Testicular size and symmetry were judged to be normal for age in all but one boy in whom the testis on the side previously involved by epididymitis was half the size of the contralateral testis. He had had an inguinal hernia repaired 2 years before and no postoperative record was available to indicate if the atrophy was secondary to his surgery.

Urinalysis was performed for 16 boys in this group. In 13 the findings were normal. The other three had pyuria; Staphylococcus pyogenes was cultured from one specimen, that of a 9-year-old boy who had undergone repair for hypospadias and was known to have a penile urethral fistula; Pseudomonas aeruginosa was cultured from another specimen, that of an 11-year-old boy whose history included numerous urinary tract infections secondary to imperforate anus, sacral agenesis and a neurogenic bladder; the third culture was sterile. Culture of the urine from one boy whose urinalysis was normal grew Escherichia coli. Voiding cystourethrography and renal ultrasonography in this 4-month-old child did not reveal any anomalies. All other cultures were sterile. Two 15-year-old boys gave a history of sexual activity, but urine cultures showed no growth of Chlamydia.

Two boys who had normal urinalyses and negative cultures received no antibiotics; both recovered promptly. The others received 7-day courses of appropriate antibiotics, most commonly co-trimoxazole orally, followed by amoxicillin and

Table I. Diagnosis and Radionuclide Scan in 48 Boys					
liagnosis Total no. (%)		. (%)	Scan	No scan	
Acute epididymitis	19	(40)	19	0	
Torsion spermatic cord	11	(23)	9	2	
Torsion appendages	13	(27)	7	6	
Hernia/hydrocele	3	(6)	1	2	
Idiopathic scrotal edema	1	(2)	0	1	
Tumour	1	(2)	0	1	
Totals, no. (%)	48 (100)		36 (75)	12 (25)	

tetracycline in dosages appropriate for size and age. Two boys who had fevers were treated parenterally with gentamicin.

Nine of the 13 boys with negative urine cultures were investigated to rule out predisposing factors for epididymitis. Radiologic investigations were omitted in four boys (in two at the parents' request and in the two who had possible sexual exposure). Voiding cystourethrography and renal ultrasonography were carried out in five cases, pelvic and renal ultrasonography in three and voiding cystourethrography and intravenous urography in one. None of these studies indicated any abnormalities.

Torsion of the Spermatic Cord

In 11 boys a diagnosis of spermatic cord torsion was made. These boys ranged in age from 7 to 16 years (mean 12.5 years). Nine underwent radionuclide scanning (Fig. 2) and all underwent surgery to confirm the diagnosis. Four boys who delayed seeking medical attention for more than 24 hours had infarcted testes which were removed. In no instance did scanning delay operation or lead to misdiagnosis.

Torsion of the Appendix Testis

Appendix testis torsion was diagnosed in 13 boys, who ranged in age from 3 to 14 years (mean 10.1 years). Seven underwent radionuclide scanning. In one of these the scan was equivocal; spermatic cord torsion could not be ruled out until operation was performed. In the other cases, the radiologist could confidently rule out spermatic cord torsion but could not always make the diagnosis of appendix testis torsion. However, clinical examination (the "blue dot sign" or point tenderness at the appendix) was usually diagnostic.



FIG. 1. Technetium-99m pertechnetate scrotal scan from 15-year-old boy with 24-hour history of right scrotal pain and swelling. There was recent sexual exposure. Urinalysis was normal and subsequent routine culture and culture for *Chlamydia* were negative. Scan shows increased activity of right hemiscrotum and along cord, in keeping with epididymitis. Three days after initiating course of tetracycline, swelling and pain had markedly decreased.

FIG. 2. Technetium-99m pertechnetate scrotal scan from 15-year-old boy with 24-hour history of left scrotal pain and swelling. Urinalysis was normal. Scan shows ring of increased activity surrounding photopenic defect in middle of left hemiscrotum. Diagnosis of spermatic cord torsion was made and confirmed at surgery. Testicle was not viable and orchiectomy and contralateral orchiopexy were carried out. Eight boys in this group underwent excision of the infarcted appendage to relieve the pain, the other four were managed conservatively.

Discussion

Previous studies have indicated that spermatic cord torsion is the most common cause of an acutely painful scrotum in boys.^{2,4,5} However, other reviews^{1,8} have noted the increasing frequency of nonsurgical conditions, especially epididymitis. Only 23% of boys in this study had spermatic cord torsion compared with 40% who had epididymitis and 27% who had torsion of the appendix testis. The age distribution was of little diagnostic value. Other studies4.7 have also noted this fact and the considerable overlap of clinical findings in these conditions. Since spermatic cord torsion is often difficult to rule out clinically. many authors^{2,4-6} have advocated immediate surgical exploration. However, since epididymitis is no longer considered a rare cause of acute scrotal pain, this policy may lead to unnecessary operation. The development of radionuclide scrotal scanning, therefore, has been a major advance in the diagnosis of these often clinically confusing conditions.

Because none of the boys with epididymitis in this study was surgically explored, follow-up examination was essential to rule out the possibility of spermatic cord torsion being misdiagnosed as epididymitis. We reviewed all patients with epididymitis within 2 weeks of their acute episodes and none had findings suggestive of a missed torsion. At repeat examination, a mean of 6 months later, all but one boy had a palpably normal testis. The technetium-99m pertechnetate scrotal scan is a sensitive and selective diagnostic tool in evaluating the acutely painful scrotum and at our institution has obviated the need for surgical exploration in many cases. Other studies^{1,9} have reported similar encouraging results, so it is likely that this imaging technique will become common in assessing acute scrotal pain in children. However, when the scan cannot be obtained without delaying patient management or if the scan is equivocal, emergency scrotal exploration remains the diagnostic procedure of choice.

We found that most boys with epididymitis had normal urinalysis and sterile urine. This "nonspecific epididymitis" is reported^{10,11} to be the most common type in boys, and our inability to identify any underlying genitourinary anomalies is in agreement with these studies. It has been postulated that these infections are of viral origin or are sterile inflammation secondary to reflux of urine into the genital tract, but neither theory has been proven. It is important to note that boys with epididymitis and sterile urine do not have underlying anomalies and therefore do not require extensive genitourinary investigations. Although most of these boys are treated with antibiotics, their recovery may be just as successful with rest and analgesics, as in two of our cases.

Conversely, of the three boys with positive urine cultures, two had known genitourinary abnormalities, so a positive urine culture does appear to warrant a diligent search for underlying anomalies.

References

- 1. CALDAMONE AA, VALVO JR, ALTEBARMAKI-AN VK, et al: Acute scrotal swelling in children. *J Pediatr Surg* 1984; 19: 581– 584
- FLANIGAN RC, DEKERNION JB, PERSKY L: Acute scrotal pain and swelling in children: a surgical emergency. Urology 1981; 17: 51–53
- WRIGHT JE: Torsion of the testis. Br J Surg 1977; 64: 274–276
- KAPLAN GW, KING LR: Acute scrotal swelling in children. J Urol 1970; 104: 219–223
- 5. CRANSTON DW, MOISEY CU: The man-

agement of acute scrotum pain. Br J Surg 1983; 70: 505–506

- CASS AS, CASS BP, VEERARAGHAVAN K: Immediate exploration of the unilateral acute scrotum in young male subjects. J Urol 1980; 124: 829–832
- ANDERSON PA, GIACOMANTONIO JM: The acutely painful scrotum in children: review of 113 consecutive cases. *Can Med Assoc J* 1985; 132: 1153–1155
- HEMALATHA V, RICKWOOD AM: The diagnosis and management of acute scrotal conditions in boys. *Br J Urol* 1981; 53: 455–459
- LEVY OM, GITTELMAN MC, STRASHUN AM, et al: Diagnosis of acute testicular torsion using radionuclide scanning. J Urol 1983; 129: 975–977
- GISLASON T, NORONHA RF, GREGORY JG: Acute epididymitis in boys: a 5-year retrospective study. J Urol 1980; 124: 533-534
- 11. LIKITNUKUL S, MCCRACKEN GH JR, NEL-SON JD, et al: Epididymitis in children and adolescents. A 20-year retrospective study. *Am J Dis Child* 1987; 141: 41– 44
- 12. CHEN DC, HOLDER LE, MELLOUL M: Radionuclide scrotal imaging: further experience with 210 patients. Part I: Anatomy, pathophysiology, and methods. J Nucl Med 1983; 24: 735-742

Reviewers 1988

The Editors, on behalf of the Editorial Advisory Board of the Journal, acknowledge with thanks the services of the following reviewers of manuscripts for the past year.

S.A. Awad H.W. Beattie P. Belliveau M.E. Boyd K.L.B. Brown R.F. Burrows G.S. Cameron S.E. Carroll N.V. Christou W.B. Chung F.M. Cole J.G. Couture J.E. Devitt A.R.C. Dobell J.H. Duff M.M. Elhilali B.G. Feagan J.B. Freeman A.M. Graham D.R. Grant R.C. Harrison H.S. Himal E.J. Hinchey F.G. Inglis E.J. Irvine C.G. Jamieson

C.L. Kerrigan I.H. Koven B. Langer A.B. Little A. Loutfi R.B. Lynn N.S. Mitchell C.W. Nohr G.R. Norman M.J. Phillips J.L. Provan M.J. Rheault H. Richardson C.G. Roland I.B. Rosen G.W. Stanimir J.F. Symes W.J. Wall M.J. Wexler H.B. Williams W.G. Williams R. Yabsley J.M. Zikman

cost effective prophylactic alternative

in contaminated or potentially contaminated gastro-intestinal surgery

Claforan "... was superior in preventing infectious morbidity and side effects and reduced hospital drug costs compared directly with multidose regimens of cefazolin or cefoxitin (p value not statistically significant)". Dr. R.N. Jones



® Registered Trademark of Roussel Uclaf, Paris

ADCL-02/89

cefotaxime sodium
Prescribing Information



Action

In vitro studies indicate that the bacterial action of CLAFORAN (cefotaxime sodium) a semi-synthetic cephalosoprin antibiotic, results from inhibition of cell wall synthesis

Indications and Clinical Uses

Treatment : CLAFORAN (cefotaxime sodium) may be indicated for the treatment of infections caused by susceptible strains of the designated micro-organisms in the diseases listed below

Lower respiratory tract infections : pneumonia and lung abscess caused by Streptococcus pneumoniae (formerly Diplococcus pneumoniae), other streptococci (excluding enterocci, eg. S. faecalis), Straphylococcus aureus (penicillinase and non-penicillinase producing), Escherichia coli, Hemophilus influenzae, (including ampicillin resistant strains) and unspecified Klebsiella species.

Urinary tract infections : caused by Escherichia coli, unspecified Klebsiella species (including K. pneumoniae), Proteus mirabilis, indole positive Proteus, Serratia marcescens and Staphylococcus epidermidis. Also, uncomplicated gonor

rhea caused by N. gonorrhoeae including penicillin resistant strains. Bacteremia / Septicemia : caused by Escherichia coli, unspecified Klebsiella strains and Serratia marcescens

Skin infections : caused by Staphylococcus aureus (penicillinase and non-penicillinase producing, S. epidermidis, Group A streptococci, Escherichia coli, Proteus mirabilis and indole positive Proteus

Intra-abdominal infections : caused by Escherichia coli, and unspecified Klebsiella species

Gynecological infections : including pelvic inflammatory disease, endometritis and pelvic cellulitis caused by E. coli, Group A streptococci and Staphylococcus epidermidis, anaerobic bacteria including unspecified Peptococcus and Peptostrep-tococcus strains and some strains of Bacteroides fragilis. In several cases, although clinical cures were achieved, bacteriological follow-up was not available

Clinical experience with CLAFORAN in anaerobic infections is limited. CLAFORAN has been used with some success in wound and intra-abdominal infections against some strains of unidentified Bacteroides and anaerobic cocci.

CLAFORAN has been shown to be active against some strains of Pseudomonas. In the treatment of infections encountered in immunosuppressed and granulo-cytopenic patients, results of therapy with CLAFORAN have not been impressive. CLAFORAN should not be considered in the treatment of enterococcal infections, i.e. Streptococcus faecalis.

Specimens for bacteriologic culture should be obtained prior to therapy in order to isolate and identify the causative organisms and to determine their susceptibilities to CLAFORAN. Therapy may be instituted before results of susceptibility studies are known; antibiotic treatment should be re-evaluated once these results become available.

Prophylactic Use : The administration of CLAFORAN perioperatively (preoperative-In provide our section of the communication of the section of t as contaminated or potentially contaminated.

In patients undergoing caesarian section who are considered to be at increased risk of infection, intraoperative (after clamping the umbilical cord) and postoperative use of CLAFORAN may also reduce the incidence of certain postoperative infections Effective use for elective surgery depends on the time of administration (see Dosage and Administration).

For patients undergoing gastrointestinal surgery, preoperative bowel preparation by mechanical cleansing as well as with a non-absorbable antibiotic (e.g. neomycin) is recommended

If there are signs of infection, specimens for culture should be obtained for iden tification of the causative organism so that appropriate therapy may be instituted

Contraindications

CLAFORAN is contraindicated in patients who have shown hypersensitivity to cefotaxime sodium, the cephalosporin or the penicillin groups of antibiotics.

Warnings

Before therapy with CLAFORAN is instituted, it must be carefully determined whether the patient has had previous hypersensitivity reactions to cefotaxime, cephalosporins, penicillins or other drugs. CLAFORAN should be given with caution to patients with Type 1 hypersensitivity reactions to penicillin. Antibiotics, including CLAFORAN should be administered with caution to any patient who has demonstrated some form of allergy, particularly to drugs. If an allergic reaction to CLAFORAN occurs, the drug should be discontinued and the patient treated with the usual agents (e.g. epinephrine, antihistamine, pressor-amines or corticosteroids).

Pseudomembranous colitis has been reported with the use of cephalosporins (and other broad spectrum antibiotics); therefore, it is important to consider its diagnosis in patients who develop diarrhea during the administration of CLAFORAN. This colitis can range from mild to life threatening in severity.

Treatment with broad spectrum antibiotics, such as CLAFORAN, alters the nor mal flora of the colon and may permit overgrowth of Clostridium difficile or other clostridia. It has been established that a toxin produced by Clostridium difficile is one primary cause of antibiotic-associated colitis.

Mild cases of colitis may respond to discontinuation of CLAFORAN and replacement with a suitable specific antibiotic. Moderate to severe cases should be managed with fluid, electrolyte and protein supplementation as indicated. When the colitis is not relieved by discontinuance of CLAFORAN administration or when it is severe, an antibiotic specifically effective in antibiotic associated pseudomembranous colitis (e.g. vancomycin) or other suitable therapy may be indicated. Other possible causes of colitis should also be considered (see Adverse Reactions).

Precautions

CLAFORAN (cefotaxime sodium) should be prescribed with caution in individuals with a history of lower gastrointestinal disease, particularly colitis. The safety of CLAFORAN in pregnancy has not been established. Consequently,

use of the drug in pregnant women requires that the likely benefit from the drug be weighed against the possible risk to the mother and fetus.

Use of CLAFORAN in women of child-bearing potential requires that the anticipated benefits be weighed against the possible risks. Cefotaxime is excreted in human milk in low concentrations. Caution should be

exercised when the drug is administered to nursing mothers.

Prolonged use of CLAFORAN may result in the overgrowth of nonsusceptible organisms. Constant evaluation of the patient's condition is essential. If super-

infection occurs, therapy should be discontinued and appropriate measures taken. Although CLAFORAN rarely produces alterations in kidney function, evaluation of renal status is recommended, especially in severely ill patients receiving high doses

Patients with markedly impaired renal function should be placed on the special dosage schedule recommended under Dosage and Administration, because normal dosage in these individuals is likely to produce excessive and prolonged serum antibiotic concentrations.

Positive direct Coomb's test is known to develop in individuals during treatment with the cephalosporin group of antibiotics, including cefotaxime sodium In laboratory tests a false positive reaction to glucose may occur with reducing substances but not with the use of specific glucose oxidase methods.

Adverse Reactions

The most frequent adverse reactions with their frequency of occurrence are : Hypersensitivity (1.8%) : Rash, pruritus, fever. Local (5%) : Injection site inflam mation with intravenous administration. Pain, induration and tenderness after intramuscular injection. Gastrointestinal (1.7%): Colitis, diarrhea, nausea and vomiting. Symptoms of pseudomembranous colitis can appear during or after CLAFORAN treatment. Hemic and Lymphatic System (< 1%): Mild, reversible leukopenia, granulocytopenia and thrombocytopenia have been reported. Some patients developed positive direct Coomb's test during treatment with CLAFORAN Genitourinary System (<1%): Monifiasis, vaginitis. Liver (<1%): Transient elevations in SGOT, SGPT, serum LDH and serum alkaline phosphatase levels have been reported. Kidney (<1%): Increased serum creatinine and BUN have occasionally been observed. Central Nervous System (0.2%): Headache.

Symptoms and Treatment of Overdosage

Since no case of overdosage has been reported to date with CLAFORAN, no specific information on symptoms or treatment is available. Treatment of over dosage should be symptomatic.

Dosage and Administration

CLAFORAN (cefotaxime sodium) may be administered intramuscularly or intravenously after reconstitution (see Table with recommended mode of reconstitution according to route of administration).

Dosage Adults

The dosage of CLAFORAN should be determined by susceptibility of the causative organisms, severity of the infection and condition of the patient.

Guidelines for Dosage of CLAFORAN (cefotaxime sodium)

And the second se				
Daily Dose (g)	Frequency and Route			
1	1 g IM (single dose)			
2	1 g every 12 hours IM or IV			
3.6	1-2 g every 8 hours IM or IV			
6-8	2 g every 6-8 hours IV			
up to 12	2 g every 4 hours IV			
	Daily Dose (g) 1 2 36 6-8 up to 12			

To prevent postoperative infection in contaminated or potentially contaminated surgery, recommended doses are as follows.

(a) 1g IM or IV administered ½ to 1½ hours prior to the initial surgical incision to ensure that adequate antibiotic levels are present in the serum and tissues at the start of surgery

(b) 1g IM or IV administered 11/2 to 2 hours following the first dose; for lengthy operative procedures, additional intraoperative doses may be administered, if necessary, at appropriate intervals (11/2 to 2 hours) during surgery

(c) 1 g IM or IV administered within 2 hours following completion of surgery The total cumulative prophylactic dose should not exceed 6 g in a 12 hour period. **Caesarian Section Patients**

The first dose of 1g is administered IV as soon as the umbilical cord is clamped.

The second and third doses should be given as 1 g IM or IV at 6 and 12 hours after the first dose.

Neonates, Infants, and Children

The following dosage schedule is recommended

Neonates :	0.1 week of age	50 mg/kg IV q 12 h
	1-4 weeks of age	50 mg/kg IV q 8 h
Infants and children (1	month to 12 years) . For t	ody weights less than 50 kg.

the recommended daily dose is 50 to 100 mg / kg IM or IV of body weight divid ed into 4 to 6 equal doses, or up to 180 mg / kg / day for severe infections. For body weights 50 kg or more, the usual adult dosage should be used. The maximum daily dosage should not exceed 12 grams.

Administration of CLAFORAN should be continued for a minimum of 48 to 72 hours after the patient defervesces or after evidence of bacterial eradication has been obtained; a minimum of 10 days of treatment is recommended for infec tions caused by Group A beta-hemolytic streptococci in order to guard against the risk of rheumatic fever or glomerulonephritis; frequent bacteriologic and clinical appraisal is necessary during therapy of chronic urinary tract infections and may be required for several months after therapy has been completed; persistent in fections may require prolonged treatment. Doses less than those recommended should not be employed.

Dosage for Patients with Impaired Renal Function

In patients with estimated creatinine clearance of less than 20 mL / min / 1.73m² the dose of CLAFORAN should be halved (see Precautions).

If serum creatinine values alone are available, the following formula (based on sex, weight, and age of the patient) may be used to convert these values into creatinine clearance.

Males : Weight (kg) \times (140 - age) Females : 0.85 x above value $72 \times \text{serum creatinine}$

Administration

Intramuscular : CLAFORAN should be injected well within the body of a relatively

large muscle such as the upper outer quadrant of the buttock (i.e. gluteus max imus); aspiration is necessary to avoid inadvertent injection into a blood vessel. Intravenous : The intravenous route is preferable for patients with bacteremia, bacterial septicemia, or other severe or life-threatening infections, or for patients who may be poor risks because of lowered resistance resulting from such debilitating conditions as malnutrition, trauma, surgery, diabetes, heart failure, or malignancy, particularly if shock is present or impending

For bolus administration a solution containing 1 or 2 g of CLAFORAN can be injected over a period of 3 to 5 minutes. Using an infusion system, it may also be given over a longer period of time through the tubing system by which the patient may be receiving other intravenous solutions. Butterfly* or scalp vein type needles are preferred for this type of infusion. However, during infusion of the solution containing CLAFORAN, it is advisable to discontinue temporarily the administration of other solutions at the same site. Reg'd TM of Abbott Laboratories.

Beconstitution

For Intramuscular Use : CLAFORAN should be reconstituted with Sterile Water for Injection or Bacteriostatic Water for Injection in accordance with the volumes recommended in the following table.

Reconstitution Table

Intramuscular	Volume to be Added to Vial (mL)*	Approximate Available Vol. (mL)	Approx. Average Concentration (mg/mL)	
500 mg vial	2	2.2	230	
1 g vial	3	3.4	300	
2 g vial	5	6.0	330	

*shake to dissolve

For direct intravenous injection (bolus) and / or continuous intravenous infusion : 500 mg, 1 and 2 g vials should be reconstituted with at least 10 mL of Sterile Water for Injection. Reconstituted solution may be further diluted with 50 to 1000 mL of the fluids recommended for IV infusion.

Reconstitution Table

Intravenous	Volume to be Added to Vial (ml.)*	Approximate Available Vol. (ml.)	Approx. Average Concentration (mg/ml.)
500 mg uial10	10.2	50 E0	(mg/mc)
1 g vial	10.2	10.4	95
2 g vial	10	11.0	180

shake to dissolve

Solutions for IV Infusion : CLAFORAN is compatible with the following infusion fluids :

- Sterile water to	r Iniec	tior
--------------------	---------	------

0.9% NaCl injection

- 5% dextrose injection 0.9% NaCl and 5% dextrose injection
- 0.45% NaCl and 5% dextrose injection
- 0.2% NaCl and 5% dextrose injection
- Sodium Lactate injection
- 5% dextrose and 0.15% KCI injection
- Plasma-Lyte 56 Electrolyte Solution in 5% dextrose injection

Ringer's injection Lactated Ringer's solution

- Lactated Ringer's with 5% dextrose injection
- CLAFORAN is also compatible with lignocaine 1%

A solution of 1 g of CLAFORAN in 14 mL of Sterile Water for Injection is isotonic. Stability of Solution

Storage : Solutions of CLAFORAN range from light yellow to amber, depending on concentration and the diluent used. The solutions tend to darken depending on storage conditions and should be protected from elevated temperatures and excessive light. **Reg'd TM of Baxter-Travenol Laboratories.

CLAFORAN reconstituted in the original vial as described under Reconstitution maintains satisfactory potency for 24 hours at room temperature (25°C) and for 48 hours under refrigeration (0.5°C). Only freshly prepared reconstituted solutions may be further diluted with 50 to 1000 mL of the recommended infusion fluids in Viaflex** intravenous bags. Such solutions maintain satisfactory potency for 24 hours at room temperature (25°C) and for 72 hours under refrigeration (0-5°C). Any unused solutions should be discarded.

CLAFORAN reconstituted with 1% lignocaine maintains satisfactory potency for up to 24 hours at room temperature and 48 hours under refrigeration (reference to lignocaine restrictions is advisable).

CLAFORAN solutions exhibit maximum stability in the pH 5-7 range.

Special Instructions : Parenteral drug products should be inspected visually for particulate matter and discoloration prior to administration. Solutions of CLAFORAN range from light yellow to amber, depending on concentration and diluent used. The dry powder as well as solutions tend to darken, depending on storage conditions

Incompatibilities: Solutions of CLAFORAN must not be admixed with aminoglycoside solutions. If CLAFORAN and aminoglycosides are to be administered to the same patient, they must be administered separately and not as a mixed injection.

Solutions of CLAFORAN should not be prepared with diluents having a pH above 7.5 such as Sodium Bicarbonate Injection.

Availability

Reference

Claforan (cefotaxime sodium) is supplied as a sterile, white to pale yellow powder, in vials containing 500 mg, 1.0 and 2.0 g of cefotaxime sodium (expressed as acid on a dry basis).

Storage : CLAFORAN in the dry state should be stored at room temperature, protected from light and heat.

Jones R.N. et al.: Antibiotic Prophylaxis of 1036 Patients Undergoing Elective

Registered Trademark

of Roussel Uclaf, Paris

Surgical Procedures. The American Journal of Surgery, 1987; 153 : 341-346.

Product monograph available on request

ROUSSEL

ROUSSEL CANADA INC. MONTRÉAL, QUÉBEC

ORIGINAL ARTICLES

Diurnal Variation in Admission to Hospital of Women in Labour

William D. Fraser, MD;*‡ Frances H. McLean, BScN;† Robert H. Usher, MD†

In women having spontaneous labour or premature rupture of the membranes there is a marked diurnal variation in times of admission to hospital.

Analysis of 4755 nulliparous women with single pregnancies in cephalic presentation at term, indicated that they presented in labour or with premature rupture of the membranes nearly twice as frequently during the night as during the evening. The peak hours for delivery were late morning and afternoon.

The authors discuss previously published reports of similar findings and of a diurnal variation in maternal hormone levels in humans and experimental animals. The potential clinical importance of this phenomenon is considered.

On constate une variation diurne importante quant au moment d'admission à l'hôpital pour les femmes qui entrent en travail spontanément ou pour celles qui subissent une rupture prématurée des membranes.

L'analyse de 4755 nullipares ayant eu une grossesse simple avec présentation céphalique à terme, révèle qu'elles arrivèrent en travail ou après rupture prématurée des membranes près de deux fois plus souvent durant la nuit que durant la veillée. Les périodes de pointe sur l'accouchement furent la fin de la matinée et l'après-midi.

Les auteurs commentent les publications antérieures signalant des résultats similaires ainsi que les rapports d'une variation diurne des taux d'hormones maternelles chez l'humain et chez l'animal d'expérience. Ils considèrent l'importance clinique que pourrait avoir ce phénomène.

I n this study we review a serendipitous observation made during investigation of the variation in labour outcomes by time of day among nulliparous patients.¹ A marked diurnal variation was noted in the times of admission to hospital of nulliparous women at term who had diagnoses of either spontaneous labour or spontaneous rupture of membranes. The tendency for labour to begin at certain times of day has been described previously,² but, as with the regulation of labour onset in general, it is not well understood. The purpose of this report is to emphasize the importance of this clinical finding.

Population and Methods

This study was conducted at the Royal Victoria Hospital, Montreal. A computerized database was used

\$Sponsored by the Alberta Heritage Foundation for Medical Research

Accepted for publication June 2, 1988

Reprint requests to: Dr. William Fraser, Perinatology, Hôpital Saint-François d'Assise, 10 rue de l'Espinay, Quebec, PQ G1L 3L5

to record data from all pregnant women.³ The time of admission, the time of delivery, the duration of rupture of membranes, the duration of labour, parity and method of delivery were among the variables entered on the computer.

Between January 1978 and March 1984, 4228 pregnant women admitted in labour (group 1) and 527 admitted with ruptured membranes but not in labour (group 2) were included in the study. The following criteria were necessary: nulliparity, gestation period of 37 or more weeks, singleton pregnancy, cephalic presentation, labour not induced. The time of admission to hospital was analysed for both groups and time of delivery for group 1. Rates of admission by time of day were compared using the χ^2 goodness of fit test (Ryan BF, Jouer BL, Ryan TA: Minitab, Duxbury Press, Boston, Mass., 1985).

Findings

The number of admissions during the night (24:00 to 08:00 hours) was significantly greater (p < 0.001) in group 1 than that during the day (08:00 to 16:00 hours) or evening (16:00 to 24:00 hours) (Table I, Fig. 1). The mean interval from admission to delivery did not vary by time of admission. Delivery rates peaked in the late morning and afternoon.

The same pattern of admissions was evident in group 2 women as in group 1. The actual time of labour onset or membrane rupture was less accurate because these events oc-

From the *Department of Obstetrics and Gynecology, University of Calgary, Calgary, Alta., and the †Department of Pediatrics and Department of Obstetrics and Gynecology, McGill University, Montreal, PQ

curred at home and the timing was noted from the patient's recollection. Women admitted in labour stated it had started, on average, 3.6 hours before. The others claimed the membranes ruptured, on average, 2.4 hours before admission. If these intervals are taken into account, the peak period for onset of labour or rupture of membranes at home would be between 20:00 and 02:00 hours.

Discussion

Standard obstetric texts, in discussing the initiation of parturition. make no mention of a circadian pattern to labour onset.4-6 Malek.7 in a series of 70 000 women, demonstrated that labour began more frequently between 22:00 and 04:00 hours; Shettles,² in a series of more than 4000 patients, also reported that labour onset was more common at night. Glattre and Bierkedal⁸ reviewed all births in Norway over a 10-year period and found a cyclicity in the timing of delivery. As was observed in our study, nulliparous patients with spontaneous onset of labour more commonly delivered during davtime hours. They concluded that diurnal variation in rate of delivery is probably mediated by factors that regulate the time of labour onset.

How is the rhythmicity of labour onset controlled? Ducsay and associates9 have described a circadian pattern in uterine activity near term in the rhesus monkey, a species also known to initiate labour at night. Peak uterine activity occurs between 22:00 and 02:00 hours. Further study¹⁰ confirmed this cyclic uterine activity and demonstrated a circadian pattern to fetal plasma progesterone and dehydroepiandrosterone sulfate levels, with peak steroid concentrations corresponding to periods of peak uterine activity. This suggests that fetal adrenal glands control the diurnal rhythm in uterine contractility.

In the human, maternal plasma steroid concentrations have been monitored in the third trimester.^{11,12}

Both progesterone and estriol demonstrate a circadian pattern before term. However, estriol loses its circadian pattern as term approaches.¹¹ While the interactions between

Hour of onset	L. L. L.	Ruptured membranes
or rupture	In labour	not in labour
Night	(1938)	(254)
24:00	221	37
01:00	229	30
02:00	256	36
03:00	252	32
04:00	282	27
05:00	250	33
06:00	255	37
07:00	193	22
Day	(1288)	(143)
08.00	211	12
09.00	218	19
10.00	180	25
11.00	156	27
12.00	160	22
13:00	135	15
14.00	116	15
15:00	112	8
Evening	(1002)	(130)
16.00	115	14
17.00	93	14
18.00	103	18
19:00	116	18
20.00	148	11
21.00	133	13
22:00	134	17
23:00	160	25
Totals	4228	527
Second Succession	$\chi^2 = 326.5$	$\chi^{2} = 52.9$
	p < 0.001	p < 0.001



FIG. 1. Time of admission of term, primiparous patients in spontaneous labour (circles) or with premature rupture of membranes (squares).

DIURNAL VARIATION IN LABOUR ONSET

fetal and maternal steroid rhythms and their role in regulating labour onset remain to be defined, they may provide the basis for an explanation of its rhythmicity.

Further studies are needed to determine whether the same diurnal variation in labour onset or premature rupture of membranes exists before term. The following questions need clarification: Should infusion rates for tocolytic agents be increased during late evening and night hours? Would induction of labour be more successful if initiated in the evening? Does the identical diurnal variation in onset of labour and premature rupture of the membranes imply that the latter is also the result of increased uterine activity, albeit imperceptible?

Fundamental knowledge regarding the onset of labour, as well as practical clinical considerations, provides incentives to increase our understanding of the significance of nature's choice as to when labour begins.

References

- FRASER W, USHER RH, MCLEAN FH, et al: Temporal variation in rates of cesarean section for dystocia: does "convenience" play a role? Am J Obstet Gynecol 1987; 156: 300–304
- SHETTLES LB: Hourly variation in onset of labour and rupture of membranes. *Am J Obstet Gynecol* 1960; 79: 177– 179
- SMITH LP, DELEON A, FUNNELL N, et al: A research-oriented system for McGill obstetrical and neonatal data (MOND). Acta Obstet Gynecol Scand [Suppl] 1982; 109: 49-50
- 4. DANFORTH DN, SCOTT JR (eds): *Obstetrics and Gynecology*, 5th ed, Lippincott, Philadelphia, 1986: 582–598
- 5. DEWHURST J (ed): Integrated Obstetrics and Gynaecology for Postgraduates, 3rd ed, Blackwell Sci, Boston, 1981

- PRITCHARD JA, MACDONALD PC, GANT NF: Williams Obstetrics, 17th ed, ACC, Norwalk, Conn., 1985: 297–302
- MALEK J: Manifestation of biological rhythms in delivery. *Cynaecologia* 1952; 133: 365–372
- 8. GLATTRE E, BJERKEDAL T: The 24-hour rhythmicity of birth. A populational study. Acta Obstet Gynecol Scand 1983; 62: 31-36
- DUCSAY CA, COOK MJ, WALSH SW, et al: Circadian patterns and dexamethasoneinduced changes in uterine activity in pregnant rhesus monkeys. Am J Obstet Cynecol 1983; 145: 389–396
- WALSH SW, DUCSAY CA, NOVY MJ: Circadian hormonal interactions among the mother, fetus, and amniotic fluid. Am J Obstet Gynecol 1984; 150: 745–753
- CHALLIS JR, WORKEWYCH JV, PATRICK JE: Diurnal changes in the concentration of progesterone in the plasma of women at 34-35 weeks of gestation. J Endocrinol 1981; 89: 337–341
- 12. PATRICK J, CHALLIS J, CAMPBELL K, et al: Circadian rhythms in maternal plasma cortisol and estriol concentrations at 30 to 31, 34 to 35, and 38 to 39 weeks' gestational age. *Am J Obstet Gynecol* 1980; 136: 325–334

CANADIAN ASSOCIATION OF GENERAL SURGEONS RESIDENT RESEARCH CONTEST

The Canadian Foundation for General Surgery will award a prize to the resident in general surgery submitting the best research paper.

PRIZE

 Return airfare, hotel expenses and a per-diem allowance to present the work at the Annual Meeting of the Canadian Association of General Surgeons, held in conjunction with the Annual Meeting of the Royal College of Physicians and Surgeons of Canada, Edmonton, Sept. 22-25, 1989.

2) \$500.

ELIGIBILITY

Any resident or fellow in general surgery. The research must have been performed during his or her surgical training at a Canadian university.

ABSTRACT

Must be submitted to the Royal College, but the CAGS *must* be designated as the first choice for presentation. The abstract must be accompanied by a brief expanded description of the work performed. This should be a maximum of two double-spaced pages and include the following headings: Introduction, Materials and Methods, Results, and Discussion. Applicants must also submit a letter from the author confirming his or her status as a resident or a fellow and indicating that the work is submitted for the resident research contest.

DEADLINE

Mar. 10, 1989.

Inquiries should be sent to:

Dr. Charles J. Wright Chairman, Research Committee CAGS, Department of Surgery, University Hospital, Saskatoon, Sask. S7N 0X0

Surgical Treatment of Post-traumatic Kyphosis: a Report of 16 Cases

Alain Jodoin, MD, FRCSC;* Philippe Gillet, MD;† Pierre R. Dupuis, MD, FRCSC;‡ Gilles Maurais, MD, FRCSC§

Thoracic and lumbar spine fractures may lead to symptomatic progressive kyphosis for which surgery remains a controversial treatment. Sixteen patients with kyphosis were treated surgically at the Sacré-Coeur Hospital in Montreal between 1979 and 1985. The mean follow-up was 38 months.

Initially, treatment of the fractures varied. On average the post-traumatic kyphosis was surgically corrected 34 months later.

The corrective procedure consisted of staged anterior and posterior fusion with instrumentation (six patients), posterior fusion with instrumentation (five), staged anterior fusion, posterior osteotomy and fusion with instrumentation (four), posterior osteotomy and fusion with Harrington instrumentation (one). Anterior decompression was also performed in 5 of the 10 patients who had anterior fusion. There was no major perioperative complication.

Pain was relieved in 13 patients and 9 of 11 had substantial neurologic improvement. Two patients had nonunion of posterior grafts, but these united after revision. The mean loss of correction in the early postoperative period was 3.5° .

The authors conclude that surgical treatment of post-traumatic symptomatic progressive kyphosis is effective and safe.

Les fractures des colonnes thoracique et lombaire peuvent mener à une cyphose évolutive symptomatique pour laquelle le traitement chirurgical demeure discutable. Entre 1979 et 1985, 16 patients souffrant de cyphose ont été opérés à l'Hôpital du Sacré-Coeur de Montréal. Le suivi s'étend en moyenne sur 38 mois.

Initialement, le traitement des fractures a varié. En moyenne, les cyphoses post-traumatiques furent corrigées chirurgicalement au bout de 34 mois.

Les techniques correctives employées furent les suivantes: fusions antérieure et postérieure en deux temps avec instruments (six patients), fusion postérieure avec instruments (cinq), fusion antérieure en deux temps, ostéotomie postérieure et fusion avec instruments (quatre), ostéotomie postérieure et fusion avec instruments (quatre), ostéotomie postérieure et fusion avec instrument de Harrington (un). Une décompression antérieure a aussi été pratiquée chez 5 des 10 patients qui eurent une fusion antérieure. Aucune complication peropératoire importante n'a été enregistrée.

La douleur fut soulagée chez 13 patients et une amélioration neurologique importante fut obtenue chez 9 patients sur 11. Dans deux cas, il y eut absence de soudure d'une greffe postérieure, mais la fusion fut obtenue après révision. Pendant la période postopératoire immédiate, la perte de correction moyenne était de 3.5°.

Les auteurs concluent que le traitement chirurgical des cyphoses post-traumatiques évolutives symptomatiques est efficace et sûr.

F ractures of the thoracic and lumbar spines can lead to progressive symptomatic kyphosis,¹⁻⁸ which frequently is a result of inadequate initial management.^{2,3,7–12} Although there is controversy over whether the initial treatment of a fractured spine should be conservative or surgical, there is no doubt that failure to correct and stabilize acute post-traumatic kyphosis increases the likelihood that the deformity will progress.^{1-3,5,8-10,13} Post-injury laminectomy is especially deleterious.^{2,3,8,14-22}

Post-traumatic kyphosis can cause disabling pain or progressive neurologic impairment, due to tenting of the cord over the apex of the curve or by direct compression by a bony fragment in the neural canal.^{2,3,8,10,11,14-24}

This condition has recently been treated surgically by an anterior, posterior or even combined approach.^{3,7,11,18,22,25,26} Our study was undertaken to establish the indica-

From the Department of Surgery, Université de Montréal, Montreal, PQ

Presented at the annual meeting of the Canadian Orthopaedic Association, Hamilton, Ont., June 2–6, 1985

*Associate Clinical Professor, Department of Surgery, Université de Montréal, Montreal, PQ

†Assistant Professor, Service de chirurgie de l'appareil locomoteur, Hôpital de Bavière, Université de Liège, Liège, Belgium

#Associate Professor of Surgery, University of Saskatchewan, Saskatoon, Sask.

§Chargé d'enseignement, Department of Surgery, Université de Montréal, Montreal, PQ

Accepted for publication June 2, 1988

Reprint requests to: Dr. Alain Jodoin, Hôpital du Sacré-Coeur, 5400, Gouin Blvd W, Montreal, PQ H4J 1C5 tions, results and complications of this type of surgery.

Patients and Methods

We reviewed the charts of 16 patients (12 men, 4 women) who had progressive, symptomatic, posttraumatic kyphosis and were treated at Sacré-Coeur Hospital in Montreal between 1979 and 1985. Medical records, preoperative, immediate postoperative and follow-up x-ray films were reviewed. All patients were examined personally, except one who was assessed by questionnaire and had x-ray films taken elsewhere.

Initial management of the fractures was carefully correlated with the patient's clinical status at corrective surgery, the indications for and techniques of which were reviewed. The last follow-up considered pain, curve correction, neurologic deficit and complications.

Findings

The mean age of the 16 patients was 33 years (range from 17 to 56 years).

Fractures involved the thoracic spine in five patients, the thoracolumbar junction in eight and the lumbar spine in three. Patients were treated initially as shown in Table I. Eleven received their initial treatment in other medical centres.

Table I. Initial Treatment of 16 Patients				
Procedure	No. of patients			
Bed rest + body cast or bracing Posterior Harrington rods +	9			
fusion	3			
Laminectomy + bed rest	1			
+ Harrington rods Anterior decompression + rib	1			
strut grafting Rov–Camille plates + posterior	1			
fusion	1			

Results of Initial Management

All nine patients treated by bed rest or orthosis subsequently had back pain, six (nos. 1, 6, 7, 8, 10, 16 in Table II) suffered neurologic irritation or deficit; patient 1 had anesthesia at T4 with motor loss in the left leg. Eight patients (nos. 1, 6, 7, 8, 9, 10, 12, 16) had increasing deformity. In four (nos. 1, 6, 7, 16), an incomplete myelographic block and a central spinal stenosis were demonstrated on lateral tomography. Computed tomography demonstrated a central spinal stenosis in patients 9 and 15; the latter suffered transient paraplegia.

Of the patients managed by posterior instrumentation and fusion, patient 2 had an ataxic gait and a pyramidal tract irritation syndrome, thought to be caused by dislodgement of the Harrington rods. Patient 3 had pain and increasing kyphosis as did patient 13 who also had spasticity; both these patients had dislodgement of their Harrington rods.

Patient 15, managed by Roy-Camille plates and posterior fusion had a decreased lumbar lordosis. Because of the resulting anterior projection of the trunk, this patient needed crutches to stand and walk, even with bilateral long leg orthosis. Patient 16 had anterior impingement of the spinal canal by the posterior aspect of L4, documented by computed tomography.

Delayed posterior fusion in patient 14 did not prevent increasing kyphosis or improve his paraparesis.

Patient 5, who underwent anterior decompression and rib strut grafting, had neurologic improvement initially, but 5 months later he experienced a loss of correction with recurrence of his neurologic deficit.

The mean time between the initial injury and surgical correction of the kyphosis was 34 months (range from 5 months to 14 years). Indications for corrective surgery were back pain, neurologic impairment or progression of the curve, or a combination of these.

Surgical Procedures Used to Treat the Kyphosis (Table II)

The surgical technique used depended on the initial treatment, the radiologic findings in patients with neurologic symptoms and configuration of the deformity.

Posterior Harrington instrumentation and fusion were required in five patients; three (nos. 3, 5 and 8) required compression Harrington rods and two (nos. 9 and 11) distraction rods.

Posterior osteotomy, Harrington instrumentation and fusion were required for patient 2.

Staged anterior and posterior fusion with instrumentation, with or without anterior decompression were carried out in six patients (nos. 1, 4, 6, 7, 12 and 16). Patient 6 required anterior release and fibular strut and intersomatic grafting followed by posterior instrumentation with Harrington distraction rods and fusion. In patient 7, an anterior release, fibular and rib strut grafting were followed by Harrington instrumentation and fusion; patient 12 required multilevel release with intersomatic grafting. In patient 4, posterior distraction instrumentation and fusion resulted in posterior nonunion, so 2 years later anterior fusion and instrumentation were necessary.

Finally, staged anterior decompression, fibular strut grafting or iliac strut grafting and anterior Harrington instrumentation, followed by posterior osteotomy with instrumentation and fusion were carried out on patients 10, 13, 14 and 15. In patient 15 the Roy-Camille

JODOIN, ET AL.

plates, initially applied, were removed.

Postoperatively, each patient was nursed on a Stryker frame. On postoperative day 7 a Cotrel brace or cast was applied until solid fusion was demonstrated radiologically, usually after 6 months.

Complications

Five patients had problems postoperatively. In patient 2 the Harrington rods became dislodged after 6 months, but he resumed full work, even though the correction achieved by the rods was lost. Patient 4 had a serious urinary tract infection. Her posterior fusion did not unite and she required an anterior fusion 2 years later. Patient 12 had a pressure sore under a Cotrel cast; the sore resolved after 10 days of bed rest on a Stryker frame and another cast was applied

No.	Sex	Age, yr	Fracture level	Initial treatment	Time from injury to correction mo	Preop status	Surgical technique	Postop curve, °	Postop status at last follow-up	Follow-up mo
1	Μ	31	Τ4	Harris–Taylor brace	10	30° curve Back pain Muscle weakness Spasticity Hypoesthesia Bladder impairment	 Ant. decompression T3, T4 Iliac strut graft HD rods Post. fusion 	32	30° curve Brown–Sequard syndrome Spastic paraparesis of T4 Walks with 1 cane Myelographic block Incomplete decompression?	48
2	М	34	L1	HD rods and post. fusion	5	30° curve Rod loosening Back pain Spasticity Ataxic gait	Post. osteotomy HD rods Post. fusion	17	34° curve Morning stiffness No neurologic deficit Resumed work (fireman)	36
3	Μ	17	Т9	HD rods and post. fusion 15°	6	25° curve Rod loosening Increased pain	Compression rods Post. fusion	26	27° curve No pain	21
4	F	42	L2	Bed rest Laminectomy L2, L3	144	25° curve Pain Limp Postop nonunion Increased pain	HD rods Post. fusion Ant. fusion with ant. Dwyer compression instrumentation	20	20° curve Pain at scar site	60
5	М	53	T12	Ant. decompression and rib strut graft	7	30° curve Muscle weakness and hypoesthesia after initial recovery	HC rods Post. fusion	25	25° curve Walks with 1 cane No pain	42
6	F	32	T12	Brace	36	52° curve Back pain Paresthesia Impaired voiding	 Ant. strut graft HD rods Post. fusion 	45 22	30° curve No pain Bladder normal Resumed work	32
7	F	23	T12	Cast	12	34° curve Back pain Hypoesthesia Myelogram + Tomogram +	 Ant. strut graft HD rods Post. fusion 	17 8	15° curve No pain Resumed work	72
8	Μ	22	L3	Cast	15	10° curve Back pain Radicular pain, Lasègue sign +	HC rods Post. fusion	7	11° curve No pain Resumed work	60
9	М	28	L1	Brace	18	15° curve Back pain Spinal stenosis	HD rods Post. fusion	13	15° curve No pain Resumed work and sports	46

POST-TRAUMATIC KYPHOSIS

until solid fusion occurred without further problems. Posterior fusion also failed in patient 13 who needed revision with Harrington instrumentation 2 years later; successful union resulted. Patient 14 had a voiding problem early postoperatively and required catheterization.

Clinical Outcome

The mean follow-up was 38 months (range from 19 to 72 months). Pain improved or disappeared in 10 patients, 3 showed slight improvement but 1 did not show any improvement (Table II).

In patients with kyphosis of the thoracic spine, the curve was reduced from a mean of 38° to 27° (range from 20° to 35°). In the thoracolumbar spine, the improvement was from a mean of 39° to 27° (range from 8° to 34°). In the lumbar spine, the reduction was

No.	Sex	Age, yr	Fracture level	Initial treatment	Time from injury to correction, mo	Preop status		Surgical technique	Postop curve, °	Postop status at last follow-up	Follow-up mo
10	М	31	T8-9 10-11	Brace	10	40° curve Spastic paraparesis Hypoesthesia Ataxic gait Bladder and bowel problems Myelogram +	1. 2.	Ant. decompression Fibular strut graft Post. osteotomy HC rods and fusion	25	25° curve Still increased reflexes Resumed work and sports	36
11	М	56	T7	Brace	22	20° curve Back pain	HEPO	rods st. fusion	20	20° curve Solid fusion but pain	19
12	Μ	18	T6-7	Brace	15	75° curve Back pain Unable to work or run	1. 2.	Ant. release and graft HC rods Post. fusion	35	35° curve Pain at upper hooks Resumed work	33
13	Μ	24	T12	HD rods Post. fusion	22	40° curve Paresthesia Back pain Bladder impairment Spasticity	1. 2.	Ant. decompression T12 Fibular strut graft T11–L1 Post. osteotomy HC rods and fusion	15	32° curve Light pain	30
14	Μ	18	L1	 Laminectomy and 1 HD rod without fusion Post. fusion 	52	45° curve Paresis for 3 mo (needed crutches) Sphincter hypotonia Anesthesia of heels Back pain	1.	Ant. decompression L1 Iliac strut graft T12–L2 Ant. Harrington instrumentation Post. osteotomy HC rods and fusion	34	34° curve No pain Muscle improvement by 4 mo Sensibility improved Sphincter tone unchanged Removed orthosis 2 mo postop without permission	24
5	Μ	17	L4	Post. fusion and instrumentation by Roy–Camille plates without correction of kyphosis	22	Loss of lumbar lordosis with ant. projection of trunk and instability without crutches Muscle weakness below L3 Sphincter hypotonia Veed for orthosis of both legs Low back pain	1.	Ant. decompression L4 Iliac strut graft L3–L5 Removal of plates and screws Post. osteotomy HC rods and fusion	- 10	Restoration of normal lordosis with ability to stand without crutches and improved gait	25
6	F	30	L1	Bed rest and orthosis	14 2 E H N S	10° curve (5° in 1 yr) Back pain Hypoesthesia ant. aspects of thighs No muscle weakness Blight stenosis	1. 2.	Ant. release and iliac strut graft T12–L2 Ant. Harrington rods Posterior Harrington–Luque instrumentation with fusion	8	Pain improved Back to normal activities	24

JODOIN, ET AL.

from a mean of 12° to 7° (range from -10° to 20°).

Postoperatively, there was an average loss of correction of 3.5° (range from 0° to 17°).

In patient 15, lumbar lordosis was restored which greatly improved his trunk balance.

Neurologically, the paresthesia and hypoesthesia disappeared or was greatly diminished soon after the operation in the seven patients noted to have these problems. Radicular pain and a positive Lasègue sign disappeared in patient 8. Pyramidal syndrome disappeared in patient 2 and was markedly improved in patients 10 and 13, but it remained unchanged in patient 1.

Muscle strength returned to normal in patient 10 and improved in three others; it was unchanged in patient 1. Ataxic gait resolved in patients 2 and 10. Sphincter function returned to normal in two patients (6 and 10) but was unchanged in patients 1, 13, 14 and 15.

Eight patients returned to work. Patient 11, who complained of pain, would not return to work even though he had a solid fusion, normal spinal curve and no neurologic symptoms. As a result, his eligibility for sought-after compensation has been difficult to assess.

Four patients were still too disabled to resume physical activities and were not expected to improve. Two patients (nos. 4 and 13) resumed light work.

Case Report

The following case report is a representative example of our 16 patients who suffered post-traumatic kyphosis.

A 30-year-old woman (patient 16) sustained a fracture of L1 in a car accident. The fracture was first treated by bed rest and application of a body jacket. Fourteen months later she was referred to our institution. She complained of back pain and hypoesthesia over the anterior aspect of both thighs. Preoperative assessment revealed a sharp 40° kyphosis from T12 to L2 (Fig. 1). This deformity had increased 5° over the previous year. Myelography (Fig. 2) demonstrated only slight stenosis at the fracture level. An anterior release and iliac strut grafting from T12 to L2 with anterior Kostuik–Harrington instrumentation was carried out. The kyphosis was reduced to 8° (Fig. 3), and no late loss of correction was observed at follow-up 24 months later.

Discussion

Three main factors contribute to the progression of post-traumatic kyphosis:²⁷ failure of the anterior elements under compressive loading, failure of the posterior elements under tensile loading and increased physiological load after "healing" because of increased moment arm proportional to the magnitude of the kyphosis.

These factors make burst fractures particularly prone to a progressive kyphotic deformity,⁹ especially if the initial angulation is more than 30° ;² multiple-level fractures are even more susceptible.^{2,7}

Laminectomy, done initially in patients 4 and 14, further destabil-



FIG. 1. Anteroposterior and lateral views showing kyphosis of 40° from T12-L2.



FIG. 2. Myelogram demonstrates slight stenosis at L1.

izes the spine and is ineffective in decompressing neural elements, except in rare instances when the fractured laminae have moved anteriorly, compressing the neural elements.^{2-4,6,8,10,12,14,15,17-19,21-24}

Posterior instrumentation and fusion to stabilize the curve is sometimes the only procedure required; when pain is the sole complaint and the curve is slight, it has proven effective.³

We believe that a solid fusion should be the ultimate aim in most cases of post-traumatic kyphosis. For example, in case 2 correction was entirely lost when the upper hooks dislodged 4 months after surgery. However, this patient had complete neurologic recovery and was able to resume work when fusion was finally achieved 2 months later. This phenomenon has been attributed to correction of microinstability.¹

To demonstrate spinal canal encroachment and the need for decompression it is important to obtain a laminagram,³ myelogram^{2,3} and computed tomogram.^{2,10,17} Compression is anterior, due to a bony fragment at the apex of the curve, so decompression must be anterior.^{2,3,8,10,11,14,15,17,18,21-24,28} Milder deformities can be corrected with posterior instrumentation and fusion.^{10,16} In patients previously operated on, who have severe deformity, a posterior osteotomy is helpful.

In patients not previously operated on, distraction rods using the three-pressure-point method are effective.² Distraction must be minimal to prevent overstretching the cord^{2.8} and the rods should be contoured; square-ended rods are used in the lumbar area.¹⁰ Compressive devices are more effective but carry the risk of pushing bony elements into the spinal canal; these devices should be used only if an anterior decompression was performed initially.

Anterior grafting is essential in severe kyphosis for biomechanical reasons.^{8,9,17–20,22,25,27,28} A rib strut graft is mechanically weak, hence fibular or iliac strut grafting with anterior instrumentation is suggested.

The anterior approach provides the best exposure for decompres-



FIG. 3. Anteroposterior and lateral views show kyphosis reduced to 8° with anterior and posterior instrumentation and posterior fusion.

sion^{2,3,14,19,21,23,24} and anterior strut grafting. The posterolateral approach is inadequate.^{11,21}

Solid fusion is imperative. For example, our patient 5 was treated initially by anterior decompression and rib strut grafting. Because the fusion was not solid, the correction obtained at surgery was lost and the original neurologic deficit reappeared. Subsequent use of Harrington compression rods and posterior fusion resulted in partial neurologic recovery.

We agree with the recommendation of others^{2,3,18,24} that a posterior fusion be performed in all cases, including those who have an anterior fusion.

In the future, anterior decompression and fusion may be safe enough and strong enough to preclude the use of the posterior method in the treatment of post-traumatic kyphosis, but at present this is not the case.

When neurologic improvement is not achieved by anterior decompression, myelography or computed tomography, or both, should be repeated.

No major surgically related complication occurred in this series and most patients returned to their previous employment. Even some of the very disabled with ataxic gait, muscle weakness and spasticity, returned to full work and sports 1 year after the procedure.

Effective correction of symptomatic post-traumatic kyphosis is possible, even when a neurologic deficit has been present for several months.^{2,3,11,14,19,23,24,28} Corrective surgery should be considered when a deformity progresses after a spinal fracture, whatever the initial treatment. This is especially true if there is concomitant progressive neurologic deficit.

We thank Doctor Guy Paiement for his help in reviewing this paper.

JODOIN, ET AL.

References

- 1. LEIDHOLT JD, YOUNG JJ, HAHN HR, et al: Evaluation of late spinal deformities with fracture-dislocations of the dorsal and lumbar spine in paraplegics. *Paraplegia* 1969; 7: 16–28
- MALCOLM BW: Spinal deformity secondary to spinal injury. Orthop Clin North Am 1979; 10: 943–952
- MALCOLM BW, BRADFORD DS, WINTER RB, et al: Post-traumatic kyphosis. A review of forty-eight surgically treated patients. J Bone Joint Surg [Am] 1981; 63: 891-899
- 4. MAYFIELD JK, ERKKILA JC, WINTER RB: Spine deformity subsequent to acquired childhood spinal cord injury. *Ibid*: 1401–1411
- 5. McSweeney T: Spinal deformity after spinal cord injury. *Paraplegia* 1969; 6: 212–221
- POULIQUEN JC, BENEUX J, PENNECOT GF: [The incidence of progressive scoliosis and kyphosis after fractures and dislocations of the spine in children.] *Rev Chir Orthop* 1978; 64: 487–497
- 7. STREITZ W, BROWN JC, BONNETT CA: Anterior fibular strut grafting in the treatment of kyphosis. *Clin Orthop* 1977; 128: 140–148
- WHITE AA III, PANJABI MM, THOMAS CL: The clinical biomechanics of kyphotic deformities. *Ibid*: 8–17
- 9. GERTZBEIN SD, MACMICHAEL D, TILE M: Harrington instrumentation as a method of fixation in fractures of the spine. J Bone Joint Surg [Br] 1982; 64: 526– 529
- JACOBS RR, CASEY MP: Surgical management of thoracolumbar spinal injuries. General principles and controversial considerations. *Clin Orthop* 1984; 189: 22–35
- MAIMAN DJ, LARSON SJ, BENZEL EC: Neurological improvement associated with late decompression of the thoracolumbar spinal cord. *Neurosurgery* 1984; 14: 302–307
- OSEBOLD WR, WEINSTEIN SL, SPRAGUE BL: Thoracolumbar spine fractures. Results of treatment. Spine 1981; 6: 13– 34
- FANG D, LEONG JC, CHEUNG HC: The treatment of thoracolumbar spinal injuries with paresis by conservative versus surgical methods. Ann Acad Med Singapore 1982; 11: 203-206
- CLARK WK: Spinal cord decompression in spinal cord injury. *Clin Orthop* 1981; 154: 9–13
- 15. DONOVAN WH, DWYER AP: An update on

the early management of traumatic paraplegia (nonoperative and operative management). *Clin Orthop* 1984; 189: 12– 21

- FLESCH JR, LEIDER LL, ERICKSON DL, et al: Harrington instrumentation and spine fusion for unstable fractures and fracture-dislocations of the thoracic and lumbar spine. J Bone Joint Surg [Am] 1977; 59: 143–153
- KOSTUIK JP: Anterior fixation for fractures of the thoracic and lumbar spine with or without neurologic involvement. *Clin Orthop* 1984; 189: 103–115
- 18. LONSTEIN JE: Post-laminectomy kyphosis. Clin Orthop 1977; 128: 93-100
- 19. LONSTEIN JE, WINTER RB, MOE JH, et al: Neurologic deficits secondary to spinal deformity. A review of the literature and report of 43 cases. *Spine* 1980; 5: 331– 355
- MOON MS, KIM I, WOO YK, et al: Anterior interbody fusion in fractures and fracture-dislocations of the spine. *Int Orthop* 1981; 5: 143–149
- 21. PIERCE DS: Spinal cord injury with anterior decompression, fusion, and stabilization and early rehabilitation. *J Bone Joint Surg [Am]* 1969; 51: 1675
- 22. ROBERSON JR, WHITESIDES TE JR: Surgical reconstruction of late post-traumatic thoracolumbar kyphosis. *Spine* 1985; 10: 307–312
- CHOU SN: The treatment of paralysis associated with kyphosis: role of anterior decompression. *Clin Orthop* 1977; 128: 149–154
- 24. MCAFEE PC, BOHLMAN HH, YUAN HA: Anterior decompression of traumatic thoracolumbar fractures with incomplete neurological deficit using a retroperitoneal approach. *J Bone Joint Surg* [*Am*] 1985; 67: 89–104
- 25. MCBRIDE GG, BRADFORD DS: Vertebral body replacement with femoral neck allograft and vascularized rib strut graft. A technique for treating post-traumatic kyphosis with neurologic deficit. *Spine* 1983; 8: 406–415
- 26. WHITESIDES TE JR: Traumatic kyphosis of the thoracolumbar spine. *Clin Orthop* 1977; 128: 78–92
- SUTHERLAND CJ, MILLER F, WANG GJ: Early progressive kyphosis following compression fractures. Two case reports from a series of "stable" thoracolumbar compression fractures. *Clin Orthop* 1983; 173: 216–220
- BRADFORD DS, GANJAVIAN S, ANTONIOUS D, et al: Anterior strut-grafting for the treatment of kyphosis. Review of experience with forty-eight patients. J Bone Joint Surg [Am] 1982; 64: 680-690

This list is an acknowledgement of books received. It does not preclude review at a later date.

Kidney Transplantation. Edited by Luis H. Toledo-Pereyra. 397 pp. Illust. F.A. Davis Company, Philadelphia, 1988. \$73.00 (US). ISBN 0-8036-8504-1.

Outpatient Surgery. 3rd edition. Edited by George J. Hill. 729 pp. Illust. W.B. Saunders Company, Philadelphia; W.B. Saunders Company Canada Limited, Toronto, Ont., 1988. \$86.50. ISBN 0-7216-2104-X.

Principles of Organ Transplantation. Edited by M. Wayne Flye. 687 pp. Illust. W.B. Saunders Company, Philadelphia; W.B. Saunders Company Canada Limited, Toronto, Ont., 1989. \$180.00. ISBN 0-7216-1323-3.

Sabiston's Essentials of Surgery. Edited by D.C. Sabiston, Jr. 1249 pp. Illust. W.B. Saunders Company, Philadelphia; W.B. Saunders Company Canada Limited, Toronto, Ont., 1987. \$55.95. ISBN 0-7216-7874-2.

Techniques of Percutaneous Gastrostomy. Edited by Jeffrey L. Ponsky. 127 pp. Illust. Igaku-Shoin Medical Publishers, Inc., New York; W.B. Saunders Company Canada Limited, Toronto, Ont., 1988. \$71.50. ISBN 0-89640-139-1.

Vascular Birthmarks. Hemangiomas and Malformations. Edited by John B. Mulliken and Anthony E. Young. 483 pp. Illust. W.B. Saunders Company, Philadelphia; W.B. Saunders Company Canada Limited, Toronto, Ont., 1988. \$216.00. ISBN 0-7216-6601-9.

continued on page 50

BOOKS RECEIVED

Perioperative Chemotherapy for Primary Sarcoma of Bone

Ka Wah Chan, MB, FRCPC;* M. Knowling, MD, FRCPC;† C.P. Beauchamp, MD, FRCSC‡

Preoperative chemotherapy for primary osteosarcoma has usually been accompanied by a prolonged delay between withdrawal before operation and resumption after. This is because animal studies showed impaired wound healing associated with perioperative chemotherapy. Clinical studies, however, have not shown this to be the case. The authors describe their experience in eight patients who had osteosarcoma and Ewing's sarcoma of the extremities and received one to three cycles of chemotherapy preoperatively. Chemotherapy consisted of Adriamycin, cis-platinum and vincristine. Definitive surgery on the primary tumour was done 1 to 4 days after the last dose. Amputation was performed on seven patients and tumour resection for limb salvage on one. No wound healing or infectious complications were encountered. The ensuing course of chemotherapy was not delayed by the surgical procedure. The authors conclude that it is feasible to combine neoadjuvant chemotherapy and early surgery in the management of high-grade primary bone sarcoma.

La chimiothérapie préopératoire des ostéosarcomes primitifs est habituellement accompagnée d'un délai prolongé entre l'interruption médicamenteuse avant l'opération et la reprise du traitement après. Ceci découle d'études animales qui ont montré une altération du mécanisme de cicatrisation de plaie reliée à la chimiothérapie préopératoire. Toutefois, les études cliniques n'ont rien révélé de similaire. Les auteurs décrivent le traitement de huit patients souffrant d'ostéosarcome ou de sarcome d'Ewing des extrémités, qui reçurent de un à trois cycles de chimiothérapie préopératoire. Le traitement était composé d'Adriamycine, de cis-platine et de vincristine. L'opération définitive eut lieu de 1 à 4 jours après la dernière dose. Une amputation fut pratiquée chez sept patients, alors que le dernier subissait une résection tumorale visant à sauvegarder le membre. Aucune complication infectieuse ou de cicatrisation ne fut observée. La poursuite du traitement de chimiothérapie ne fut pas retardée par l'intervention chirurgicale. Les auteurs concluent que, dans le traitement des ostéosarcomes primitifs au stade avancé, il est possible d'associer chimiothérapie "néoadjuvante" et chirurgie précoce.

From the *Department of Pediatrics, B.C.'s Children's Hospital, the †Department of Medicine and the ‡Department of Orthopedic Surgery, the University of British Columbia and the Cancer Control Agency of British Columbia, Vancouver, BC

Supported in part by a grant from the Hanson Foundation

Accepted for publication Aug. 30, 1988

Reprint requests to: Dr. Ka Wah Chan, Department of Pediatrics, Rm. 2D 16, B.C.'s Children's Hospital, 4480 Oak St., Vancouver, BC V6H 3V4

hemotherapy before definitive reatment of a primary malignant tumour has become popular in the past decade. The advantages of this "neoadjuvant" approach include early eradication of systemic micrometastases and in-vivo sensitivity testing of tumour cells to specific antineoplastic agents, thus allowing early modification of chemotherapy regimens.¹ This approach has been used successfully to treat osteosarcoma and has been proposed for the management of operable Ewing's sarcoma.2,3 Surgery on the primary tumour usually is performed 3 to 4 weeks from the last course of chemotherapy to allow recovery from its side effects. Chemotherapy is seldom resumed for another 2 to 3 weeks, until the surgical wound has healed completely. The patient, therefore, may not receive systemic therapy for 6 or more weeks during the early. critical period of antineoplastic therapy. This delay was considered inevitable because animal experiments^{4,5} showed that perioperative chemotherapy significantly impaired wound healing. On the other hand, most clinical studies6.7 have shown little effect of adjuvant chemotherapy on postsurgical recovery. In this report we describe our experience in carrying out surgery on primary bone tumours immediately after chemotherapy without deleterious effect on wound healing.

Patients and Materials

Between May 1985 and August 1987, eight patients with primary bone sarcoma of the extremities were given chemotherapy before definitive surgery (Table I). Chemotherapy was administered over 2 days. One to three courses were given and surgery was scheduled within 1 to 4 days of the last dose of cytotoxic therapy. The choice of surgical procedure was not affected by perioperative chemotherapy. Postoperative chemotherapy was scheduled to resume 3 weeks from the start of the last course before surgery, provided blood counts had returned to a satisfactory level (absolute neutrophil count of $1.0 \times$ $10^9/L$ and platelets of 100 \times $10^9/L$) and the surgical wound appeared healed. All patients were followed up regularly to assess complications at the surgical sites.

Findings

The median age of patients at the time of diagnosis was 16.5 years and all were male. Five patients with osteosarcoma received one to three cycles of cis-platinum-Adriamycin preoperatively. Two boys (nos. 4 and 5) received one cycle of high-dose methotrexate a week earlier, followed by cisplatinum-Adriamycin. The man with Ewing's sarcoma received vincristine and Adriamycin immediately before tumour resection and insertion of a prosthesis. He had received one course each of vincristine-Adriamycin and vincristinecyclophosphamide previously. The median time to surgery from the last dose of chemotherapy was 2.2 days. No immediate postoperative complication was encountered. No wound infection, fever or hematoma was noted. All patients were discharged 5 to 10 days (median 7 days) after surgery. Moderate neutropenia (absolute neutrophil count between 0.2 and 0.5 \times 10⁹/L) was encountered in all patients, but thrombocytopenia of less than 100 \times 10⁹/L was found in only one. Chemotherapy was resumed 3 weeks from the last treatment in all patients except no. 3, whose treatment was delayed for 1 week because of neutropenia. No wound dehiscence or impairment of healing was found and the mean follow-up was 28 months (range from 5 to 45 months).

Discussion

The effects of antineoplastic agents on wound healing have been investigated extensively. Controversy exists as to the importance of findings in animal experiments and their applicability to clinical practice. Devereux and colleagues^{4,5} administered Adriamycin 6.0 mg/kg intravenously to rats at various times before and after surgery. Serious impairment of wound tensile strength resulted because of defective collagen synthesis. The most deleterious effect was observed when treatment was given preoperatively or intraoperatively, and the addition of local radiotherapy potentiated the impairment.8 Lawrence and associates9 reported a similar finding and postulated that Adriamycin-induced myelosuppression resulted in a decreased amount of local chemotactic and growth factors normally derived from granulocytes and platelets. This in turn led to decreased wound cellularity and collagen accumulation. In contrast, an earlier study¹⁰ showed that Adriamycin up to a dose of 10 mg/kg had no adverse effect on wound healing regardless of the time of treatment in relation to the time of injury. Cis-platinum, when given at 5.0 mg/kg, impaired wound healing,¹¹ but studies^{12,13} using one-third to one-half of this dosage showed no noticeable effect on healing of skin wounds or intestinal anastomoses in animals.

The clinical effects of adjuvant chemotherapy on wound healing were more acceptable. Patients with advanced breast cancer received several courses of Adriamycin and cyclophosphamide before mastecto-

Table I. Clinical Characteristics of Patients						
Patient no.	Age, yr	Tumour type*	Location	Perioperative chemotherapy†	Interval to surgery, d	Surgical procedure
1	16	OS	Fibula	CA	1	Above-knee amputation
2	21	0S	Femur	CA	3	High thigh amputation
3	17	0S	Tibia	CA	4	Above-knee amputation
4	13	05	Femur	M/CA	2	Above-knee amputation
5	8	05	Femur	M/CA	3	Above-knee amputation
6	13	FS	Humerus	VA/VC/VA	2	Limb salvage
7	23	05	Tibia	CA X 3	2	Above-knee amputation
8	23	0S	Tibia	CA X 3	1	Above-knee amputation

*OS = osteosarcoma, ES = Ewing's sarcoma.

CA = cis-platinum, 100 mg/m², d 1, Adriamycin, 35.0 mg/m², d 1 and 2; M = methotrexate 8.0 g/m², d 1 with folinic acid rescue; VA = vincristine, 1.5 mg/m², d 1, Adriamycin, 75 mg/m², d 2; VC = vincristine, 1.5 mg/m², d 1, cyclophosphamide 1.4 g/m², d 2.

my and had no increase in wound complications.⁶ However, surgery was not usually performed until 3 or more weeks after the end of chemotherapy. Nissen-Meyer and associates⁷ administered a single course of cyclophosphamide (5.0 mg/kg daily for 6 days) within several days of mastectomy and found no increase in the wound complication rate compared with control patients who underwent surgery only. The effect of preoperative chemotherapy on wound healing in skeletal tumours has been reported. Bertermann and colleagues¹⁴ summarized the experience of the T4, T7 and T10 protocols from New York's Memorial Hospital, where high-dose methotrexate and Adriamycin were given to osteosarcoma patients, the last dose being given 1 to 2 weeks before limb-salvage surgery. No increase in wound complications was seen, but 6% of the patients required amputation because of wound infection.

The addition of radiotherapy to preoperative chemotherapy seems to increase the risk of wound complications. Denton and associates¹⁵ administered Adriamycin intraarterially and local radiotherapy preoperatively to 30 patients with bone and soft-tissue sarcoma. Poor wound healing necessitated amputation in two patients. Two others had wound necrosis requiring débridement and skin grafting. A randomized trial of perioperative brachytherapy showed a substantial increase in wound complication rate compared with control patients. The addition of Adriamycin at 60.0 mg/m^2 did not increase the wound problems, but most patients received chemotherapy more than 2 weeks after surgery.¹⁶ Similarly, preoperative cis-platinum therapy and radiotherapy in patients with head and neck tumours led to a 25% increase in hospital stay because of slow wound healing, but only 1 of the 28 patients suffered wound dehiscence.¹⁷

The present study showed no deleterious effect on wound healing when Adriamycin, cis-platinum and vincristine were administered in standard doses several days before surgery. It is, therefore, possible to continue neoadjuvant chemotherapy without interruption to treat micrometastases and also to include surgery for local disease control. This is especially important in the case of highly proliferative tumours; Goldie and Coldman¹⁸ illustrated a steep quantitative relation between tumour size and the likelihood of cure. We used a similar approach to treat one child with a large malignant sacrococcygeal teratoma obstructing the rectum. The child received cis-platinum 120 mg/m², VP-16 (etoposide) 360 mg/m^2 , vincristine 2.0 mg/m^2 and bleomycin 50 mg/m² 2 days before tumour resection and no complications developed. Similarly, if the primary tumour has progressed during preoperative chemotherapy with other cytotoxic agents (such as high-dose methotrexate for osteosarcoma), alternative treatment with Adriamycin and cis-platinum may be given immediately without awaiting recovery from surgery. Another advantage of administering chemotherapy before surgery is the avoidance of treatment in the early postoperative period, when complications such as atelectasis and malnutrition are frequently present and drains and catheters are in place.¹⁹

However, one must be careful in extrapolating the results of this small series to other chemotherapeutic agents and surgical procedures used in the treatment of different neoplastic diseases. The problem of wound healing with perioperative chemotherapy may be more frequent when complicated surgical procedures are performed. Our patients were healthy without other adverse factors such as sepsis, steroid use and local irradiation during chemotherapy and surgery. Further clinical observations and comparative trials are necessary to evaluate the effect of perioperative chemotherapy in other malignant tumours.

References

- ROSEN G, MARCOVE RC, CAPARROS B, et al: Primary osteogenic sarcoma: the rationale for preoperative chemotherapy and delayed surgery. *Cancer* 1979; 43: 2163–2177
- LINK M, GOORIN AM, MISER AW, et al: The effect of adjuvant chemotherapy on relapse-free survival in patients with osteosarcoma of the extremity. N Engl J Med 1986; 314: 1600–1606
- 3. NESS JR: Nonmetastatic Ewing's sarcoma of bone: the role of surgical therapy. *Clin Orthop* 1986; 204: 111–118
- 4. DEVEREUX DF, THIBAULT L, BORETOS J, et al: The quantitative and qualitative impairment of wound healing by Adriamycin. *Cancer* 1979; 43: 932–938
- 5. DEVEREUX DF, TRICHE TJ, WEBBER BL, et al: A study of Adriamycin-reduced wound breaking strength in rats. An evaluation by light and electron microscopy, induction of collagen maturation, and hydroxyproline content. *Cancer* 1980; 45: 2811–2815
- AISNER J, MORRIS D, ELIAS EG, et al: Mastectomy as an adjuvant to chemotherapy for locally advanced or metastatic breast cancer. Arch Surg 1982; 117: 882–887
- NISSEN-MEYER R, KJELLGREN K, MALMIO K, et al: Surgical adjuvant chemotherapy: results with one short course with cyclophosphamide after mastectomy for breast cancer. *Cancer* 1978; 41: 2088– 2098
- 8. DEVEREUX DF, KENT H, BRENNAN MF: Time dependent effects of Adriamycin and x-ray therapy on wound healing in the rat. *Cancer* 1980; 45: 2805–2810

CHAN, ET AL.

- 9. LAWRENCE WT, NORTON JA, HARVEY AK, et al: Doxorubicin-induced impairment of wound healing in rats. *JNCI* 1986; 76: 119–126
- COHEN SC, GABELNICK HL, JOHNSON RK, et al: Effects of cyclophosphamide and Adriamycin on the healing of surgical wounds in mice. *Cancer* 1975; 36: 1277–1281
- 11. ENGELMANN U, GRIMM K, GRÖNNIGER J, et al: Influence of cis-platinum on healing of enterostomies in the rat. *Eur Urol* 1983; 9: 45–49
- 12. SMITH RW, SAMPSON MK, LUCAS CE, et al: Effects of vinblastine, etoposide, cisplatin and bleomycin on rodent wound healing. *Surg Gynecol Obstet* 1985; 161: 323–326
- DE ROY VAN ZUIDEWIJN DB, WOBBES T, HENDRIKS T, et al: The effect of antineoplastic agents on the healing of small intestinal anastomoses in the rat. *Cancer* 1986; 58: 62–66
- 14. BERTERMANN O, MARCOVE RC, ROSEN G: Effect of intensive adjuvant chemotherapy on wound healing in 69 patients with osteogenic sarcomas of the lower extremities. *Recent Results Cancer Res* 1985; 98: 135–141
- 15. DENTON JW, DUNHAM WK, SALTER M, et al: Preoperative regional chemotherapy and rapid-fraction irradiation for sarcomas of the soft tissue and bone. *Surg Gynecol Obstet* 1984; 158: 545–551
- ARBEIT JM, HILARIS BS, BRENNAN MF: Wound complications in the multimodality treatment of extremity and superficial truncal sarcomas. J Clin Oncol 1987; 5: 480-488
- SCHAEFER SD, MIDDLETON R, REISCH J, et al: Cis-platinum induction chemotherapy in the multi-modality initial treatment of advanced stage IV carcinoma of the head and neck. *Cancer* 1983; 51: 2168– 2174
- GOLDIE JH, COLDMAN AJ: A mathematic model for relating the drug sensitivity of tumors to their spontaneous mutation rate. *Cancer Treat Rep* 1979; 63: 1727– 1733
- GRAVES G, CUNNINGHAM P, RAAF JH: Effect of chemotherapy on the healing of surgical wounds. *Clin Bull* 1980; 10: 144-149

This Publication is available in Microform.



University Microfilms International

Please send additional information

tor	
Name	
Institution	and and the states
Street	
City	
State	Zip

300 North Zeeb Road
Dept. P.R.
Ann Arbor, Mi. 48106

MEFOXIN®

(sterile cefoxitin sodium, MSD Std.)

ANTIBIOTIC

ACTION

In vitro studies demonstrate that the bactericidal action of cefoxitin, a cephamycin derived from cephamycin C, results from the inhibition of bacterial cell wall synthesis. Evidence suggests that the methoxy group in the 7α position is responsible for the resistance of cefoxitin to degradation by bacterial beta-lactamases.

INDICATIONS AND CLINICAL USES TREATMENT

The treatment of the following infections when due to susceptible organisms:

- 1 Intra-abdominal infections such as peritonitis and intra-abdominal abscess
- 2 Gynecological infections such as endometritis and pelvic cellulitis
- 3 Septicemia
- 4 Urinary tract infections (including those caused by Serratia marcescens and Serratia spp.)
- 5 Lower respiratory tract infections
- 6 Bone and joint infections caused by Staphylococcus aureus
- 7 Soft tissue infections such as cellulitis, abscesses and wound infections

Appropriate culture and susceptibility studies should be performed to determine the susceptibility of the causative organism(s) to MEFOXIN®. Therapy may be started while awaiting the results of these tests, however, modification of the treatment may be required once these results become available.

Organisms particularly appropriate for therapy with MEFOXIN® are:

Gram positive

Staphylococci, penicillinase producing and non-producing

Streptococci excluding enterococci

Gram negative (beta-lactamase producing and non-producing strains) E. coli

Klebsiella species (including *K. pneumoniae*) *Proteus*, indole positive and negative

Haemophilus influenzae Providencia species

Anaerobes

Bacteroides fragilis

MEFOXIN® may also be appropriate for the treatment of infections involving susceptible strains of both aerobic and anaerobic bacteria.

MEFOXIN® is not active against *Pseudomonas*, most strains of enterococci, many strains of *Enterobacter cloacae*, and methicillin-resistant staphylococci and *Listeria monocytogenes*.

Clinical experience has demonstrated that MEFOXIN® can be administered to patients who are also receiving carbenicillin, gentamicin, tobramycin, or amikacin (see PRECAUTIONS and ADMINISTRATION).

Intravenous Administration

The intravenous route is preferable for patients with bacteremia, bacterial septicemia, or other severe or life-threatening infections, or for patients who may be poor risks because of lowered resistance resulting from such debilitating conditions as malnutrition, trauma, surgery, diabetes, heart failure, or malignancy, particularly if shock is present or impending.

PROPHYLACTIC USE

MEFOXIN® may be administered perioperatively (preoperatively, intraoperatively and postoperatively) to patients undergoing vaginal or abdominal hysterectomy and abdominal surgery when there is a significant risk of postoperative infection or where the occurrence of postoperative infection is considered to be especially serious.

In patients undergoing cesarean section, intraoperative (after clamping the umbilical cord) and postoperative use of MEFOXIN® may reduce the incidence of surgery related postoperative infections.

Effective prophylactic use depends on the time of administration. MEFOXIN® usually should be given one-half to one hour before the operation. Prophylactic administration should usually be stopped within 12 hours. It has been generally

reported that continuing administration of any reported that continuing administration or any antibiotic beyond 24 hours following surgery increases the possibility of adverse reactions but, in the majority of surgical procedures, does not reduce the incidence of subsequent infection.

If signs of postsurgical infection should appear, specimens for culture should be obtained for identification of the causative organism(s) so that appropriate therapy may be instituted.

CONTRAINDICATIONS

MEFOXIN® is contraindicated in persons who have shown hypersensitivity to cefoxitin or to the cephalosporin group of antibiotics.

WARNINGS

Before therapy with MEFOXIN® is instituted, careful inquiry should be made to determine whether the patient has had previous hyper-sensitivity reactions to MEFOXIN®, cephalosporins, penicillins or other drugs. MEFOXIN® should be given with caution to penicillin-sensitive patients.

There is some clinical and laboratory evidence of partial cross-allergenicity between cephamycins and the other beta-lactam antibiotics, penicillins and cephalosporins. Severe reactions (including anaphylaxis) have been reported with most beta-lactam antibiotics.

Pseudomembranous colitis has been reported with virtually all antibiotics. This colitis can range from mild to life threatening in severity. Antibiotics should therefore be prescribed with caution in individuals with a history of gastrointestinal disease, particularly colitis. It is important to consider a diagnosis of pseudo-membranous colitis in patients who develop diarrhea in association with antibiotic use. While studies indicate that a toxin produced by Clostridium difficile is one primary cause of antibiotic-associated colitis, other causes should also be considered

Any patient who has demonstrated some form of allergy, particularly to drugs, should receive antibiotics including MEFOXIN® with caution.

If an allergic reaction to MEFOXIN® occurs. administration of the drug should be discon-tinued. Serious hypersensitivity reactions may require treatment with epinephrine and other emergency measures.

PRECAUTIONS

The total daily dosage should be reduced when MEFOXIN® is administered to patients with transient or persistent reduction of urinary output due to renal insufficiency (see DOSAGE AND ADMINISTRATION) because high and prolonged serum antibiotic concentrations can occur from usual doses

In patients treated with MEFOXIN® a falsepositive reaction to glucose in the urine may occur with Benedict's or Fehling's solutions but not with the use of specific glucose oxidase methods

Using the Jaffe Method, falsely high creatinine values in serum may occur if serum concentrations of cefoxitin exceed 100 μ g/mL. Serum samples from patients treated with MEFOXIN® should not be analyzed for creatinine if withdrawn within two hours of drug administration.

Increased nephrotoxicity has been reported following concomitant administration of cephalosporins and aminoglycoside antibiotics.

The safety of MEFOXIN® in the treatment of infections during pregnancy has not been established. If the administration of MEFOXIN® to pregnant patients is considered necessary, its use requires that the anticipated benefits be weighed against possible hazards to the fetus. Reproductive and teratogenic studies have been performed in mice and rats and have revealed no evidence of impaired fertility or harm to the fetus due to MEFOXIN®

Cefoxitin has been observed in the milk of nursing mothers receiving the drug.

Prolonged use of MEFOXIN® may result in the overgrowth of non-susceptible organisms. Repeated evaluation of the patient's condition is essential and if superinfection occurs during therapy, appropriate measures should be taken. Should an organism become resistant during antibiotic therapy, another antibiotic should be substituted.

In children 3 months of age or older, higher doses of MEFOXIN® (100 mg/kg/day and

above) have been associated with an increased incidence of eosinophilia and elevated SGOT.

ADVERSE REACTIONS

MEFOXIN® is generally well tolerated. Adverse reactions rarely required cessation of treatment and usually have been mild and transient.

Local Reactions

Thrombophlebitis has occurred with intravenous administration. Some degree of pain and tenderness is usually experienced after intra-muscular injections using water. Induration has occasionally been reported.

Alleraic

Maculopapular rash, urticaria, pruritus, eosino-philia, fever and other allergic reactions have been noted.

Gastrointestinal

Symptoms of pseudomembranous colitis can appear during or after antibiotic treatment. Nausea and vomiting have been reported rarely.

Blood

Transient eosinophilia, leukopenia, neutropenia, hemolytic anemia, and thrombocytopenia have been reported. Some individuals, particularly those with azotemia, may develop positive direct Coombs tests during therapy with MEFOXIN®.

Liver Function

Transient elevations in SGOT, SGPT, serum LDH, and serum alkaline phosphatase have been reported.

Kidney

Elevations in serum creatinine and/or blood urea nitrogen levels have been observed. As with the cephalosporins, acute renal failure has been reported rarely. The role of MEFOXIN® in changes in renal function tests is difficult to assess, since factors predisposing to prerenal azotemia or to impaired renal function have often been present

TREATMENT OF OVERDOSE

Other than general supportive treatment, no specific antidote is known. MEFOXIN® can be eliminated by dialysis in patients with renal insufficiency

DOSAGE AND ADMINISTRATION

MEFOXIN® may be administered intravenously or intramuscularly when required. (See complete monograph on ADMINISTRATION and RECONSTITUTION.)

TREATMENT DOSAGE

Adults

The usual adult dosage is 1 g or 2 g of MEFOXIN® every 6 to 8 hours. Dosage and route of administration should be determined by severity of infection, susceptibility of the causative organisms, and condition of the patient. The usual adult dosages are shown in the Table below

Usual Adult Dosage

Type of infection	Daily Dosage	Frequency and Route
Uncomplicated forms* of in- fections such as pneumonia, urinary tract infection, soft tissue infection	3-4 g	1 g every 6-8 h I.V. or I.M.
Moderately severe or severe infections	6-8 g	1 g every 4 h or 2 g every 6-8 h I.V.
Infections commonly needing anti- biotics in higher dosage (e.g. gas gangrene)	12 g	2 g every 4 h or 3 g every 6 h I.V.

*Including patients in whom bacteremia is absent or unlikely

Therapy may be started while awaiting the results of susceptibility testing.

Antibiotic therapy for group A beta-hemolytic streptococcal infections should be maintained for at least 10 days to guard against the risk of rheumatic fever or glomerulonephritis. In staphylococcal and other infections involving a collection of pus, surgical drainage should be carried out where indicated.

Adults with Impaired Renal Function

MEFOXIN® may be used in patients with reduced renal function but a reduced dosage should be employed and it is advisable to monitor serum levels in patients with severe impairment.

In adults with renal insufficiency, an initial loading dose of 1 g to 2 g should be given. After a loading dose, the following recommendations for **maintenance dosage** may be used as a guide:

RENAL FUNCTION	CREATININE CLEARANCE mL/min	DOSE	FREQUENCY
Mild			
impairment	50-30	1-2 g	every 8-12 h
impairment	29-10	1-2 g	every 12-24 h
impairment Essentially	9-5	0.5-1 g	every 12-24 h
no function	<5	0.5-1 g	every 24-48 h

In the patient undergoing hemodialysis, the loading dose of 1 - 2 g should be given after each hemodialysis, and the maintenance dose should be given as indicated in the Table above

Neonates (Including Premature Infants), Infants and Children (See WARNINGS for Neonates under ADMINISTRATION in the complete monograph.)

20-40 mg/kg every 12 h I.V				
20-40 mg/kg every 12 h I.V.				
20-40 mg/kg every 8 h I.V.				
20-40 mg/kg every 6 h or				
every 8 h I.M. or I.V.				
20-40 mg/kg every 6 h or				

In severe infections, the total daily dosage in infants and children may be increased to 200 mg/kg, but not to exceed 12 g per day.

MEFOXIN® is not recommended for the therapy of meningitis. If meningitis is suspected, an appropriate antibiotic should be used.

At present there is insufficient data to recommend a specific dosage for children with impaired renal function. However, if the administration of MEFOXIN® is deemed to be essential the dosage should be modified consistent with the recommendations for adults (see Table above).

PROPHYLACTIC USE

For prophylactic use, a three-dose regimen of MEFOXIN® is recommended as follows:

Vaginal or abdominal hysterectomy and abdominal surgery

2 g administered intramuscularly or intravenously just prior to surgery (approximately one-half to one hour before initial incision).

The second and third 2g doses should be administered at 2-6 hour intervals after the initial dose.

Cesarean Section

The first dose of 2g should be administered intravenously as soon as the umbilical cord has been clamped. The second and third 2 g doses should be given intravenously or intra-muscularly four hours and eight hours after the first dose.

AVAILABILITY

MEFOXIN® is supplied as sterile powder in boxes of 10 vials:

3356 Ca - 1 g cefoxitin as sodium salt 3357 Ca - 2 g cefoxitin as sodium salt

Storage MEFOXIN® in the dry state should be stored below 30° C

PRODUCT MONOGRAPH AVAILABLE **ON REQUEST**

(425-a,6,87x)

Trademark Merck & Co., Inc./ Merck Frosst Canada Inc., R.U. 2177





Above-Knee Femoropopliteal Reconstruction With Polytetrafluoroethylene: a Good Alternative to Saphenous Vein Bypass

F. Laurendeau, MD, FRCSC;* J. Lassonde, MD, FRCSC†

Over 6½ years, 64 femoropopliteal bypasses were done on 55 patients, using polytetrafluoroethylene (PTFE). The PTFE was chosen because previous surgery or small diameter prohibited the use of saphenous vein. The distal anastomoses were always placed above the knee. Patency rates were 92% at 1 month, 76% at 1 year, 72% at 2 years and 59% at 3 years, and then reached a plateau of 55% at 4 years. When autogenous vein is not available, PTFE is the material of choice for femoropopliteal reconstruction. The results compare favourably with those using saphenous vein in an above-knee situation.

Sur une période de 6½ ans, 64 dérivations fémoro-poplitées ont été pratiquées chez 55 patients à l'aide de tubulures de polytétrafluoroéthylène (PTFE). Le PTFE était choisi quand une chirurgie antérieure ou le petit calibre des vaisseaux interdisait l'emploi d'une veine saphène. Les anastomoses distales ont toujours été faites au-dessus du genou. Les taux de perméabilité ont été de 92% à 1 mois, de 76% à 1 an, de 72% à 2 ans et de 59% à 3 ans, pour ensuite atteindre un plateau de 55% après 4 ans. Quand il est impossible d'utiliser une veine autogène, le PTFE est le matériau de premier choix pour la reconstruction fémoro-poplitée. Les résultats se comparent favorablement à ceux des saphènes dans les oblitérations au-dessus du genou.

I t is generally agreed that autologous saphenous vein is the best material to use for reconstruction in femoropopliteal disease, especially when the distal anastomosis is below the knee joint. However, in a number of patients, the vein is either absent, due to previous sur-

From the Department of Surgery. Université de Montréal. Montreal. PQ

*Associate Professor of Surgery and †Assistant Professor of Surgery, Université de Montréal. Hôpital Maisonneuve-Rosemont, Montreal

Accepted for publication July 5, 1988

Reprint requests to: Dr. F. Laurendeau, 1150 est boul. St.-Joseph. Montréal. PQ H2J 1L5

gery, or of inferior quality. In this context, it is suggested that polytetrafluoroethylene (PTFE) may function as well as the saphenous vein in above-knee reconstruction. We report our experience with PTFE over a 78-month period.

Patients and Methods

The records of patients who underwent femoropopliteal bypass grafting for arterial occlusive disease at the Hôpital Maisonneuve-Rosemont between Jan. 1, 1979 and July 1, 1985 were reviewed. Sixty-four above-knee PTFE grafts were placed in 55 patients (48 men and 7 women) who ranged in age from 45 to 86 years (mean age 62 years) (Fig. 1). In all patients, the



FIG. 1. Age distribution.

saphenous vein was either absent or of insufficient diameter (less than 4 mm). The operations were performed for ischemic problems with rest pain or trophic changes, or both (34), and for claudication alone (30). This inordinately high frequency of patients operated on for claudication alone was due to a more liberal use of the procedure in the early part of the study. We are more conservative now. Preoperatively, all patients underwent aortofemoral angiography and noninvasive hemodynamic assessment with segmental pressure and pulse volume recordings. Follow-up, complete for all but two patients, ranged from 12 to 84 months. Graft occlusion was determined by clinical, noninvasive or angiographic methods.

Fifteen patients were diabetic, but only 5 were insulin dependent. A previous vascular procedure had been performed on 17 patients, 10 of whom had a thrombosed venous femoropopliteal graft (Table I).

The PTFE grafts measured 6 mm in diameter in 27 patients, 8 mm in 32 and 10 mm in 5. Use of the 10-mm graft has been discontinued.

Results

By life-table analysis the cumulative patency rates were 92% at 30 days, 76% at 1 year, 72% at 2 years and 59% at 3 years; they reached a plateau of 55% at 4 years. There was no statistical difference whether the bypass was performed for

Table I. Previous Vascular Procedures			
Procedure	No. of patients		
Failed venous femoropoplitea	ıl		
bypass	10		
Aorto-bifemoral bypass	4		
Aorto-bi-iliac bypass	1		
Aortic endarterectomy	1		
Common femoral			
endarterectomy	1		

claudication or ischemic rest pain.

There were five early thromboses (within 30 days). In all of these cases, the surgery was performed for ischemic rest pain and with an outflow tract of poor quality, that is with only one patent vessel distally. Three of the distal anastomoses had been placed on an isolated popliteal artery. Only one of these graft failures was followed by amputation.

There were three late thromboses, at 2, 5 and 24 months respectively; they were successfully thrombectomized, and the grafts remained patent thereafter. Three other late thromboses, at 4, 7 and 60 months were followed by a major amputation.

There were no operative deaths. Eight patients died between 2 months and 6 years postoperatively, five of myocardial infarction and three of lung carcinoma. Late mortality was 15%.

One patient presented with a graft infection and was found to have a false aneurysm which prompted removal of the graft without loss of the limb.

Discussion

The PTFE graft was first used in 1974,¹ and other reports detailed early and intermediate patency rates.^{2,3} Aneurysmal dilatation was noted early in the initial series⁴ and corrected by an additional layer around the graft. Since then, the material has been used extensively. However, application of the findings from previous reports has been hindered by differences in patient selection and reporting methodology. It is generally agreed that the ideal conduit for leg revascularization should have an adequate diameter, compliance characteristics similar to the recipient arteries, a permanent nonthrombogenic surface and

resistance to biodegradation by atherosclerosis.⁵

There is clear evidence that the saphenous vein provides the best results when used in infrapopliteal anastomoses.6 Recently, there has been a resurgence of reports showing excellent results with the nonreversed in-situ saphenous vein.7 However, some investigators⁸ have noted the unsuitability of the saphenous vein in 3% to 21% of patients. Szilagyi and colleagues9 have demonstrated that the quality of the vein, determined by its diameter, presence of varices, fibrotic valves and diffuse sclerosis, has correlated well with long-term patency. In many patients, the saphenous vein is absent due to previous surgery.

Reports^{10,11} show that a PTFE graft may function as well as the saphenous vein when the distal anastomosis lies above the knee.

Christenson and colleagues¹² found a significantly higher cumulative patency rate when the distal anastomosis of a PTFE graft was placed above the knee than below. Their findings corresponded with earlier reports by Kidson and associates¹³ and Raithel and Groitl.¹⁴

Some¹⁵ have recommended the use of PTFE in preference to the autologous vein graft in the abovethe-knee situation, arguing that this preserves the saphenous vein for treatment of distal occlusive disease which might subsequently develop. Since the requirements for autologous saphenous vein assume greater importance as smaller calibre vessels are reached, the argument for its preservation for use in bypassing to the level of the tibial vessels seems rational, but we are not yet ready to adopt this policy.

In our series, indications for using the PTFE graft were absence of the saphenous vein or insufficient diameter of the vein. Moreover, the distal anastomosis was always performed above the knee.

LAURENDEAU & LASSONDE

Our data confirm the observation of other investigators that PTFE may safely be used for above-knee femoropopliteal bypass with the expectation of results equivalent to those achieved with saphenous vein. Although experience with the synthetic graft has increased, both early thrombosis and late graft occlusion continue to pose serious problems. Anastomotic neointimal hyperplasia and progression of the disease are mainly responsible for late failure. There is increasing evidence that antiplatelet treatment can lessen the thrombogenicity of the graft.¹⁶ It is also well known that PTFE bypasses are unique in that thrombectomy alone can sometimes restore long-term patency after early thrombosis.¹⁷

Only longer follow-up and randomized patient selection will determine whether PTFE is superior to autogenous saphenous vein for lower extremity bypass.¹⁸ In cases of severe ischemia and in the rarer cases of disabling claudication, when the distal anastomosis can be performed above the knee, saphenous vein should be the first choice. However, if the vein is not available, PTFE seems to be a durable and dependable long-term alternative.

References

- MCAULEY CE, STEED DL, WEBSTER MW: Seven-year follow-up of expanded polytetrafluoroethylene (PTFE) femoropopliteal bypass grafts. Ann Surg 1984; 199: 57-60
- CAMPBELL CD, BROOKS DH, WEBSTER MW, et al: The use of expanded microporous polytetrafluoroethylene for limb salvage: a preliminary report. *Surgery* 1976; 79: 485–491
- 3. CAMPBELL CD, BROOKS DH, WEBSTER MW, et al: Expanded microporous polytetrafluoroethylene as a vascular substitute: a two year follow-up. *Surgery* 1979; 85: 177–183
- CAMPBELL CD, BROOKS DH, WEBSTER MW, et al: Aneurysm formation in expanded polytetrafluoroethylene prostheses. Surgery 1976; 79: 491–493

- 5. WEISEL RD, JOHNSTON KW, BAIRD RJ, et al: Comparison of conduits for leg revascularization. *Surgery* 1981; 89: 8–15
- BERGAN JJ, VEITH FJ, BERNHARD VM, et al: Randomization of autogenous vein and polytetrafluoroethylene grafts in femoral-distal reconstruction. Surgery 1982; 92: 921–930
- LEATHER RP, SHAN DM, KARMODY AM: Infrapopliteal arterial bypass for limb salvage: increased patency and utilization of the saphenous vein used "in situ". Surgery 1981; 90: 1000–1008
- 8. SONNENFELD T, CRONESTRAND R: The advantages of the great saphenous vein as a femoropopliteal graft. A report on its clinical use. *Scand J Thorac Cardiovasc Surg* 1980; 14: 285–290
- SZILAGYI DE, HAGEMAN JH, SMITH RF, et al: Autogenous vein grafting in femoropopliteal atherosclerosis: the limits of its effectiveness. *Surgery* 1979; 86: 836– 851
- 10. O'DONNELL TF JR, FARBER SP, RICHMAND DM, et al: Above-knee polytetrafluoroethylene femoropopliteal bypass graft: is it a reasonable alternative to the belowknee reversed autogenous vein graft? Surgery 1983; 94: 26–31
- HURWITZ RL, JOHNSON JM, HUFNAGEL CE: Femoropopliteal bypass using externally supported polytetrafluoroethylene grafts. Early results in a multiinstitutional study. *Am J Surg* 1985; 150: 574-576
- CHRISTENSON JT, BROOMÉ A, NORGREN L, et al: Revascularization of popliteal and below-knee arteries with polytetrafluoroethylene. Surgery 1985; 97: 141–149
- KIDSON IG, STONEY DW, TIBBS DJ, et al: Expanded polytetrafluoroethylene grafts for severe lower limb ischaemia. Br J Surg 1981; 68: 173–176
- 14. RAITHEL D, GROITL H: Small artery reconstruction with a new vascular prosthesis. *World J Surg* 1980; 4: 223–230
- 15. QUINONES-BALDRICH WJ, MARTIN-PAREDERO V, BAKER JD, et al: Polytetrafluoroethylene grafts as the first-choice arterial substitute in femoropopliteal revascularization. *Arch Surg* 1984; 119: 1238-1243
- 16. HAGEN PO, WANG ZG, MIKAT EM, et al: Antiplatelet therapy reduces aortic intimal hyperplasia distal to small diameter vascular prostheses (PTFE) in nonhuman primates. Ann Surg 1982; 195: 328–339
- 17. VEITH FJ, GUPTA S, DALY V: Management of early and late thrombosis of expanded polytetrafluoroethylene (PTFE) femoropopliteal bypass grafts: favorable prognosis with appropriate reoperation. *Surgery* 1980; 87: 581– 587
- TILANUS HW, OBERTOP H, VAN URK H: Saphenous vein or PTFE for femoropopliteal bypass. A prospective randomized trial. Ann Surg 1985; 202: 780–782

ABO Incompatibility and Transplantation. Edited by Aaron D. Bannett, Hans Brynger, Bo Samuelsson, Robert F. McAlack and Michael Breimer. 246 pp. Illust. Grune & Stratton, Inc., Philadelphia; W.B. Saunders Company Canada Limited, Toronto, Ont., 1988. \$81.95. ISBN 0-8089-1951-2.

BOOKS RECEIVED

continued from page 42

Anesthesia in Hepatic and Biliary Tract Disease. Burnell R. Brown, Jr. 300 pp. Illust. F.A. Davis Company, Philadelphia, 1988. \$58.00 (US). ISBN 0-8036-1253-2.

Applications of Noninvasive Vascular Techniques. Amil J. Gerlock, Jr., Vishan L. Giyanani and Carol Krebs. 541 pp. Illust. W.B. Saunders Company, Philadelphia; W.B. Saunders Company Canada Limited, Toronto, Ont., 1988. \$93.60. ISBN 0-7216-2335-2.

Biology of Lung Cancer. Diagnosis and Treatment. Edited by Steven T. Rosen, James L. Mulshine, Frank Cuttitta and Paul G. Abrams. 362 pp. Illust. Marcel Dekker, Inc., New York, 1988. \$99.50 (US). ISBN 0-8247-7642-9.

Cancer of the Breast. 3rd edition. Edited by William L. Donegan and John S. Spratt. 796 pp. Illust. W.B. Saunders Company, Philadelphia; W.B. Saunders Company Canada Limited, Toronto, Ont., 1988. \$142.75. ISBN 0-7216-1819-7.

Current Operative Surgery: Urology. Edited by A.R. Mundy. 225 pp. Illust. Ballière Tindall, London; W.B. Saunders Company Canada Limited, Toronto, Ont., 1988. \$145.25. ISBN 0-7020-1141-X.

Effective Hemostasis in Cardiac Surgery. Edited by Norig Ellison and David R. Jobes. 209 pp. Illust. W.B. Saunders Company, Philadelphia; W.B. Saunders Company Canada Limited, Toronto, Ont., 1988. \$63.50. ISBN 0-7216-2757-9.

Indications in Vascular Surgery. Edited by Roger M. Greenhalgh. 446 pp. Illust. W.B. Saunders Company, Philadelphia; W.B. Saunders Company Canada Limited, Toronto, Ont., 1988. \$136.95. ISBN 0-7216-2623-8.

Adrenal Myelolipomatous Nodules Mimicking Adrenal Neoplasms: Report of Three Cases

D.V. Bautista, MD;* M. Asch, MD;† K. Kovacs, MD, PhD, FRCPC, FCAP, FRCPath;* D. Murray, MB, BS, FRCPath*

The authors describe three cases of adrenal myelolipoma. In the first two, unilateral adrenal masses, assumed to represent adrenal neoplasms, were found during urologic examination; the correct diagnosis was made by frozen-section examination during operation. The third case involved bilateral adrenal lesions diagnosed at autopsy in a patient suspected to have metastatic cancer. Histologic, immunohistochemical and electron microscopic studies revealed polyclonal lesions composed of hematopoietic cells and fat cells. Radiologic recognition and fine-needle biopsy of these lesions are important to avoid unnecessary surgery in asymptomatic cases. Since the lesions cannot be regarded as true neoplasms, the authors suggest that the name myelolipoma should be replaced by the term myelolipomatous nodule.

Les auteurs décrivent trois cas de myélolipomes surrénaliens. Dans les deux premiers cas, une masse surrénalienne unilatérale prise pour un cancer de la surrénale fut découverte à l'examen urologique; le diagnostic exact fut posé à l'examen des coupes en congélation. Le troisième cas comprenait des lésions surrénaliennes bilatérales qui furent diagnostiquées à l'autopsie chez un patient soupçonné d'être atteint d'un cancer métastatique. Les examens histologiques, immunohistochimiques, ainsi que la microscopie électronique, révélèrent des lésions polyclonales composées d'éléments hématopoïétiques et de cellules adipeuses. L'identification radiologique et la ponction-biopsie à l'aiguille fine de ces lésions sont de première importance si l'on veut éviter une chirurgie inutile dans les cas asymptomatiques. Puisque ces lésions ne peuvent pas être considérées comme de véritables néoplasies, les auteurs suggèrent de remplacer le vocable de myélolipome par celui de nodule myélolipomateux.

A drenal myelolipomas, rare lesions unassociated with hormone production, are composed of hematopoietic cells and fat cells resembling bone marrow. They were first described by Gierke in 1905¹ and were named "myelolipomas" by Oberling in 1929.²

These lesions are usually found incidentally or at autopsy in $0.08\%^3$ to $0.2\%^4$ of cases. The first case of surgically removed myelolipoma

From the *Department of Pathology and †Department of Radiology, St. Michael's Hospital, University of Toronto, Toronto, Ont.

Accepted for publication Aug. 12, 1988

Reprint requests to: Dr. K. Kovacs, Department of Pathology, St. Michael's Hospital, 30 Bond St., Toronto, Ont. M5B 1W8

was reported by Dyckman and Freedman⁵ in 1957. Subsequently, several other cases of myelolipomas have been described.⁶⁻⁸ Ultrasonography and, especially, computed tomography are helpful in identifying a fat-containing mass, suggesting the diagnosis, but are not pathognomonic of myelolipoma.⁹

We present two patients who had myelolipomas removed surgically and in whom the preoperative diagnosis was adrenal neoplasm; in a third patient, bilateral adrenal myelolipomas suspected to be metastatic cancer were found at autopsy.

Case Reports

Case 1

A 55-year-old obese woman was admitted for investigation of a left suprarenal mass, discovered during evaluation of recurrent urinary tract infection. She complained of decreased energy and a weight gain of 4.5 kg over the past 3 months. Symptoms of feeling hot and sweaty, suggesting a pheochromocytoma, were attributed to menopause. In the past she had been involved in a motor vehicle accident and had sustained vertebral fractures and hepatic and splenic lacerations necessitating splenectomy. She was being treated for long-standing hypertension and hypothyroidism. On examination she was in no distress, her blood pressure was 130/90 mm Hg and optic fundi showed grade II hypertensive changes.

Blood cell count, electrolyte values, renal and liver function test results and serum calcium and phosphorus levels were all normal. Thyroid function tests on thyroxine supplementation gave normal results. Intravenous pyelography revealed a large left intra- or suprarenal lesion, which was shown on ultrasonography to be a solid adrenal mass measuring 5×6 cm. This was confirmed by computed tomography. Angiography showed the mass to be avascular. An adrenal pheochromocytoma was suspected, although catecholamine and vanillylmandelic acid values in a 24-hour urine specimen were normal. Elective left adrenalectomy was performed and examination of a frozen-section led to the diagnosis of mvelolipoma.

Case 2

A 58-year-old moderately obese man was admitted for investigation of a right adrenal mass discovered by ultrasonography during examination for long-standing hypertension. He was asymptomatic and his blood pressure was 170/100 mm Hg. No abnormality was found on physical examination.

Blood cell count, electrolyte values, renal and liver function test results and serum calcium and magnesium levels were normal. Catecholamine and vanillylmandelic acid levels in a 24-hour urine specimen were normal. Levels of testosterone, androstenedione, dehydroepiandrosterone sulfate, adrenocorticotropic hormone (ACTH), cortisol and 17-ketosteroids were within the normal range. A chest x-ray film showed a moderately enlarged heart and the electrocardiographic findings were consistent with an old anterior myocardial infarction. Ultrasonography revealed an echogenic right suprarenal mass measuring 6.5×7.2 cm, which was shown by computed tomography (Fig. 1) to be attached to the adrenal gland. It had a low CT number of -60 to -70, suggestive of a fat-containing lesion. There was also suggestion of a mass of similar attenuation 1.5 cm in diameter associated with the left adrenal gland. A nonfunctioning adrenocortical adenoma was suspected. Elective resection of the mass and right adrenal gland was performed and the diagnosis of myelolipoma was made by frozensection examination.

Case 3

A 56-year-old man was admitted with pneumonia due to Haemophilus sp. Relevant history included alcohol abuse complicated by pancreatitis, liver disease, a perforated ulcer 21 years previously requiring gastrectomy and vagotomy, hypertension and, more recently, open reduction and internal fixation for a fractured humerus, complicated by osteomyelitis. On physical examination he was afebrile and had a blood pressure of 120/80 mm Hg. Findings on chest examination were consistent with the diagnosis of pneumonia.

Laboratory investigation revealed leukocytosis (leukocyte count 29.6 $\times 10^9$ /L), hyponatremia (114 mmol/L), hypocalcemia (1.74 mmol/L), normal serum amylase (75 U/L), hypoproteinemia (total protein 40 g/L) and hypoalbuminemia (albumin 19 g/L). Ultrasonography was technically poor and revealed no abnormality. A chest x-ray film demonstrated bilateral pleural effusions, consolidation of the left lung and a normal-sized heart. A computed tomogram revealed bilateral pleural effusions, a mass suggestive of a pancreatic pseudocyst, enlargement of both adrenal glands to about 3.5 cm with attenuation values suggestive of soft-tissue and retroperitoneal lymphadenopathy. These findings suggested metastatic carcinoma, with lung or pancreas as possible primary sites.

The patient's respiratory failure progressed and he died. At autopsy, bilateral adrenal myelolipomas were found. Death was attributed to a pancreatic pseudocyst, extending to the thoracic cavity with serofibrinous pericarditis and massive bilateral pleural effusions causing the respiratory failure.

Examination of the Specimens

For light microscopy, tissue samples were fixed in 10% formalin and embedded in paraffin. Sections 4 to 6 µm thick were stained with hematoxylin and eosin, Gordon-Sweet silver and Giemsa methods. For immunohistochemical analysis, the avidin-biotin-peroxidase complex (ABC) technique^{10.11} was used. Sections were stained for Factor VIII. lysozyme, leukocyte common antigen, immunoglobulins and light chains. For electron microscopy, small pieces of tissue were fixed in 2.5% glutaraldehvde, osmicated, dehydrated in graded alcohol, processed through propylene oxide and embedded in an Epon-Araldite mix-



FIG. 1. Computed tomogram of abdomen, showing fat-containing lesion attached to right adrenal gland.

ADRENAL MYELOLIPOMATOUS NODULES

ture. Semithin sections were stained with toluidine blue, and appropriate areas were selected for ultrastructural study. Ultrathin sections were stained with uranyl acetate and lead citrate and investigated with a Philips-410 LS electron microscope.

Gross Findings

The specimen from case 1 consisted of an adrenal gland and attached fat weighing 97.5 g and measuring $7 \times 7 \times 4$ cm. The cut surface was hemorrhagic, firm and brown with areas of yellow, fatty tissue.

In case 2 the specimen consisted of an adrenal gland with an at-



FIG. 2. Encapsulated soft mass (4 \times 3 \times 1.5 cm) attached to lower pole of left adrenal gland.



FIG. 3. Hematopoietic and fat cells with adjacent residual adrenal cortex (hematoxylin and eosin, original magnification \times 100).

tached, encapsulated, soft mass weighing 103 g and measuring 8.5 \times 5.5 \times 4 cm. The attached mass was round, red-yellow and measured 7 \times 4.5 \times 4 cm. The cut surface was dark red with yellow, fatty areas. Incorporated in the capsule were foci of attenuated adrenal cortex.

The right adrenal gland in case 3 weighed 8.5 g. Attached to the lower pole was an encapsulated, soft mass measuring $2.5 \times 5.5 \times 7.5$ cm. The left adrenal gland weighed 12.5 g and also had an encapsulated, soft mass, measuring $4 \times 3 \times 1.5$ cm, attached to its lower pole (Fig. 2). The cut surfaces were hemorrhagic and red-brown.

Histologic Findings

Each lesion consisted of hematopoietic cells and fat cells in variable amounts (Fig. 3). Areas of residual zona fasciculata and zona glomerulosa cells were seen under the adrenal capsule. Scattered foci of zona fasciculata and zona reticularis cells were noted throughout the lesions.

In case 1, the lesion was located within the cortex, expanding it.



FIG. 4. Immunohistochemical stain for lysozyme showing immunoreactivity in monocytes, neutrophils and their precursors (ABC stain, original magnification \times 250).

Adipose tissue was predominant. In case 2, the lesion was a discrete, encapsulated mass which was slightly more cellular than in case 1. Both lesions in case 3 were discrete, encapsulated masses and were more cellular than the lesions in the other two patients. They showed extensive hemorrhage and hemosiderin deposit.

The composition of the hematopoietic cells was identical in all three cases. Megakaryocytes were prominent. Scattered collections of lymphocytes and cells of the erythroid series were seen. Myeloid elements in which the Giemsa stain demonstrated cytoplasmic granules were present in various phases of development. The Gordon–Sweet silver stain revealed a delicate reticulin framework and occasional small vascular channels. No calcification was present.

Immunohistochemical Findings

Staining for Factor VIII was positive in megakaryocytes and endothelial cells lining vascular channels. Immunoreactivity for lysozyme was seen in monocytes, neutrophils and their precursors (Fig. 4). Immunostaining was especially strong in patients 1 and 3. Staining for leukocyte common antigen was diffusely positive in all cases. Staining for immunoglobulins IgG, IgA and IgM and light chains showed focal positivity in the lesions, indicating the presence of plasma cells.

Electron Microscopic Findings

Case 3 was not studied because of postmortem autolysis. The adrenal cortical cells in case 2 showed typical ultrastructural features of steroid-producing cells with abundant cytoplasm containing numerous lipid droplets, smooth endoplasmic reticulum membranes, parallel arrays of rough endoplasmic reticulum, many mitochondria exhibiting characteristic cristae and occasional electron-dense granules.

Electron microscopy of the lesions gave findings consistent with those of light microscopy (Figs. 5 and 6). Cells representing all three hematopoietic lines were observed. Irregularly shaped erythrocytes were seen within vascular channels as well as within cellular areas which also contained megakaryocytes, lymphocytes and granulocytes in various stages of maturation. Megakaryocytes with large, multilobed nuclei and abundant cytoplasm were identified. Lymphocytes were recognized by small, round nuclei with indented chromatin, microvilli and sparse organelles. Neutrophils, basophils and eosinophils were identified by their characteristic nuclei and cytoplasmic granules. Endothelial cells, fat cells, fibroblasts and interspersed collagen bundles were also seen.

Discussion

Adrenal myelolipomas are endocrinologically nonfunctioning. Our light microscopic, immunohistochemical and electron microscopic studies showed that they are composed of hematopoietic cells and fat cells resembling bone marrow.

The size of myelolipomas varies from microscopic to 8 cm diameter, and giant myelolipomas have been reported.¹²⁻¹⁴ The clinical presentation and morphologic features have previously been described by Del Gaudio and Solidoro.⁶ As in our three patients, most of the previously described lesions were discovered incidentally during gastrointestinal or urologic examination. Most patients were middle-aged; the youngest reported was a 12-yearold girl with bilateral adrenocortical hyperplasia and hypertension.¹⁵ Many clinical associations have been noted, including obesity, hypertension, chronic systemic disease (e.g., malignant disease, cardiovascular disease, osteomyelitis, pyelonephritis), serious burns and endocrinopathies.¹⁶

The pathogenesis of myelolipomas is unclear. Most^{3,12} agree that they are derived from undifferentiated stromal cells within the adrenal cortex which undergo myeloid metaplasia and proliferate to form a tumour-like mass. Alternatively, myeloid metaplasia may develop within pre-existing adrenocortical nodules. Collections of myeloid cells and fat cells have been described in the adrenal gland, in nonfunctioning adrenal nodules and in association with adrenocortical nodular hyperplasia, such as in Cushing's disease.^{8,17} Boudreaux and colleagues¹² reported a sequential proliferative process resulting in the formation of a myelolipoma in a hyperplastic adrenal cortex. As with myelolipomas, these accumulations are associated with increasing age and have also been seen in patients with elevated blood ACTH levels and those under stress. They are rare in



FIG. 5. Ultrastructure of adrenal cortical cells showing abundant cytoplasm and lipid droplets (uranyl acetate and lead citrate stain, original magnification \times 2400).

children and have not been noted in healthy young patients who have died suddenly. Their polyclonal character, emphasized by our immunohistochemical and electron microscopic studies, indicates that myelolipoma is a misnomer since this implies a neoplasm. We suggest that the term myelolipoma be replaced with that of myelolipomatous nodule, which is more consistent with the nature of the lesion.

The stimulus causing proliferation of hematopoietic and fat cells remains enigmatic. The hypothesis of Olsson and colleagues3 that tissue necrosis is the basic stimulus, is supported by the finding of myelolipomatous change in adrenal glands of patients dving from severe burns. Tumour necrosis and fat necrosis in obese patients, especially those with hypertension, may also stimulate cell proliferation. A review of 10 patients by Ayyat and associates¹⁸ showed associations with tissue necrosis. Two cases, one of a myelolipoma associated with 17-hydroxylase deficiency¹⁹ and another with Cushing's disease,20 suggest that hormonal dysfunction may play an etiologic role in the development of



FIG. 6. Ultrastructure of lesions showing endothelial cell, erythrocytes, two granulocyte precursors and small lymphocyte (uranyl acetate and lead citrate stain, original magnification \times 2400).

ADRENAL MYELOLIPOMATOUS NODULES

the lesion. Selye and Stone²¹ produced myelolipomatous changes in adrenal cortices of rats injected with necrotic tumour extracts, testosterone and thyroxine, and proposed that tissue necrosis in the presence of ACTH is important in the pathogenesis of this disease. Boudreaux and colleagues¹² emphasized the etiologic role of humoral agents released during tissue necrosis, increased ACTH secretion and androgenic stimulation.

In this series, patients 1 and 2 were middle-aged, obese and suffered from hypertension. Our first patient had a history of hypothyroidism and was receiving thyroxine. She also had a history of trauma to the same side as the adrenal lesion. Endocrinologic investigations were normal in this case and in case 2, and the involved adrenal gland in each case contained no other lesions. Case 3 was a middle-aged man with chronic pancreatitis and a history of hypertension and osteomyelitis.

Local tissue necrosis combined with thyroxine may have been responsible for the development of the myelolipoma in case 1. In case 3, extensive tissue necrosis associated with stress-induced elevated ACTH levels may have contributed to the development of bilateral lesions. Fat necrosis associated with obesity and hypertension, as described previously,3 may have played a role in case 2; however, no endocrinologic disturbance was demonstrated. The common factor appears to be tissue necrosis; the role of hormones may be to augment or modify the effect of the necrosis. Selve and Stone²¹ produced myeloid tissue in the adrenal glands of rats injected with crude anterior pituitary extracts rich in ACTH. With the addition of testosterone, myeloid and adipose tissue developed. Thyroxine had a synergistic effect.

As with previously reported cases,6 adrenal neoplasms were suspected and surgical excision was performed to establish the diagnosis. Radiologic investigations may reveal a radiolucent mass with displacement of the kidney and there may be associated areas of calcification.6.22 When fatty components predominate, ultrasonography typically shows an echogenic mass;6 similarly, computed tomography will demonstrate a fat-containing tumour.23 These appearances vary depending on the proportion of fat to myelogenous components. If nonfatty components predominate, heterogeneous atypical images will result.6 Angiography reveals an avascular lesion. Radiologic recognition is important since surgical excision is not necessary for small, asymptomatic lesions.6 These patients must be followed radiologically. Fine-needle aspiration guided by computed tomography may be used to diagnose this lesion^{6,20,23} when the differentiation from malignant disease is difficult.

We thank Debbie Lietz, May Wong and the Medical Photography Department of St. Michael's Hospital for their assistance.

References

- 1. GIERKE EO: Ueber Knochenmarksgewebe in der Nebenniere. *Beitr Path Anat* 1905; suppl 7: 311
- OBERLING C: Les formations myélolipomateuses. Bull Assoc Fr Etude Cancer 1929; 18: 234–246
- OLSSON CA, KRANE RJ, KLUGO RC, et al: Adrenal myelolipoma. Surgery 1973; 73: 665–670
- McDonnell WV: Myelolipoma of adrenal. AMA Arch Pathol 1956; 61: 416– 419
- DYCKMAN J, FREEDMAN D: Myelolipoma of the adrenal with clinical features and surgical excision. J Mt Sinai Hosp New York 1957; 24: 793–796
- DEL GAUDIO A, SOLIDORO G: Myelolipoma of the adrenal gland: report of two cases with a review of the literature. *Surgery* 1986; 99: 293–301

- GALLI L, GABOARDI F: Adrenal myelolipoma: report of diagnosis by fine needle aspiration. J Urol 1986; 136: 655–657
- VYBERG M, SESTOFT L: Combined adrenal myelolipoma and adenoma associated with Cushing's syndrome. Am J Clin Pathol 1986; 86: 541–545
- 9. SCHELLIN RA: Myelolipoma of the adrenal gland: case report and review of the literature. *J Am Osteopath Assoc* 1986; 86: 26–30
- HSU SM, RAINE L, FANGER H: A comparative study of the peroxidase-antiperoxidase method and an avidin-biotin complex method for studying polypeptide hormones with radioimmunoassay antibodies. Am J Clin Pathol 1981; 75: 734-738
- 11. Idem: The use of antiavidin antibody and avidin-biotin-peroxidase complex in immunoperoxidase technics. *Ibid*: 816– 821
- BOUDREAUX D, WAISMAN J, SKINNER DG, et al: Giant adrenal myelolipoma and testicular interstitial cell tumor in a man with congenital 21-hydroxylase deficiency. Am J Surg Pathol 1979; 3: 109–123
- MÜLLER SC, SCHREYER T, RUMPELT HJ: Myelolipoma of the adrenal gland. Review of diagnostic problems and surgical intervention. Urol Int 1985; 40: 132– 137
- WILHELMUS JL, SCHRODT GR, ALBER-HASKY MT, et al: Giant adrenal myelolipoma: case report and review of the literature. Arch Pathol Lab Med 1981; 105: 532-535
- ESCUIN F, GOMEZ P, MARTINEZ I, et al: Angiomyelolipoma associated with bilateral adrenocortical hyperplasia and hypertension. *J Urol* 1985; 133: 655–657
- PLAUT A: Myelolipoma in the adrenal cortex; myeloadipose structures. Am J Pathol 1958; 34: 487–515
- 17. SYMINGTON T: Functional Pathology of the Human Adrenal Gland, Livingstone, Edinburgh, 1969: 84
- AYYAT F, FOSSLIN E, KENT R, et al: Myelolipoma of adrenal gland. Urology 1980; 16: 415-418
- 19. CONDOM E, VILLABONA CM, GOMEZ JM, et al: Adrenal myelolipoma in a woman with congenital 17-hydroxylase deficiency. Arch Pathol Lab Med 1985; 109: 1116–1117
- BENNETT BD, MCKENNA TJ, HOUGH AJ, et al: Adrenal myelolipoma associated with Cushing's disease. Am J Clin Pathol 1980; 73: 443-447
- SELVE H, STONE H: Hormonally induced transformation of adrenal into myeloid tissue. Am J Pathol 1950; 26: 211–233
- ISHIKAWA H, TACHIBANA M, HATA M, et al: Myelolipoma of the adrenal gland. J Urol 1981; 126: 777–779
- DEBLOIS GG, DEMAY RM: Adrenal myelolipoma diagnosis by computed-tomography-guided fine-needle aspiration. A case report. *Cancer* 1985; 55: 848–850

The Risk of Occult Invasive Breast Cancer After Excisional Biopsy Showing In-Situ Ductal Carcinoma of Comedo Pattern

P.D.J. Hardman, MB, ChB, FRCR;* A. Worth, MD, FRCPC;† U. Lee‡

Between Jan. 1, 1985 and Aug. 31, 1987, 62 in-situ ductal carcinomas with a predominantly comedo pattern were identified in 61 patients in British Columbia from excisional biopsy of a palpable or mammographically demonstrable lesion of a breast. The biopsies were intended to remove the lesion completely. Fifty-seven (92%) of the 61 patients required wide re-excision or total mastectomy, usually within a month of the initial biopsy. Occult invasive disease was demonstrated in 14 of the re-excision specimens (24.5%) and residual in-situ carcinoma was present in a further 24 (42.1%), giving an overall rate of residual disease of 66.6%.

Axillary lymph nodes were sampled in 54 cases. Metastases were found in two cases (3.7%) and each was associated with occult infiltrating ductal carcinoma in the breast. This suggests that in-situ ductal carcinoma having a predominant comedo pattern may be more widespread and associated with a higher incidence of invasive ductal carcinoma than is generally believed.

En Colombie-Britannique, du 1er janvier 1985 au 31 août 1987, 62 cas de cancer in situ des canaux galactophores de type comédon ont été identifiés chez 61 patientes à partir de la biopsie-exérèse d'une tumeur mammaire palpable et visible à la mammographie. Les biopsies visaient à éliminer les tumeurs complètement. Cinquante-sept (92%) des 61 patientes ont nécessité une ré-excision plus large ou une mastectomie totale, habituellement moins d'un mois après la biopsie initiale. Un cancer invasif occulte fut démontré dans 14 prélèvements de ré-excision (24.5%) et un carcinome in situ résiduel était présent chez 24 autres (42.1%), pour un taux global de cancer résiduel de 66.6%.

Des prélèvements de ganglions axillaires furent pris dans 54 cas. Dans deux cas, des métastases étaient présentes et, chaque fois, elles étaient reliées à un cancer invasif occulte des canaux galactophores. Ces données indiquent que les carcinomes in situ des canaux galactophores de type comédon sont possiblement plus répandus et associés à une incidence plus élevée de cancers invasifs qu'on l'imagine généralement.

From the *Division of Radiation Oncology and †Division of Pathology, Cancer Control Agency of British Columbia, Vancouver, BC

#Medical student, University of British Columbia, Vancouver

Accepted for publication Apr. 29, 1988

Reprint requests to: Dr. A. Worth, Division of Pathology, Cancer Control Agency of British Columbia, 600 West 10th Ave., Vancouver, BC V5Z 4E6 **S** creening programs designed to identify carcinoma of the breast at an early stage will result in the diagnosis of more preinvasive ductal carcinomas. When intraductal carcinoma has been identified by biopsy, management decisions must be based upon the likelihood of occult invasive carcinoma being present and on the future risk of invasive disease in the same breast.

Intraductal carcinoma can be classified morphologically into cribriform, comedo, papillary, solid and clinging forms,1 the cribriform and comedo groups being the most common. It has been stated² that there is little value in distinguishing between these variants. The incidence of occult invasive ductal carcinoma following repeat biopsy or total mastectomy has been reported to range from 6% to 21%.3-6 Furthermore, it is known that approximately 1% of patients with intraductal carcinoma and no evidence of infiltration on microscopy have ipsilateral axillary lymph-node metastases.7

Thymidine-labelling studies have suggested that the morphologic subgroups of intraductal carcinoma have significantly different cell kinetics.⁸ It is interesting that comedocarcinoma has a relatively high rate of proliferation and apparently a greater malignant potential than cribriform-papillary intraductal carcinoma.

At the Cancer Control Agency of British Columbia, patients with comedocarcinoma are believed to be at higher risk of harbouring occult invasive disease than those with other forms of intraductal carcinoma. To demonstrate conclusively a real difference in the incidence of occult invasion between the morphologic subgroups of in-situ carcinoma would require the simultaneous comparison by a small group of tumour pathologists of all subgroups of in-situ carcinoma seen in a given period. Before embarking upon such a study we considered it necessary to examine the incidence of occult invasive ductal carcinoma found in a subsequent wider excision specimen after the initial biopsy diagnosis of in-situ ductal carcinoma of predominant comedo pattern. We considered a comparative study of all variants justified only if the incidence of occult invasive carcinoma for in-situ comedocarcinoma was higher than generally accepted. In this paper we describe our experience.

Patients and Methods

Available records in the cancer registry showed that in British Columbia between Jan. 1, 1985 and Aug. 31, 1987, 4476 patients were found to have invasive or preinvasive breast cancer. Of this number, 3137 (70%) were referred to the Cancer Control Agency of British Columbia from hospitals throughout the province. At this institution all available histopathology sections are reviewed by a small number of reference tumour pathologists whenever a new patient is seen. During the study period, 55 patients were referred to the agency having a diagnosis of in-situ ductal carcinoma of the breast of predominant comedo pattern (50% or more of the observed disease) following excisional biopsy. Patients with metastases or Paget's disease of the nipple were excluded.

Six patients with in-situ comedocarcinoma, not referred to the agency, were identified from the cancer registry. For each, histopathology sections were available and were reviewed. They met our criteria and were included in the study.

Thus, 61 patients with in-situ comedocarcinoma of the breast were eligible for further study. In all, the biopsy was undertaken to remove all disease present. If a mammographically detected lesion was removed using fine-wire localizing techniques, a postoperative mammogram was obtained to confirm that all detectable disease had been removed. One patient underwent simultaneous biopsy of each breast and was found to have bilateral comedocarcinoma. This patient was considered as two separate cases, giving a total of 62 biopsies (cases); this represents 1.4% of all cases of invasive and preinvasive breast cancer known to have occurred in British Columbia during the study period.

From a review of the clinical records, the following information was extracted: age at diagnosis, mode of presentation, palpability of the lesion and mammographic findings.

The initial biopsy specimens were re-examined before entering the patients into the study. A diagnosis of in-situ ductal carcinoma of predominant comedo pattern was confirmed if 50% or more of the in-situ carcinoma was associated with central necrosis. Specimens with evidence of stromal invasion were excluded. Completeness of excision was based on resection margins; the extent of observed disease was not quantified.

If it was thought that the diseased tissue was not completely

excised, the patient underwent either wide local re-excision or total mastectomy. Irrespective of the initial surgical procedure, low-level axillary node dissection was performed. Any subsequent excision specimens were reviewed and the following features recorded: evidence of invasive disease, the presence of residual disease (disease in the same quadrant as the excisional biopsy), the presence of multifocal disease (disease in a different guadrant), an assessment of the excision margins, evidence of axillary node metastases and the number of axillary nodes harvested.

Findings

The mean age of the 61 patients at presentation was 53.6 years (range from 28 to 80 years). The presenting features were a breast lump in 31 cases (50%), mammographic abnormalities in 25 (40%) and nipple discharge in 6 (10%).

Treatment Method

Because of doubt concerning the adequacy of the original excision, 41 total mastectomies and 16 wide local re-excisions were performed. Infiltrating carcinoma was found in four of the latter necessitating total mastectomy in three; the fourth had radical radiotherapy to the breast. The definitive surgical procedures performed, therefore, were 44 total mastectomies and 13 wide local re-excisions. The five remaining cases for which the patient did not undergo further surgical treatment after the initial biopsy were excluded from the remainder of the study. In 55 (89%) cases sampling of the axillary lymph nodes provided tissue suitable for staging. Of the 57 carcinomas for which the patient required re-excision or total mastectomy, the surgery was performed within 1 month of the initial excisional biopsy in 47 (82%). In seven (12%) cases the second operation was performed within 2 months and in three (5%) more than 2 months from the time of the original biopsy.

One patient underwent further surgery only when recurrent disease at the original biopsy site and in the ipsilateral axilla became clinically apparent 11 months after the incisional biopsy. The re-excision revealed infiltrating carcinoma in the breast and axillary lymph nodes. It is impossible to determine whether occult invasive disease was present at the time of the original biopsy, but it was considered likely so the patient was classified accordingly.

Pathological Features of the Biopsy Specimen

All the excisional biopsy specimens were confirmed as showing in-situ comedocarcinoma, without evidence of stromal invasion. The excision margins could not be evaluated in 34 cases. In 21 specimens the in-situ ductal carcinoma involved the excision margin so the lesions were deemed to have been incompletely excised. Seven specimens had excision margins clear of disease.

Pathological Features of the Wide Excision or Mastectomy Specimen

In the 44 total mastectomy and

13 wide excision specimens, no residual or multifocal in-situ ductal carcinoma was evident in 19 (33.3%) cases. Residual in-situ ductal carcinoma was found in the same quadrant as the biopsy site in 24 (42.1%), and in 14 other cases (24.5%) infiltrating ductal carcinoma was found at the biopsy site together with in-situ ductal carcinoma. There was, therefore, residual ductal carcinoma within the breast after the original biopsy in 38 cases (66.6%).

The histologic findings in these specimens were compared with the clinical presenting features (Table I). Patients presenting with nipple discharge appeared at highest risk for subsequent residual (33%) or infiltrating (50%) carcinoma.

Multifocal in-situ ductal carcinoma was observed in 12 (27%) of the 44 total mastectomy specimens. All cases of multifocal in-situ ductal carcinoma in the initial biopsy specimen were associated with residual in-situ or infiltrating ductal carcinoma in the wider excision specimen also.

Axillary Lymph-Node Involvement

The number of nodes harvested was specified in 47 of the 55 cases; a mean of 9.2 nodes were obtained from each patient (range from 1 to 30). Excluding the patient in whom re-excision and axillary node dissection were delayed until she presented with recurrent disease, there

Pre	Presentation Presenting features, no. (%)					
Histologic findings	Lump	Mammographic abnormalities	Nipple discharge			
No. residual carcinoma, n = 19	10 (34)	8 (36)	1 (16)			
Residual in-situ carcinoma, n = 24	13 (45)	9 (41)	2 (33)			
Infiltrating carcinoma, $n = 14$	6 (21)	5 (23)	3 (50)			
Totals	29	22	6			

were two cases of axillary node metastases in the 54 patients who underwent axillary node dissection within 1 month of excisional biopsy. All cases of axillary node metastases were associated with occult invasive carcinoma in the re-excision specimen.

Discussion

We believe that this is the first report on the incidence of occult invasive breast cancer after an initial diagnosis of in-situ ductal carcinoma of predominant comedo pattern. Residual in-situ carcinoma was present in 42.1% of the re-excision specimens and infiltrating carcinoma was present in a further 24.5% of the study population, for a total incidence of residual disease of 66.6%. When no attempt is made to stratify the disease into morphologic subgroups, the incidence of occult invasive carcinoma is higher than the generally quoted range of 6% to 21%.

There was no demonstrable difference in the pathological findings, whether the patient presented with a palpable breast lump or with a mammographic abnormality. The association between nipple discharge and infiltrating carcinoma is probably due to random variation in a small subgroup. Otherwise, clinical presentation was of no value in predicting the subsequent need for mastectomy or re-excision.

Rosen and colleagues³ reported a series of 129 excisional biopsies from 121 patients having a frozenor paraffin-section diagnosis of noninvasive breast cancer. Of this group, 103 required total mastectomy, and occult invasive cancer was subsequently diagnosed in 6%.

Carter and Smith⁴ reported a series of 38 patients shown to have intraductal carcinoma on biopsy; 7 (18%) had invasive carcinoma in the subsequent mastectomy specimen. Thirty-six patients underwent definitive surgery within 1 month of the biopsy, but the remaining two had a treatment interval of 20 months and 63 months, raising the possibility that the invasive disease developed after the original biopsy.

Lagios and associates⁵ reported a series of 80 breast biopsies, the specimens of which were found to contain in-situ ductal carcinoma; in 53 cases the breast was subsequently resected. Occult invasive cancer was seen in 21% of the resected breasts and multicentric disease in 32%. One lymph-node metastasis (2%) was found. This report suggests that the size of the original lesion was an important predictive factor for the presence of both occult invasion and multicentric foci of disease in the resected breast.

Fentiman and associates⁶ examined 82 mastectomy specimens. which were previously shown to contain in-situ ductal carcinoma. Overall, 13 breasts (16%) contained invasive disease and no case of axillary node metastasis was observed. It is of interest that the results were tabulated with specific reference to the morphologic subgroup of in-situ disease. The data clearly showed that in-situ disease of comedo pattern made up 25% of the original biopsy specimens and yet accounted for 46% of the occult invasive cancers. This result is not statistically significant but does suggest that in-situ comedocarcinoma is associated with a higher incidence of occult infiltrating carcinoma.

Until recently, total mastectomy was accepted as the treatment of choice for in-situ ductal carcinoma because most patients treated in this way were cured of their disease. However, in the case of small infiltrating breast cancers, local excision and radical radiotherapy have

produced results comparable to those of the various forms of radical mastectomy.9,10 This has led to the paradox that women with infiltrating carcinoma may be treated by breast-conserving techniques, but those who present with in-situ ductal carcinoma undergo total mastectomy. It has been suggested9,11-16 that conservative breast techniques be evaluated in the management of in-situ ductal carcinoma. Clearly, each case should be judged on its suitability for breast conservation. The criteria that are usually used are familiar, from application in the management of infiltrating ductal carcinoma (i.e., breasts are easy to examine, follow-up must be reliable and resection margins clear of disease). However, in this series, 66.6% of patients with in-situ comedocarcinoma had residual disease in the re-excision specimen and 24.5% of them had occult infiltrating carcinoma. In all cases, the surgeon performing the excisional biopsy attempted to remove all diseased tissue, yet in two-thirds of patients the diseased tissue was only partially excised. We suggest that in-situ comedocarcinoma may be a morphologic variant of in-situ carcinoma in which the disease is sufficiently widespread and likely to be associated with occult invasive carcinoma that either a very wide local excision or total mastectomy is necessary. If wide local excision is to be considered as a treatment option, it is recommended that all excised specimens be carefully marked to facilitate pathological assessment of the excision margins and that if the lesion was detected mammographically, the findings on a postoperative mammogram should be within normal limits. Ideally, this should be performed about 1 month postoperatively when the reactive changes secondary to surgery have subsided. Any patient treated conservatively should be followed up closely with regular physical examination and screening mammography.

Conclusions

There is no evidence to suggest that in-situ comedocarcinoma carries a worse prognosis than other forms of in-situ ductal carcinoma. However, it appears to be more widespread and associated with a higher incidence of occult invasive carcinoma than has previously been accepted. This observation is consistent with the hypothesis that in-situ comedocarcinoma is a more kinetically active variant of intraductal disease and may progress to invasive disease over a shorter time.

When considering conservative procedures for this type of breast cancer, the surgeon should bear in mind that residual in-situ or invasive ductal carcinoma in close proximity to the excision biopsy cavity was found in 66.6% of breasts requiring re-excision in this series. The pathologist should take great care when assessing the excision margins before concluding that conservative breast surgery is adequate. If the adequacy of excision of an in-situ ductal carcinoma of predominant comedo pattern is in doubt, then further surgery, either wide local excision or total mastectomy combined with low-level node dissection is advised.

We thank Colleen Mackie for clerical assistance and Patricia Thomas for help preparing the manuscript.

References

- 1. MCDIVITT RW, STEWART FW, BERG JW: Tumors of the breast. In FIRMINGER HI (ed): *Atlas of Tumour Pathology*, Armed Forces Institute of Pathology, Washington, 1968: 22–49
- AZZOPARDI JG, AHMED A, MILLIS RR: Problems in breast pathology. *Major Probl Pathol* 1979; 11: 1–466

HARDMAN, ET AL.

- ROSEN PP, SENIE R, SCHOTTENFELD D, et al: Noninvasive breast carcinoma: frequency of unsuspected invasion and implications for treatment. *Ann Surg* 1979; 189: 377–382
- CARTER D, SMITH RR: Carcinoma in situ of the breast. *Cancer* 1977; 40: 1189– 1193
- LAGIOS MD, WESTDAHL PR, MARGOLIN FR, et al: Duct carcinoma in situ. Relationship of extent of noninvasive disease to the frequency of occult invasion, multicentricity, lymph node metastases, and short-term treatment failures. *Cancer* 1982; 50: 1309–1314
- FENTIMAN IS, FAGG N, MILLIS RR, et al: In situ ductal carcinoma of the breast: implications of disease pattern and treatment. Eur J Surg Oncol 1986; 12: 261– 266
- ROSEN PP, BRAUN DW JR, KINNE DE: The clinical significance of pre-invasive breast carcinoma. *Cancer* 1980; 46 (4 suppl): 919–925
- 8. MEYER JS: Cell kinetics of histologic

BOOK REVIEWS

THE CLINICAL MANAGEMENT OF THE RENAL TRANSPLANT RECIPI-ENT WITH CYCLOSPORINE. Edited by Ronald M. Ferguson and Bruce G. Sommer. Grune & Stratton, Orlando, Fla.; W.B. Saunders Company Canada Limited, Toronto, 1986. \$88.25. ISBN 0-8089-1823-0.

This monograph is an interesting and comprehensive review of the many aspects of renal transplantation associated with cyclosporine therapy. Every conceivable treatment of the kidney transplant is covered in this book and it provides convincing evidence that cyclosporine has been a major advance in the management of transplant rejection. However, the criteria used for monitoring a patient being treated with cyclosporine, the best time to start the drug and the duration of treatment are still controversial. The field is advancing so rapidly that with the advent of the monoclonal antibody immunoassay technique the methods for measuring cyclosporine levels are probably outdated. Therefore, many of the figures and levels quoted in this monograph will probably no longer apply. In spite of variants of in situ breast carcinoma. Breast Cancer Res Treat 1986; 7: 171-180

- 9. VERONESI U, SACCOZZI R, DEL VECCHIO M, et al: Comparing radical mastectomy with quadrantectomy, axillary dissection, and radiotherapy in patients with small cancers of the breast. *N Engl J Med* 1981; 305: 6–11
- 10. FISHER B, BAUER M, MARCOLESE R, et al: Five-year results of randomized trial comparing total mastectomy and segmental mastectomy with or without radiation in the treatment of breast cancer. N Engl J Med 1985; 312: 665-673
- 11. PAGE DL, DUPONT WD, ROGERS LW, et al: Intraductal carcinoma of the breast: follow-up after biopsy only. *Cancer* 1982; 49: 751–758
- ROSNER D, BEDWANI RN, VANA J, et al: Noninvasive breast carcinoma: results of a national survey by the American College of Surgeons. *Ann Surg* 1980; 192: 139–147
- 13. FISHER B, BAUER M, MARGOLESE R, et al:

Five year results from the NSABP trial comparing total mastectomy to segmental mastectomy with and without radiation in the treatment of breast cancer. *N Engl J Med* (in press)

- FISHER ER, SASS R, FISHER B, et al: Pathologic findings from the National Surgical Adjuvant Breast Project (protocol 6). I. Intraductal carcinoma (DCIS). *Cancer* 1986; 57: 197–208
- 15. FISHER B: Intraductal cancer (DCIS). In: Breast Cancer Management 1987. An International Symposium, June 4–6, 1987, Boston, Ma, Dana-Farber Cancer Institute, Joint Center for Radiation Therapy and Memorial Sloan-Kettering Cancer Center. Meeting abstract, 1987: 14–15
- National Surgical Adjuvant Breast Project B17. A clinical trial to evaluate the natural history and treatment of patients with non-invasive intraductal adenocarcinoma and a lobular in-situ registry background, June 24, 1987: 2–5

this, this book conveys the importance of careful monitoring of cyclosporine levels in the first few months after transplantation and that a critical decision must be made regarding the maintenance level of cyclosporine required to prevent rejection but avoid nephrotoxicity.

After reading this monograph I was not quite sure which regimen is preferred initially to prevent kidney rejection — ALG and prednisone followed by cyclosporine, or cyclosporine both preoperatively and intraoperatively. Excellent results can be obtained from the use of both regimens. No doubt better assay techniques will help answer this question.

Although the use of cyclosporine represents a major advance in the prevention of rejection, important factors such as the technical skill of the surgeon, short ischemic times of the donor kidneys and good matches between donor and recipient are still of great importance in the success of transplantation programs.

This book makes excellent reading for physicians associated with renal transplantation. At the same time it will be of interest to other physicians who use cyclosporine.

E.Z. Rabin, MD, FRCPC, PhD

Division of Nephrology, Ottawa Civic Hospital, 1053 Carling Ave., Ottawa, Ont. K1Y 4E9

HAIR TRANSPLANTATION. 2nd edition. Edited by Walter P. Unger and Rolf E.A. Nordström. 768 pp. Hlust. Marcel Dekker, Inc., New York, 1988. \$125.00 (US). ISBN 0-8247-7724-7.

Drs. Unger and Nordström have provided an excellent reference work to state of the art hair transplantation. This greatly expanded second edition involves many authors, each an expert in his field. In addition, most authors include the contributions of other transplant surgeons. This, along with thoughtful editorial comments, gives the text excellent balance.

The major strength of this book is

Management of Gallstone Ileus

Roderick G. Syme, MD, FRCSC

A recent case of recurrent gallstone ileus prompted a retrospective review of 14 cases of the disease seen at St. Joseph's Hospital, Hamilton, between 1970 and 1986. The condition is uncommon and usually occurs in elderly women who have a history of gallbladder disease and concomitant medical illness. Twelve patients underwent surgery; 1 who had a "one-stage" enterolithotomy, cholecystectomy and repair of fistula died postoperatively. Nine patients who had enterolithotomy alone experienced notable morbidity; they included three who had recurrent biliary tract problems, all of which were managed successfully. The author concludes that enterolithotomy alone should be the standard procedure for gallstone ileus. Cholecystectomy and repair of cholecyst-enteric fistula should be done later only if there are continuing or recurrent symptoms.

A l'occasion de la récidive d'un iléus causé par des calculs biliaires, on a procédé à l'étude rétrospective de 14 cas similaires qui ont été vus entre 1970 et 1986 à l'hôpital St-Joseph de Hamilton. Cette affection est peu fréquente et survient habituellement chez des femmes âgées qui ont des antécédents de calculs biliaires et une maladie coexistante. Douze malades furent opérés; 1 patiente qui subit une intervention "en un temps" comprenant entérolithotomie, cholécystectomie et réparation de fistule, mourut après l'opération. Neuf patientes qui avaient subi une entérolithotomie seule, présentèrent une morbidité marquée dont trois cas de récidive des problèmes biliaires, complications qui purent toutes être réglées. L'auteur conclut que l'entérolithotomie seule doit être considérée comme l'intervention standard dans les cas d'iléus calculeux. La cholécystectomie et la réparation des fistules cholécysto–entériques doivent être différées et pratiquées seulement s'il y a persistance ou récidive des symptômes.

G allstone ileus (mechanical obstruction of the gastrointestinal tract by one or more gallstones in the bowel lumen) was first described by Bartholini in 1654.¹ In 1890, Courvoisier² reported 131 cases of gallstone ileus, with a death rate of 44% from the 125 related operations. Although the condition is rare, causing only 1% to 3% of all intestinal obstruction.

tions,^{3–5} gallstone ileus is reported to be the cause of nonstrangulating obstruction in 24% of patients over 65 years of age.^{6–9} Despite improvements in surgical technique and postoperative care, both morbidity and mortality from the disease remain high.⁸ Reports of recurrent gallstone ileus, cholangitis, carcinoma of the gallbladder and other postenterolithotomy biliary tract

From the Department of Surgery, St. Joseph's Hospital, McMaster University, Hamilton, Ont.

Accepted for publication June 13, 1988

Reprint requests to: Dr. R. Syme, Department of Surgery, McMaster University, 1200 Main St. W, Hamilton, Ont. L8N 3Z5

problems¹⁰⁻¹⁶ have prompted some^{8,17-22} to recommend "one-stage" enterolithotomy, cholecystectomy and repair of cholecyst–enteric fistula. A recent case of recurrent gallstone ileus after enterolithotomy prompted a review of our 17-year experience with gallstone ileus.

Case Report

A 75-year-old obese woman complained of vomiting, crampy upper abdominal pain and distension and no bowel movement for 72 hours. Her medical history included appendectomy, inguinal herniorrhaphy, hypertension and arthritis. On examination, she was afebrile, nonicteric and in mild distress. Bowel sounds were present and there was minimal tenderness with guarding in the left lower guadrant of the abdomen. Plain abdominal x-ray films (Fig. 1) demonstrated air in the biliary tree and dilated loops of bowel containing a gallstone.

At laparotomy, a gallstone 2.5 cm in diameter was removed from the terminal ileum. No other stones were palpated, and an inflammatory mass in the right upper quadrant was not interfered with. The patient did well and was discharged home 2 weeks later on a full diet.

Six days after discharge, she returned to hospital with a 12-hour history of vomiting and abdominal pain. Repeat plain abdominal x-ray films (Fig. 2) demonstrated dilated loops of bowel containing another gallstone. Careful review of her previous abdominal films (Fig. 1) revealed the outline of a stone in the gallbladder.

At repeat laparotomy, a gallstone 4.5 cm in diameter was removed from the upper jejunum and the nonresolving inflammatory mass in the right upper quadrant was not disturbed. When the two stones were placed together (Fig. 3), they formed a cast of the gallbladder, a picture similar to that published by Raiford¹⁷ 25 years ago. The patient had a minor wound infection after the second operation but was well at follow-up 18 months later.



FIG. 1. Abdominal film, first admission, showing obstructed loops of bowel, air in biliary tree (small black arrows), gallstone causing obstruction (white arrow) and second gallstone in gallbladder (large black arrow).



FIG. 2. Abdominal film, second admission shows bowel obstruction with second gallstone (arrow).

Our Experience

The medical records of 14 patients (13 women, 1 man) who had a diagnosis of gallstone ileus and were seen at St. Joseph's Hospital, Hamilton, between January 1970 and December 1986 were reviewed. Demographic characteristics, clinical presentation, laboratory and radiology reports as well as operative findings, procedure and outcome were abstracted for analysis.

The patients ranged in age from 58 to 97 years (mean 75.7 years). Six (42.8%) had a history of gallbladder disease and seven had concomitant medical disease (diabetes mellitus five, hypertension three, heart disease two, airway disease one). Although all patients had pain and vomiting and in over 70% there was abdominal tenderness, the history and physical findings were nonspecific. The commonest biochemical abnormality, leukocytosis, was evident in only eight cases. Delay in presentation was common; it ranged from 0.5 to 7.0 days (mean 4.2 days) from the onset of symptoms.

Plain x-ray films of the abdomen were obtained and records were assessed in all cases for the presence of Rigler's²³ four signs of gallstone ileus (Table I). A correct radiologic diagnosis was made preoperatively in 64.2% of patients.

Two patients did not undergo



FIG. 3. Two gallstones together forming cast of gallbladder.

surgery. A 97-year-old woman who was moribund on admission, declined surgery and died within 48 hours; the second had severe respiratory disease and the obstruction resolved with the passage of a stone per rectum. Of the 12 patients who underwent surgery, 9 had enterolithotomy alone and 1 had an enterolithotomy, cholecystectomy and repair of the fistula ("one-stage" procedure). The two remaining patients had clinical and radiologic findings of gallstone ileus, but at laparotomy, no stone was evident. In one, the gallbladder was removed and the fistula repaired; in the other the fistula was not taken down.

Stones were found in the terminal ileum in six patients and in the jejunum in four. Their diameter ranged from 2.5 to 7.0 cm (mean 4.2 cm). Two patients had more than one stone and 11 had an inflammatory mass in the right upper quadrant at laparotomy.

There were two deaths (14.2%); the 97-year-old woman already mentioned and the patient who underwent the "one-stage" procedure. The latter, a 79-year-old woman, had intra-abdominal sepsis requiring repeat laparotomy for drainage of abscesses. Despite aggressive treatment including zipper installation for peritoneal toilet, she acquired the adult respiratory distress syndrome followed by multisystem organ failure and died 1 month postoperatively.

The most common complication was wound infection, which occurred in six patients, only one of whom had received antibiotics pre-

Table I. Rigler's Radiologic Signs of Gallstone Ileus				
Sign	No. of patients (%)			
Air in the biliary tree Bowel obstruction Stone visualized	9 (64.3) 14 (100) 3 (21.4)			
Change in position of a previously observed stone	2 (14.3)			

operatively. Of the nine patients who underwent enterolithotomy alone, only two were problem-free postoperatively. Five had wound infections, which led in one case to dehiscence and in another to late incisional hernia. Three of this group had recurrent biliary tract problems: one had a common-bileduct stone managed successfully by endoscopic retrograde cholangiopancreatography and sphincterotomy; one had recurrent biliary colic managed by cholecystectomy, exploration of the common bile duct and repair of the cholecyst-enteric fistula 3 months after enterolithotomy; and one (our case report) had recurrent gallstone ileus managed with repeat enterolithotomy.

Discussion

This study, consistent with other published series,24-29 shows that gallstone ileus is an uncommon disease of elderly women, approximately half of whom have a history of gallbladder disease. There is often a delay of several days in seeking medical attention and they frequently have concomitant medical conditions complicating management. Unfortunately, history, physical findings and laboratory data are of little help in diagnosis. Radiologic criteria, as put forward by Rigler,²³ allowed us to make a correct preoperative diagnosis of gallstone ileus in 64.2% of patients, which compares favourably with the less than 50% reported in most other series. 22,25,27

Most gallstones entering the intestine are small enough to be passed uneventfully. As in other series,^{24–29} we found no stone smaller than 2.5 cm in diameter causing obstruction of the bowel. In over 90% of our patients operated on (11 of 12), an inflammatory mass was noted in the right upper quadrant, raising the controversial issue of appropriate management: enterolithotomy alone or enterolithotomy in combination with cholecystectomy and closure of the fistula ("onestage" procedure). In our small series, the one patient who underwent the latter procedure died and another (in whom the stone appeared to have passed) underwent cholecystectomy and repair of fistula without enterolithotomy and survived. The nine patients who underwent enterolithotomy alone all survived but not without morbidity, which included recurrent biliary tract problems in three. Nevertheless, all complications in the enterolithotomy group were successfully managed using standard approaches, including endoscopy and open surgery. Although this series is too small to be of statistical significance, we, as surgeons, are often forced to make decisions based on such reports when dealing with conditions as uncommon as gallstone ileus.

The "one-stage" procedure of enterolithotomy, cholecystectomy and repair of fistula was first suggested by Holz³⁰ in 1929 and later by Fraser³¹ in 1954 and Welch and associates³² in 1957, each reporting a single case. The rationale was to prevent recurrent gallstone ileus, cholangitis, carcinoma of the gallbladder and other biliary tract problems, reported to occur in up to 30% of patients after enterolithotomy alone.10-16 Between 1962 and 1975, seven more papers^{8,17-22} appeared, supporting the "one-stage" procedure, but they totalled only 23 cases. In the largest of these series, Cooperman and associates²⁰ reported one death in eight patients who underwent the "one-stage" procedure and no deaths (but three recurrences) in six patients who underwent enterolithotomy alone. Kasahara and colleagues²⁴ reported 66 patients of whom 50 underwent

enterolithotomy alone and 16 the "one-stage" procedure; the death rates were 12% and 19% respectively. Of the patients who underwent enterolithotomy alone, 14% had recurrent biliary tract problems, which, as in our series, were dealt with successfully. VanLandingham and Broders26 reported nine cases of gallstone ileus in which the only death, as in our series, was a patient who underwent the "onestage" procedure. However, their collected literature of 191 cases (35 "one-stage" procedures) failed to show a statistically significant difference in mortality between enterolithotomy (11%) and "onestage" procedure (20%) (p < 0.2). Deitz and colleagues²⁹ carried out four "one-stage" procedures with no deaths and reported three deaths amongst 18 patients who underwent enterolithotomy alone.

Proponents of the "one-stage" procedure stress careful patient selection so that only those able to withstand the more extensive surgery will be considered. Given the age of the patients, concomitant medical illnesses and frequent delay in presentation, few would be suitable candidates. One must also bear in mind that the majority of patients do not have further problems after enterolithotomy and that those problems that do develop can usually be dealt with later, successfully, under more favourable conditions. This relatively benign course, coupled with the often precarious physiologic status of the elderly patient who has acute obstruction, argues strongly for enterolithotomy alone as the standard of care for gallstone ileus, with cholecystectomy and repair of the fistula done later and only for continuing symptoms.

The advice and support of Drs. Ken O'Brien, E.J. Thomas and Caroline Tallmadge are gratefully acknowledged.

SYME

References

- 1. MARTIN F: Intestinal obstruction due to gallstone. *Ann Surg* 1912; 55: 725–743
- 2. COURVOISIER LT: Beitraege Zur Pathologie und Chirurgie der Gallenvege, Leipzig, 1890
- GIUFFRÉ JC: Intestinal obstruction: tenyear experience. Dis Colon Rectum 1972; 15: 426-430
- 4. ANDERSSON A, ZEDERFELDT B: Gallstone ileus. Acta Chir Scand 1969; 135: 713– 717
- 5. BUETOW GW, CRAMPTON RS: Callstone ileus. A report of 23 cases. Arch Surg (Chicago) 1963; 86: 504–511
- BROCKIS JG, GILBERT MC: Intestinal obstruction by gall-stones; a review of 179 cases. Br J Surg 1957; 44: 461–466
- VICK RM: Statistics of acute intestinal obstruction. Br Med J 1932; 2: 546– 548
- 8. HUDSPETH AS, MCGUIRT WF: Gallstone ileus. A continuing surgical problem. *Arch Surg* 1970; 100: 668–672
- 9. MOORE TC, BAKER WH: Operative and radiologic relief of gallstone intestinal obstruction. *Surg Gynecol Obstet* 1963; 116: 189–195
- BOSSART PA, PATTERSON AH, ZINTEL HA: Carcinoma of the gallbladder. A report of seventy-six cases. Am J Surg 1962; 103: 366-369
- ROGERS FA, CARTER R: Recurrent gallstone ileus. Am J Surg 1958; 96: 379– 386
- KIRKLAND KC, CROCE EJ: Gallstone intestinal obstruction. A review of the literature and presentation of 12 cases, including 3 recurrences. JAMA 1961; 176: 494–497
- BUETOW GW, GLAUBITZ JP, CRAMPTON RS: Recurrent gallstone ileus. Surgery 1963; 54: 716-724
- MALT RA: Experience with recurrent gallstone ileus applied to management of the first attack. Am J Surg 1964; 108: 92-94
- 15. GIUSTRA PE, ROOT JA, KILLORAN PJ: "Gallstone ileus": times two. Am J Gastroenterol 1977; 67: 613-615
- HAQ AU, MORRIS AH, DAINTITH H: Recurrent gall-stone ileus. Br J Radiol 1981; 54: 1000–1001
- RAIFORD TS: Intestinal obstruction caused by gallstones. Am J Surg 1962; 104: 383–394
- BERLINER SD, BURSON LC: One-stage repair of cholecyst-duodenal fistula and gallstone ileus. Arch Surg (Chicago) 1965; 90: 313-316
- WARSHAW AL, BARTLETT MK: Choice of operation for gallstone intestinal obstruction. Ann Surg 1966; 164: 1051– 1055
- 20. COOPERMAN AM, DICKSON ER, REMINE WH: Changing concepts in the surgical

treatment of gallstone ileus: a review of 15 cases with emphasis on diagnosis and treatment. *Ann Surg* 1968; 167: 377–383

- Fox PF: Planning the operation for cholecystoenteric fistula with gallstone ileus. Surg Clin North Am 1970; 50: 93-102
- 22. DAY EA, MARKS C: Gallstone ileus. Review of the literature and presentation of thirty-four new cases. *Am J Surg* 1975; 129: 552–558
- RIGLER LG, BORMAN CN, NOBLE JF: Gallstone obstruction; pathogenesis and roentgen manifestations. JAMA 1941; 117: 1753–1759
- 24. KASAHARA Y, UMEMURA H, SHIRAHA S, et al: Gallstone ileus. Review of 112 patients in the Japanese literature. Am J Surg 1980; 140: 437-440
- 25. HESSELFELDT P, JESS P: Gallstone ileus. A review of 39 cases with emphasis on surgical treatment. Acta Chir Scand

1982; 148: 431-433

- VANLANDINGHAM SB, BRODERS CW: Gallstone ileus. Surg Clin North Am 1982; 62: 241-247
- 27. SVARTHOLM E, ANDRÉN-SANDBERG A, EVANDER A, et al: Diagnosis and treatment of gallstone ileus. Report of 83 cases. Acta Chir Scand 1983; 148: 435– 438
- KURTZ RJ, HEIMANN TM, KURTZ AB: Gallstone ileus: a diagnostic problem. *Am J Surg* 1983; 146: 314–317
- DEITZ DM, STANDAGE BA, PINSON CW, et al: Improving the outcome in gallstone ileus. Am J Surg 1986; 151: 572-576
- 30. HOLZ E: Zur Frage des Gallensteinileus. Arch Klin Chir 1929; 155: 166–176
- FRASER WJ: Intestinal obstruction by gall-stone. Br J Surg 1954; 42: 210– 212
- 32. WELCH JS, HUIZENGA KA, ROBERTS SE: Recurrent obstruction due to gallstones. *Mayo Clin Proc* 1957; 32: 628-632

BOOK REVIEWS

continued from page 60

that it guides the reader through all the stages of hair transplantation from the initial interview, through harvesting and planting of plugs, to postoperative care and problems. I found Alt's contribution on the donor site to be exhaustive and most useful. Also, Unger's excellent chapter on the recipient site has been enlarged to include hair transplantation in early androgenetic alopecia, in women, in blacks and in orientals. The most important recent advances in hair transplantation, including alopecia reduction, unigrafts, micrografts, and quarter-grafts are well reviewed. The alternative to hair transplantation, flap surgery, is discussed thoroughly.

The generous use of photographs and diagrams enhances the reader's understanding of the text. The only error I found was in Table I on page 119.

I highly recommend this textbook for both the novice and expert hair transplant surgeon. Let us hope that we will not have to wait another 9 years for the next edition.

N. Kanigsberg, MD, FRCPC

Ste. 401, 340 McLeod St., Ottawa, Ont. K2P 1A4 MANAGEMENT OF ABDOMINAL HERNIAS. H. Brendan Devlin. 222 pp. Illust. Butterworth & Co. (Publishers) Ltd., London, 1988. Price not stated. ISBN 0-407-00348-7.

Brendan Devlin is a general surgeon at Stockton-on-Tees in northeast England. His stated intention to produce "a neat, practical book on hernia, not an exhaustive text" is fulfilled, although it is not clear for which audience this book is intended. As a result of large type, logical British style and multiple clear illustrations, this book is easy to read. Although it is only 200 pages long, it covers a large volume of material and at a size of 23×28 cm it will not likely fit into the pocket.

The book gives a brief but useful history of hernia surgery and includes, at the end, biographical notes on pioneers in the field such as Bassini, Cooper and McVay. Canadians will be pleased to observe the credit given to Earle Shouldice and Frank Glassow in the development of hernia surgery. In fact, the Shouldice repair is emphasized throughout the book. Mr. Devlin points out that hernia repair is poorly performed by many general surgeons and that recurrence rates are unacceptably

Popliteal Aneurysms: an Index of Generalized Vascular Disease

C.Wm. Cole, MD, FRCSC; A.M. Thijssen, MD; G.G. Barber, MD, FRCSC; N.V. McPhail, MD, FRCSC; T.K. Scobie, MD, FRCSC

A review of 59 popliteal aneurysms in 38 patients seen over 10 years revealed that 34 (58%) aneurysms were symptomatic. Symptoms included gangrene (15%), ischemia due to thrombosis (38%) and embolism (5%). Patients with unilateral aneurysms (45%) were a median of 7 years younger than those with bilateral lesions (55%). The latter group had more frequent manifestations of occlusive disease, which included previous myocardial infarction, coronary artery bypass grafting and stroke. They also had more concomitant aneurysms, those of the abdominal aorta and femoral and iliac arteries being the most common. Management consisted of bypass grafting in 34 limbs and immediate amputation in 9; 16 inoperable limbs remained viable. At last follow-up (median 32 months) or time of death, 30 of 34 grafts were patent. Four grafts occluded, one perioperatively and the others at 4, 5, and 32 months respectively, resulting in two amputations. The cumulative patency rate in the asymptomatic group was 94% compared with 81% in the symptomatic group. These data illustrate that patients with popliteal aneurysms may have associated vascular disease, the likelihood of which is increased when aneurysms are bilateral.

La revue de 59 cas d'anévrismes poplités observés chez 38 patients au cours d'une période de 10 ans révèle que 34 (58%) de ces anévrismes étaient symptomatiques. Gangrène (15%), ischémie post-thrombotique (38%) et embolies (5%) faisaient partie des symptômes. Les patients souffrant d'un anévrisme unilatéral (45%) avaient un âge médian de 7 ans plus jeune que ceux qui avaient des lésions bilatérales (55%). Ce dernier groupe présentait plus fréquemment des manifestations de maladies ischémiques comprenant infarctus du myocarde anciens, pontages aortocoronariens et accidents cérébrovasculaires. Ils avaient également plus souvent des anévrismes concomitants, ceux de l'aorte abdominale et des artères fémorale et iliaque étant les plus fréquents. Il y eut 34 pontages de 9 amputations immédiates; 16 membres inopérables furent conservés. Au dernier examen de surveillance (médiane de 32 mois) ou au moment du décès, 30 des 34 greffes étaient perméables. Quatre dérivations se sont bouchées, une durant la période peropératoire et les autres après respectivement 4, 5 et 32 mois, entraînant deux amputations. Le taux cumulatif de perméabilité était de 94% pour le groupe asymptomatique, comparativement à 81% pour les patients symptomatiques. Ces résultats illustrent que les patients souffrant d'anévrisme poplité peuvent avoir des vasculopathies associées avec une probabilité qui croît en présence d'anévrismes bilatéraux.

From the Division of Vascular Surgery, University of Ottawa, Ottawa, Ont.

Presented at the 9th annual meeting of the Canadian Society for Vascular Surgery, held in conjunction with the 56th annual meeting of the Royal College of Physicians and Surgeons of Canada, Winnipeg, Man., Sept. 12, 1987

Accepted for publication Aug. 12, 1988

Reprint requests to: Dr. C.Wm. Cole, Ottawa Civic Hospital, 1053 Carling Ave., Ottawa, Ont. K1Y 4E9

N ith justification, popliteal aneurysms have been termed the "sinister harbinger of sudden catastrophe".1 Left untreated, the majority will cause complications, and in roughly one-third of patients, limb amputation, usually above the knee, will be required.² Management of a patient with bilateral popliteal aneurysms, one of which is thrombosed, presents the surgeon with a dilemma concerning the order of surgical treatment, because the asymptomatic aneurysm may thrombose while attention is focused on the other limb. This dilemma prompted us to review our experience with popliteal aneurysms to clarify our approach to this clinical problem.

Patients and Methods

Most authorities¹⁻⁴ accept that a vessel diameter of more than 2 cm is diagnostic of an aneurysm of the popliteal artery.

Thirty-eight patients (1 woman, 37 men) with 59 popliteal artery aneurysms were treated at the Ottawa Civic Hospital between 1976 and 1987; the aneurysms were documented by angiography or ultrasonography in all cases.

Comparison of reported series is difficult because of patient classification according to complications and symptoms.¹ In this study it was not always possible to identify the initial complaint, so patients were classified according to the complications that had developed when the

COLE, ET AL.

popliteal aneurysm was diagnosed. A classification of asymptomatic was applied to patients who had only local discomfort or a popliteal mass, the aneurysm being unrecognized by the patient before it was discovered by the physician.

Follow-up was by regular clinic visits using noninvasive Doppler pressures and waveform analysis in most cases. When travel or distance was a problem the information was acquired by telephone.

Findings

Of the 59 aneurysms, 25 were asymptomatic; they included 1 that had thrombosed, presumably for some time before the patient sought help for symptoms in the opposite limb. Thirty-four aneurysms were symptomatic. The symptoms or signs included gangrene in 9, ischemia due to thrombosis in 22 and distal ischemic changes as a result of emboli originating in the aneurysm in 3.

The cumulative graft patency rate in asymptomatic limbs was 94% and graft failure did not lead to amputation. In contrast, there was a graft patency rate of 81% in symptomatic limbs, with two amputations.

Follow-up was complete for 31 patients (50 popliteal aneurysms); the other 7 (9 popliteal aneurysms) were lost to follow-up after several months.

Of the 38 patients, 17 had unilateral and 21 bilateral aneurysms. Patients with unilateral aneurysms were a median of 7 years younger than those with bilateral aneurysms (63 years versus 70 years). In two patients who had unilateral aneurysms, another aneurysm developed in the opposite leg, after 5 and 7 months respectively; they are included in the bilateral group. Associated occlusive vascular disease and additional aneurysms were more common in those who had bilateral popliteal artery aneurysms than in those with unilateral lesions (Table I).

Unilateral Aneurysms

Three of the 17 unilateral popliteal artery aneurysms were thrombosed, two patients requiring aboveknee amputation; the other limb remained viable although functionally impaired. Eleven symptomatic and 3 asymptomatic limbs were suitable for bypass grafting (Table II). Patency rates of grafts to asymptomatic aneurysms were superior to those of symptomatic aneurvsms. Two grafts occluded, one at 5 months resulting in a belowknee amputation and the other at 32 months resulting in a compromised but viable limb. Both grafts were of reversed saphenous vein.

Bilateral Aneurysms

In this group of 21 patients, treatment generally was directed first to the symptomatic limb.

The aneurysm was asymptomatic

on one side in 12 patients and on both sides in 6. Two asymptomatic aneurysms, though not thrombosed, were associated with severely impaired circulation in the tibial vessels and were unsuitable for bypass grafting; neither aneurysm was symptomatic on follow-up averaging 44 months. Bypass grafts were inserted in 5 of 24 asymptomatic limbs because the symptomatic limb was not amenable to vascular reconstruction. One of the five grafts (saphenous vein) occluded in the perioperative period, but did not lead to amputation.

After surgical treatment on the symptomatic limb, 17 opposite asymptomatic limbs were subjected to a period of observation. Bypass grafting was later carried out on 10 of them; 6 remained under observation for a variety of reasons relating to the general health of the patient or an unwillingness to undergo surgical repair. In one case an asymptomatic aneurysm thrombosed while the patient recovered from bypass surgery for a thrombosed aneurysm in the opposite limb: this resulted in a below-knee amputation of the previously asymptomatic limb.

				Patients, %		
Associated disease/ aneurysm		_	Unilateral aneurysm (n = 17)	Bilateral aneurysms (n = 21)		
Myocardial infarction			24		33	
Coronary artery I	oypass grafting		6		10	
Stroke			12		19	
Abdominal aortic aneurysm			24		38	
Abdominal aortic	aneurysm		24		00	
Abdominal aortic Femoral/iliac and	eurysm	Graft Patency B	18 ates After Bynas	s of Poplitea	29	
Abdominal aortic Femoral/iliac and Tabl	eurysm eurysm e II. Cumulative Asymp	Graft Patency R tomatic	18 ates After Bypas Sympto	ss of Poplitea matic	29 I Artery* Total patients	
Abdominal aortic Femoral/iliac and Tabl	e urysm eurysm e II. Cumulative Asymp Vein	Graft Patency R tomatic ePTFE	18 ates After Bypas Sympto Vein	ss of Poplitea matic ePTFE	29 Il Artery* Total patients total grafts	
Abdominal aortic Femoral/iliac and Tabl	e aneurysm eurysm e II. Cumulative <u>Asymp</u> Vein 3/3	Graft Patency R tomatic ePTFE	18 ates After Bypas Sympto Vein 9/11	ss of Poplitea matic ePTFE -	29 Il Artery* Total patients total grafts 12/14	
Abdominal aortic Femoral/iliac and Tabl Unilateral Bilateral	e II. Cumulative Asymp Vein 3/3 13/14	Graft Patency R tomatic ePTFE - 1/1	ates After Bypas Sympto Vein 9/11 3/4	erres of Poplitea matic ePTFE 1/1	29 Il Artery* Total patients total grafts 12/14 18/20	

Three patients had thrombosis of both popliteal aneurysms and two required bilateral above-knee amputation; one had inoperable yet viable limbs despite bilateral vascular impairment. Seven patients had anticoagulation therapy until elective angiography could be done to determine their suitability for surgical treatment; 5 of the 14 limbs were treated with bypass grafting, the remainder were not suitable. Five of the latter eventually required amputation some months later. Graft material was saphenous vein in four and expanded polytetrafluoroethylene (ePTFE) in one.

Three of nine patients who died had patent bypass grafts at the time of death, and graft failure led to an above-knee amputation in another but was not a direct cause of death.

Discussion

Aneurysms occur in the popliteal artery with a frequency that is second only to those of the abdominal aorta, and their presence indicates the high probability of another aneurysm, either in the contralateral popliteal artery or elsewhere.^{1–13} This study and others (Table III) support this observation, and the

fact that bilateral aneurysms increase that probability. Data show that the coronary or cerebral circulation is more likely to be occluded in patients with bilateral lesions and should the popliteal trifurcation be similarly affected, it is considered a predictor of myocardial infarction after vascular reconstruction.14 Therefore, patients who have popliteal aneurysms should undergo careful cardiac and cerebrovascular assessment. In this study, the difference in median age of 7 years between the two groups is probably only one of several factors.1 including a strong genetic predisposition to affect men.4

Our experience with respect to graft patency rate is consistent with that of other series^{4.9.13} and reaffirms that the results of surgical treatment are substantially better when undertaken before thrombosis or embolism limits the outflow bed distal to the aneurysm. Once the popliteal aneurysm has thrombosed. the need for eventual amputation may not differ whether the limb is suitable for bypass grafting or not.³ In patients with a thrombosed popliteal aneurysm and asymptomatic disease in the other limb, management must be individualized, and the indications for surgery will de-

pend on the severity of symptoms. However, the surgeon should be alert to the perilous situation the patient may be in if the asymptomatic aneurysm thromboses while attention is focused on the symptomatic leg. When thrombosis does not produce symptoms, surgical repair is not indicated and when resulting symptoms are tolerable, without limb-threatening ischemic changes. a short delay while the asymptomatic aneurysm is dealt with will not alter the eventual outcome. Vessels patent distal to the thrombosed aneurysm will not be affected by a delay of a few weeks during which elective repair of the asymptomatic fellow may avoid thrombosis and amputation in more than one-third of cases. As a consequence of our immediate attention being focused on the symptomatic limb in patients with bilateral lesions, one patient had thrombosis of the asymptomatic aneurysm while convalescing at home after bypass grafting of the thrombosed symptomatic limb.

Ischemia due to acute thrombosis may threaten limb viability, and in such cases immediate efforts must be made to salvage the limb. Exploration of the vessel below the aneurysm and thrombectomy with a Fogarty catheter may open a major

		Male: female		Associated occlusive			Other aneurysms, %		
0-size	No. of			disease,	⁰ /0	AAA	lliac/ femoral	Bilateral popliteal	
Series	patients		IVII	CABG	Stroke				
Edmunds and associates, 1965 ⁵	82	-	32	_	13	36	≈15	32	
Baird and associates, 1966 ⁶	51	-	≈ 30		22	12	≈ 10	42	
Crichlow and Roberts, 19667	42	42:0	10	-	7	14	≈12	36	
Wychulis and associates, 1970 ⁸	152	37:1	21	-	18	35	≈ 50	59	
Bouhoutsos and Martin, 19749	71		-	-	10	32	13	-	
Tompkins and associates, 1977 ¹⁰	18	17:1	-	121 -	-	28	33	45	
Inahara and Toledo, 1978 ¹¹	30	14:1		-	7	37	27	47	
Guvendik and associates, 1980 ¹²	20	20:0		-	-2. 61	30	-	33	
Szilagyi and associates, 1981 ²	62	-	-	-		40	≈ 39	40	
Vermilion and associates, 1981 ³	87		25		3	40	≈55	68	
Reilly and associates, 1983 ⁴	159	15:1	1- 1- 1-10		14	21	≈23	35	
Whitehouse and associates, 1983 ¹	61	30:1	≈ 33	-	5	62	37	44	
Anton and associates, 1986 ¹³	110	54:1	-	15		29	32	61	
Present series, 1987	38	37:1	29	8	16	32	24	55	
outflow vessel⁹ but does not relieve thrombosis in the capillary network. Direct intra-arterial thrombolytic therapy intraoperatively has had some success¹⁵ and may be a helpful addition to operative thrombectomy of distal vessels; in this situation, tibial artery thrombosis is associated with a 70% limb loss.¹⁶ However, reports of success are few and uncontrolled, and there are no long-term follow-up studies.

The rationale for an aggressive surgical approach to asymptomatic popliteal aneurysms lies in "the threat of unforeseeable grave complications"² associated with them. We recommend, as others⁹ have, that in patients who have bilateral popliteal aneurysms, one thrombosed and one asymptomatic, the asymptomatic limb should be managed first.

References

- 1. WHITEHOUSE WM JR, WAKEFIELD TW, GRAHAM LM, et al: Limb-threatening potential of arteriosclerotic popliteal artery aneurysms. *Surgery* 1983; 93: 694–699
- SZILAGYI DE, SCHWARTZ RL, REDDY DJ: Popliteal arterial aneurysms. Their natural history and management. *Arch Surg* 1981; 116: 724–728
- 3. VERMILION BD, KIMMINS SA, PACE WG, et al: A review of one hundred forty-seven popliteal aneurysms with long-term follow-up. *Surgery* 1981; 90: 1009– 1014
- 4. REILLY MK, ABBOTT WM, DARLING RC: Aggressive surgical management of popliteal artery aneurysms. *Am J Surg* 1983; 145: 498–502
- 5. EDMUNDS LH JR, DARLING RC, LINTON RR: Surgical management of popliteal aneurysms. *Circulation* 1965; 32: 517–523
- BAIRD RJ, SIVASANKAR R, HAYWARD R, et al: Popliteal aneurysms: a review and analysis of 61 cases. Surgery 1966; 59: 911–917
- CRICHLOW RW. ROBERTS B: Treatment of popliteal aneurysms by restoration of continuity: review of 48 cases. Ann Surg 1966: 163: 417–426
- WYCHULIS AR. SPITTELL JA JR, WALLACE RB: Popliteal aneurysms. Surgery 1970; 68: 942–952

68

- BOUHOUTSOS J, MARTIN P: Popliteal aneurysm: a review of 116 cases. Br J Surg 1974; 61: 469-475
- TOMPKINS WC JR, SMITH AD JR, WREN HB, et al: The atherosclerotic popliteal aneurysm: report of diagnosis and treatment in twenty-six cases. *Am J Surg* 1977; 134: 813–816
- 11. INAHARA T, TOLEDO AC: Complications and treatment of popliteal aneurysms. *Surgery* 1978; 84: 775–783
- GUVENDIK L, BLOOR K, CHARLESWORTH D: Popliteal aneurysm: sinister harbinger of sudden catastrophe. *Br J Surg* 1980; 67: 294–296
- 13. ANTON GE, HERTZER NR, BEVEN EG, et al: Surgical management of popliteal

aneurysms. Trends in presentation, treatment, and results from 1952 to 1984. *J Vasc Surg* 1986; 3: 125–134

- 14. KÄLLERÖ KS, BERGQVIST D, CEDERHOLM C, et al: Arteriosclerosis in popliteal artery trifurcation as a predictor for myocardial infarction after arterial reconstructive operation. Surg Cynecol Obstet 1984; 159: 133–138
- QUINONES-BALDRICH WJ, ZIERLER RE, HIATT JC: Intraoperative fibrinolytic therapy: an adjunct to catheter thromboembolectomy. J Vasc Surg 1985; 2: 319–326
- PORTER JM, TAYLOR LM JR: Current status of thrombolytic therapy. J Vasc Surg 1985; 2: 239–249

SESAP V Critique

Item 218

With rare exceptions, aneurysms of the popliteal artery occur almost exclusively among men of advanced age. Complications include thrombosis with limb ischemia, as well as distal embolization producing the so-called "blue toe" syndrome. The incidence of associated aneurysmal disease, particularly contralateral popliteal aneurysms, which may be uncalcified and asymptomatic, as well as of abdominal aortic aneurysms, is high. Spontaneous rupture and hemorrhage is rare but may occur. All popliteal aneurysms should be treated surgically if the patient's condition permits, even if they are asymptomatic, because of the high incidence of limb loss with initial symptoms. Proximal and distal ligation with bypassing of the aneurysm is preferred. The aneurysm may be resected, but injury to the popliteal vein and tibial nerve is a potential hazard.

E

References

218/1.Evans WE, Steele G Jr: Peripheral artery aneurysms in vascular surgery, in Rutherford RB (ed): Vascular Surgery, ed 2. Philadelphia, WB Saunders Co, 1984, pp 687–694

218/2.Szilagyi DE, Schwartz RL, Reddy DJ: Popliteal arterial aneurysms: Their natural history and management. Arch Surg 116: 724-728, 1981

218/3.Vermilion BD, Kimmins SA, Pace WG, et al: A review of one hundred forty-seven popliteal aneurysms with long-term follow up. Surgery 90: 1009–1014, 1981

Complications and Functional Results After Limb-Salvage Surgery and Radiotherapy for Difficult Mesenchymal Neoplasms: a Prospective Analysis

R.S. Bell, MD, FRCSC;* B. O'Sullivan, MB, FRCPC;† F. Langer, MD, FRCSC;‡ J.L. Mahoney, MD, FACS, FRCSC;* S.V. Lichtenstein, MD, FACS, FRCSC;* F.L. Moffat, MD, FRCSC;§ B.J. Cummings, MB, ChB, FRCR, FRACR, FRCPC;† N.V. Hawkins, MB, BS, FRCR, FRCPC;† V.L. Fornasier, MD, FRCPC¶

Wide resection with adjuvant radiotherapy is generally accepted as the optimal treatment for patients with extremity soft-tissue sarcomas. However, there is a subset of patients with "difficult" tumours who sustain such marked loss of function from limb-salvage procedures that amputation might offer a superior functional alternative. To evaluate this issue, the authors prospectively designated 19 of 52 patients registered in Toronto's Princess Margaret Hospital Prospective Sarcoma Database in 1986 as "difficult" cases, on the basis of tumour size and anatomical location. Complications and functional results of wide resection and adjuvant radiotherapy were documented. The most frequent complication was related to wound healing (8 of 19 patients). Functional analysis at 1 year follow-up demonstrated that all 19 patients had results superior to those that would be expected with amputation.

Une résection large avec radiothérapie adjuvante est généralement considérée être le traitement optimum pour les patients souffrant de sarcomes des tissus mous des extrémités. Toutefois, il existe un sous-groupe de patients porteurs de tumeurs dites "difficiles" qui subissent une telle perte fonctionnelle à la suite d'une intervention visant à sauvegarder le membre, que l'amputation pourrait offrir une alternative supérieure. Afin d'étudier cette question, les auteurs ont désigné, de façon prospective, 19 des 52 patients inscrits en 1986 au Registre prospective des sarcomes du Princess Margaret Hospital de Toronto, comme des cas "difficiles" d'après la taille et l'emplacement anatomique des tumeurs. Les complications et les résultats fonctionnels de la résection large avec radiothérapie adjuvante ont été évalués. La complication la plus fréquente se rapportait à la cicatrisation de la plaie (8 des 19 patients). L'analyse fonctionnelle effectuée après 1 an de surveillance démontre que chacun des 19 patients présente des résultats supérieurs à ceux qu'on aurait pu anticiper d'une amputation.

From the *Department of Surgery, St. Michael's Hospital, the †Department of Radiation Oncology, The Princess Margaret Hospital, the ‡Division of Orthopaedic Surgery, Mount Sinai Hospital, the \$Department of General Surgery, Toronto General Hospital, and the \$Department of Pathology, The Princess Margaret Hospital, Toronto, Ont.

Accepted for publication Aug. 12, 1988

Reprint requests to: Dr. Robert S. Bell, St. Michael's Orthopaedic Associates, Ste. 800, 55 Queen St. E, Toronto, Ont. M5C 1R6

S urgical treatment of patients having locally aggressive mesenchymal tumours has improved substantially in the past 15 years. Enneking's original anatomical studies of soft-tissue sarcoma demonstrated that its characteristic invasion of peripheral muscle resulted in microaggregates of malignant cells penetrating beyond the pseudocapsule of the primary lesion.1 This meant that potentially contaminated tissue had to be resected if local control was to be achieved by surgery alone. According to Enneking, this necessitated removal of the entire limb compartment involved by tumour, either by radical resection or amputation proximal to the origin of muscles inside the fascial compartment.¹⁻³

Recognition that high-dose radiation can eliminate microscopic spread of soft-tissue sarcoma has modified the surgical management of this disease. Several studies have demonstrated that resection of the gross tumour mass with a limited margin of normal tissue (wide resection) combined with adjuvant radiotherapy is adequate for local control.⁴⁻⁹

Despite the obvious functional benefits of conservative, limb-sparing surgery, combined treatment

BELL, ET AL.

(surgery and high-dose radiotherapy) can result in considerable immediate local disability,^{9,10} especially after extensive surgical dissection because of the anatomic site or size of the lesion. Indeed, it has been suggested that the soft-tissue disability after the combined treatment of soft-tissue sarcoma can be so severe that primary amputation may have provided a superior functional result.¹⁰

In this paper we consider the complications and functional results after surgery combined with the radical radiotherapy, by prospectively reviewing the clinical course of 19 patients with large aggressive mesenchymal neoplasms. Because of tumour size or its anatomic location these patients might be considered candidates for amputation.

Patients and Methods

There were 19 patients in the study (11 men and 8 women). They ranged in age from 20 to 70 years (mean 45.2 years). All were followed up after operation for at least 16 months (range from 16 to 26 months).

Patient Selection

All cases of soft-tissue sarcoma or aggressive fibromatosis, treated by members of the University of Toronto Sarcoma Group, are registered prospectively in The Princess Margaret Hospital Prospective Sarcoma Database. During 1986, 19 of 52 patients registered (11 men, 8 women) were characterized as having "difficult" tumours, based on the following criteria:

• Tumour size more than 20 cm.

• Tumour extension within the true pelvis.

• Encasement of the iliac or common femoral vessels.

• Tumour origin distal to the knee or elbow, with involvement of bone, muscle and skin that would necessitate extensive tissue transfer and skeletal reconstruction after adequate wide resection.

• Axillary location with invasion of the chest wall.

In the literature there are no accepted characteristics to define a subset of "difficult" or virtually unresectable lesions, but the criteria listed encompass tumours that require long, complex procedures for limb salvage.

Pathological Analysis

The protocol for pathological examination of the resected specimen, established by the University of Toronto Sarcoma Surgery Group, has the following guidelines, adhered to in all cases to determine if local resection has been adequate:

• Preoperative evaluation of the diagnostic biopsy and computed tomogram by the surgical pathologist managing the case.

• Examination of the resected specimen in the operating room for orientation by the surgeon and pathologist.

• Painting of the resection margins.

• Sectioning of the tumour in the pathology suite adjoining the operating room.

• Oriented frozen section from any resection margin with less than 1 cm of normal tissue covering the pseudocapsule.

• Extensive sampling of the margins for permanent sections to determine whether microscopic disease was present at any resection surface.

Representative samples from the diagnostic biopsy and resected specimens were reviewed by an experienced musculoskeletal pathologist (V.L.F.) who determined both the histologic subtype and grade of the tumour. The Musculo-Skeletal Tumour Society definition of histologic grading was used.¹

Radiotherapy

The protocol for radiotherapy at The Princess Margaret Hospital consists of radical treatment of 55 to 65 Gv at 10 Gv/wk. five fractions per week, for soft-tissue sarcoma. Treatment is either preoperative (40 to 50 Gy in 4 to 5 weeks before surgery, with any remaining dose administered postoperatively using a shrinking-field technique) or wholly postoperative after wound healing is complete. Aggressive fibromatosis is generally treated with a total dose of 55 Gy. Part of the circumference of the limb should be excluded to reduce the risk of encircling fibrosis and distal edema.

Postoperative Complications

Soft-tissue complications were defined as necrosis of the wound edge, dehiscence or drainage that required dressings for longer than 7 days. Wound drainage was cultured and isolation of the same organism on more than one sample was accepted as evidence of infection. Vascular, neurologic and skeletal complications were also included in this review.

Function

A detailed functional analysis rating (modified from that of the Musculo-Skeletal Tumour Society¹) was determined prospectively, before surgery and at follow-up 3, 6, 12 and 18 months after. For the purpose of this presentation, only the ambulatory status of patients with lower extremity tumours and the presence of pain persisting more than 3 months after the completion of treatment will be considered.

DIFFICULT MESENCHYMAL NEOPLASMS

Results

Pathologic Features and Treatment

Sixteen patients presented with high-grade sarcomas: malignant fibrous histiocytoma in 9, synovial sarcoma in 2, liposarcoma in 2, fibrosarcoma in 1, soft-tissue chondrosarcoma in 1 and a chondrosarcoma originating in bone with massive soft-tissue extension in 1. Three patients had aggressive fibromatosis that had recurred locally at least twice before the described operative procedure. Ten patients presented with extensive thigh sarcomas; 3 of them required intraoperative vascular resection and reconstruction. Three patients had pelvic sarcomas and four distal tumours involving bone, muscle and skin that required composite resection and reconstruction using skeletal stabilization and microvascular free tissue transfer. Two patients who had axillary tumours required composite en-bloc resection of the chest wall.

Of the 19 patients, 11 had previously undergone incomplete tumour resection. In each case gross tumour remained at the end of the procedure. Six of these had resection and irradiation at the time of local recurrence; the other five underwent further resection immediately and received radiotherapy.

The operative procedures were long and complex; those for thigh tumours averaged 5.8 hours, for pelvic tumours 8.2 hours, for distal extremity lesions 4.2 hours and for axillary lesions 8.2 hours.

Three patients had undergone radical radiotherapy for residual gross disease more than 1 year before definitive management. Eight patients received preoperative radiotherapy (40 to 50 Gy) with a postoperative boost to 55 to 65 Gy. Six patients underwent postoperative radiotherapy only.

Complications

Eight of 13 patients with thigh or pelvic sarcomas suffered major wound complications that required secondary procedures. In two, small areas (less than 5×5 cm) of skin necrosis developed but healed rapidly after split-thickness skin grafting. Three patients had larger areas of necrosis (greater than 10×10 cm) that required débridement and grafting; of these, wounds were healed in two 3 months and in the third 9 months after surgery. The patient with delayed healing had chemotherapy postoperatively for a lung metastasis.

Three patients with thigh and pelvic sarcomas required vascularized tissue transfer for extensive wound dehiscence which developed after vascular reconstruction in two.

None of the patients who had axillary or distal extremity tumours managed by primary reconstruction with free tissue transfer suffered wound complications.

The timing of radiotherapy and surgery did not seem to affect the incidence of wound complications; 6 of 13 patients who had preoperative radiotherapy suffered wound complications compared with 2 of 6 patients who had postoperative radiotherapy.

All wound complications were treated immediately and aggressive-ly.

Vascular complications occurred in five patients. One who had a large thigh tumour, sustained thrombosis of the superficial femoral artery immediately after resection of the lesion; thrombectomy was successful. Two patients who underwent vascular resection and reconstruction suffered major wound dehiscence which required débridement and vascularized tissue transfer for limb salvage. Chronic arterial insufficiency was not encountered. Two patients now suffer from chronic venous insufficiency and wear compression hose while walking.

Six patients had neurologic complications postoperatively. Three had complete, permanent, motor lesions of the sciatic nerve, requiring the use of an ankle-foot orthosis. Two required a cane when walking. Three other patients had substantial loss of the femoral nerve during anterior thigh resections. Two of these required a drop lock knee brace for stability while walking and the third learned to walk with a knee recurvatum gait.

Three patients who underwent bone resection during tumour removal later suffered pathologic fractures in the area. Two required reoperation and internal fixation; the third fracture healed in a cast.

Function and Follow-up

All but one patient, who had a pathologic fracture of the tibia, had stopped the regular use of narcotic analgesics within 3 months of surgery. Two who had pelvic resection required codeine when active and two (one who underwent thigh resection and the other a distal extremity resection) required antiinflammatory medications regularly. The others, including the patient with a pathologic fracture, required no analgesics at 1 year.

All of the 16 patients who had lower extremity lesions were fully ambulatory within 6 months. Eight of the 10 patients who had resection of a thigh sarcoma were community ambulators and required no walking aids; two required a cane. Because the abductor musculature had been resected, two of three patients who had pelvic tumours excised required two canes for walking; the third walked without aids.

It should be remembered that

alternative procedures in these patients would have been hemipelvectomy or hip disarticulation. Adults rarely accomodate to prostheses after such amputations and generally use either a wheelchair or two crutches for walking.¹⁴ All patients who had distal lower extremity tumours resected were able to walk without aids.

Of three patients treated for upper extremity tumours, two returned to work that would have been impossible after amputation a chef and a welder. The third who had a soft-tissue sarcoma of the axilla had insufficient active shoulder movement to resume work as a hairdresser but since her elbow and hand function was virtually normal she retrained as a secretary.

No patients had local recurrence. Relapse occurred at distant sites in six patients (five with thigh tumours). Two died of metastatic disease. At the time of writing one was alive with extensive metastases and three had undergone resection of the metastases and were disease free.

Discussion

The goal of treatment in soft-tissue sarcoma is to provide local control of the lesion yet maintain function. Over the past 25 years, treatment has progressed from simple excision with a 60% to 70% local relapse rate^{11,12} to radical resection,^{1,3} to conservative surgery with high-dose adjuvant radiotherapy.3 Several studies4-9 have demonstrated that a combination of surgery and radiation has eliminated local disease in more than 90% of patients treated. Data from our institution suggest that the most important factor in determining local control is the adequacy of the local resection.13

If it is accepted that conservative

resection combined with radiation offers a reasonable chance of local tumour control in soft-tissue sarcoma, then associated complications and residual function become important secondary considerations. There is no point in saving the limb if the patient is left with chronic pain, a draining wound or a useless extremity. The high early postoperative complication rate with combined treatment has been cited as a reason for performing primary amputation.¹⁰ In this review, we have attempted to identify, prospectively, patients with difficult soft-tissue sarcomas who would have such severe complications and poor function that limb salvage should be avoided and amputation proposed as primary management.

Our patients in this study represent the most difficult subset of soft-tissue sarcomas, those most prone to postoperative complications, of which a delay in wound healing was the most common. Indeed, wound complications were found in 8 of 13 patients with lower extremity or pelvic tumours. This is not surprising, since adequate tumour resection required that large skin flaps be lifted off the deep fascia, interrupting the myocutaneous vessels that provide skin vascularity.14 Added insults are the effects of radiation on skin healing¹⁵ and dermal vascularity.^{16,17} However, the high incidence of softtissue complications did not detract from the eventual functional results obtained in this study. All patients had healed wounds at 1-year followup.

Neurovascular involvement was not a contraindication to limb salvage. Although patients requiring vascular reconstruction frequently underwent a secondary procedure for wound complications, the end result was a functional limb in each case. It should also be noted that resection of the femoral or sciatic nerve, sometimes necessary for wide resection, was compatible with reasonable ambulatory function.

The results of this review suggest that almost all soft-tissue sarcomas can be managed by limb-salvage techniques with reasonable functional outcome. In our current consecutive series of 86 patients with the disease, the only amputation performed was for a tumour involving the entire brachial plexes. This aggressive approach to limb salvage has also been reported by Karakousis and associates,⁴ with similar reasonable functional results.

It should be emphasized that, before referral, 11 of the 19 patients in this series had undergone one or more inadequate surgical procedures which markedly increased the difficulty of definitive surgery. We suggest that before operating on a subfascial mass, the surgeon should:

• Carry out local and systemic staging studies and discuss combined management of the case with a radiation oncologist skilled in sarcoma management before performing a biopsy.

• Determine a strategy to ensure adequate wide resection.

• Consider appropriate techniques for soft-tissue or skeletal reconstruction.

• Ensure that pathology facilities suitable for both the interpretation of biopsy and assessment of resection margins are available.

If these criteria cannot be met, we recommend that the patient be referred to a multidisciplinary management team before the first surgical procedure is done.

References

- 1. ENNEKING WF: Musculoskeletal Tumor Surgery, Churchill, New York, 1983
- SHIU MH, CASTRO EB, HADJU SI, et al: Surgical treatment of 297 soft tissue sarcomas of the lower extremity. Ann

DIFFICULT MESENCHYMAL NEOPLASMS

Surg 1975; 182: 597-602

- SIMON MA, ENNEKING WF: The management of soft-tissue sarcomas of the extremities. J Bone Joint Surg [Am] 1976; 58: 317–327
- KARAKOUSIS CP, EMRICH LJ, RAO U, et al: Feasibility of limb salvage and survival in soft tissue sarcomas. *Cancer* 1986; 57: 484–491
- LINDBERG RD, MARTIN RG, ROMSDAHL MM, et al: Conservative surgery and postoperative radiotherapy in 300 adults with soft-tissue sarcomas. *Cancer* 1981; 47: 2391–2397
- ROSENBERG SA, KENT H, COSTA J, et al: Prospective randomized evaluation of the role of limb-sparing surgery, radiation therapy, and adjuvant chemoimmunotherapy in the treatment of adult soft-tissue sarcomas. Surgery 1978; 84: 62–69
- ROSENBERG SA, TEPPER J, GLATSTEIN E, et al: The treatment of soft-tissue sarcomas of the extremities: prospective randomized evaluations of (1) limb-sparing

BOOK REVIEWS

continued from page 64

high in many centres. The success rate depends more on the operator than the technique, and he sets out to improve the techniques and results.

The 20 chapters cover all aspects of hernia repair. Anatomy of the abdominal wall and epidemiology and etiology of hernias are covered well. There is a good section on outpatient management and on general principles of hernia repair. The coverage of suture and mesh materials is good. There is a short section on anesthesia. Although the author favours the Shouldice technique, he and his patients prefer general anesthesia, and this would likely reflect the Canadian experience. However, techniques of local anesthesia are well described. The chapters on groin and umbilical hernias in children and on the differential diagnosis of groin lumps are useful and practical.

The section on inguinal hernias in adults covers the topic well and again emphasizes the Shouldice repair. The McVay repair is described more briefly and the use of Marlex mesh is also summarized. Older studies of hernia repair are analysed to show that followup was usually poor and yet complete information is essential for determining true recurrence rates. Results in many large centres are often poor, especially surgery plus radiation therapy compared with amputation and (2) the role of adjuvant chemotherapy. *Ann Surg* 1982; 196: 305–315

- SUIT HD, RUSSELL WO, MARTIN RG: Sarcoma of soft tissue: clinical and histopathologic parameters and response to treatment. *Cancer* 1975; 35: 1478–1483
- 9. WOOD WC, SUIT HD, MANKIN HJ, et al: Radiation and conservative surgery in the treatment of soft tissue sarcoma. *Am J Surg* 1984; 147: 537-541
- SUGARBAKER PH, BAROFSKY I, ROSENBERG SA, et al: Quality of life assessment of patients in extremity sarcoma clinical trials. Surgery 1982; 91: 17–23
- CANTIN J, MCNEER GP, CHU FC, et al: The problem of local recurrence after treatment of soft tissue sarcoma. Ann Surg 1968; 168: 47-53
- 12. MARTIN RG, BUTLER JJ, ALBORES-SAAVER-DA J: Soft tissue tumors. In: Proceedings of the Eighth Annual Clinical Conference on Cancer, Year Bk, Chicago,

1965: 333-348

- BELL RS, O'SULLIVAN B: The surgical margin in soft tissue sarcoma. J Bone Joint Surg [Am] (in press)
- STELL PM: The pig as an experimental model for skin flap behaviour: a reappraisal of previous studies. Br J Plast Surg 1977; 30: 1–8
- 15. DEVEREUX DF, KENT H, BRENNAN MF: Time dependent effects of adriamycin and x-ray therapy on wound healing in the rat. *Cancer* 1980; 45: 2805–2810
- 16. ARCHAMBEAU JO, INES A, FAJARDO LF: Correlation of the dermal microvasculature morphology with the epidermal and the endothelial population changes produced by single X ray fractions of 1649, 2231 and 2619 rad in swine. Int J Radiat Oncol Biol Phys 1985; 11: 1639-1646
- YOUNG CM, HOPEWELL JW: The effects of preoperative x-irradiation on the survival and blood flow of pedicle skin flaps in the pig. *Int J Radiat Oncol Biol Phys* 1983; 9: 865–870

when operation is carried out by inexperienced surgeons. There is a short but useful section on the truss. Repair of femoral, umbilical, epigastric and incisional hernias is well described. A number of rare hernias are also considered and there are short chapters on Spigelian hernia and parastomal hernia. In a chapter on extraperitoneal or preperitoneal repair with mesh, the author recommends that only experienced surgeons use this technique in cases of very large or recurrent hernias. The list of 679 references is exhaustive but might be more helpful if a few key references were highlighted.

This text does not detail the work on hernias by Nyhus. Although the illustrations are useful teaching aids, the book contains too much detail for most medical students. Residents in general surgery would benefit from reading this book early in their training and keeping it for later reference. Although the emphasis is on hernia repair, there is much useful information on groin anatomy, wound healing and choice of sutures. It could also serve as a useful review and refresher course for the general surgeon who repairs hernias as part of a varied pratice. The emphasis on the Shouldice repair, on outpatient surgery and local anesthesia is useful

for surgeons trained on a steady diet of Bassini and McVay repairs. The importance of long-term follow-up should be noted by all who repair hernias.

One may question a few details, such as the need for extensive shaving before hernia repair, the use of adherent plastic during operation, or the avoidance of sutures for wound closure, but overall this is a brief, clear and logical review of hernias.

D.M. Grace, MD, FRCSC

Division of General Surgery, University Hospital, 339 Windermere Rd., London, Ont. N6A 5A5

TOTAL HIP ARTHROPLASTY. Robert E. Booth, Jr., Richard A. Balderston, Richard H. Rothman. 310 pp. Illust. W.B. Saunders Company, Philadelphia, 1988. \$108.00. ISBN 0-03-013328-9.

"Total Hip Arthroplasty" is a delight to read. It is concise and informative.

continued on page 79

Surgical Treatment of Fungal Mycetoma

R. Visvanathan, BM, BCh, FRCS(Ire), FRCS, FRCS(Edin), FWACS, FICS

Chemotherapy for chronic fungal infections is often ineffective, and the associated delay in surgical treatment may result in radical procedures being performed to effect a cure. The author describes four patients with chronic fungal lesions, three involving a foot and one the abdominal wall, all of which failed to respond to antifungal chemotherapy. The lesions were excised, using procedures aimed at preserving function. Infection recurred in two patients during a 9-month follow-up. The author concludes that surgical therapy should be instituted early in the disease to forestall spread to deeper structures and preserve functional integrity of the affected parts.

La chimiothérapie des infections fongiques chroniques s'avère souvent inefficace, et il en résulte un retard de chirurgie pouvant conduire à effectuer des interventions radicales dans le but d'obtenir la guérison. L'auteur décrit quatre patients souffrant d'infections fongiques chroniques, du pied dans trois cas et de la paroi abdominale dans un, chez qui la chimiothérapie antifongique avait échoué. Les lésions furent excisées par une technique visant la préservation fonctionnelle. Au cours d'une période de surveillance de 9 mois, il y eut récidive infectieuse chez deux patients. L'auteur conclut à la nécessité d'opérer tôt dans l'évolution de la maladie si l'on veut empêcher sa dissémination à des structures plus profondes et conserver l'intégrité fonctionnelle des organes touchés.

C hronic fungal infections of the skin and subcutaneous tissue respond poorly to antifungal chemotherapy. In most instances, the lesions progress during such treatment and operative intervention is delayed with the result that radical surgical measures are often necessary to achieve a cure. This is a report on four patients with fungal mycetoma (eumycetoma) in whom surgical therapy aimed at conserving function was undertaken when chemotherapy was found to be ineffective.

Case Reports

Case 1

A 27-year-old farm labourer was admitted to hospital with an 8-year history of progressive, relatively painless ulceration over his abdominal wall. There were fleshy, confluent, ulcerating lesions with multiple sinuses and plaque-like thickening of the subcutaneous tissue extending over the affected area (Fig. 1). Loss of serosanguineous fluid from the ulcerated surface reflected on albumin (29 g/L) levels. Multiple tissue biopsies revealed mycelial elements suggestive of *Madurella mycetomi* in a granulomatous inflammatory process with leukocytic cellular aggregations and giant cells. There was no indication of malignancy. He had no bowel symptoms and barium x-ray studies of both the small and large bowel were normal. The following treatment

his hemoglobin (78 g/L) and serum





FIG. 1. Case 1. Anterior and right lateral view of abdominal lesion. Previous biopsy scars are visible on flank.

From the Department of Surgery, University Teaching Hospital, Maiduguri, Borno State, Nigeria

Accepted for publication July 5, 1988

Reprint requests to: Dr. R. Visvanathan, Ste. 2, 91 Longwood Ave., Brookline, MA 02146, USA

FUNGAL MYCETOMA

was begun: a 6-week course of procaine penicillin G 600 000 units and streptomycin sulfate 1 g intramuscularly daily; a 6-month course of Bactrim, two tablets orally twice a day (one tablet contains 80 mg trimethroprim and 400 mg sulfamethoxazole); dapsone 100 mg/d, which was reduced to 50 mg/d after 2 months, and griseofulvin 1 g/d which also was reduced after 2 months to 750 mg/d.



FIG. 2. Case 2. Anterior and lateral views of right foot showing nodular recurrence 5 weeks after excisional surgery and skin grafting.

The anemia was corrected and his nutritional state improved during 3 months in hospital, but there was no visible response to the chemotherapy regimen at the end of 6 months.

Under general anesthesia the ulcerated surface and subcutaneous tissue were removed en bloc from the anterior rectus sheaths and uninvolved external oblique aponeuroses. The denuded area was covered with meshed autologous skin grafts harvested from both thighs. He was discharged home 4 weeks after operation with satisfactory





FIG. 3. Case 3. Tumour-like mycotic lesion in right foot (top) and resulting defect following its removal (bottom).

healing of the grafted areas. Within 9 weeks of his discharge three isolated recurrences in the form of small nodules appeared on his right flank and hypogastrium. These were widely excised and he has remained free of further infection during a 9-month follow-up.

Case 2

A 34-year-old man presented with a 4-year history of progressive ulceration of the skin over the front of his right foot and ankle. The area involved was approximately 90 cm² with swelling, induration, ulceration and discharging sinuses affecting the skin and subcutaneous tissue. Tissue biopsies revealed hyphae consistent with M. mycetomi. There was no bony involvement and he had satisfactory extension of his toes. A 4-week course of daily intramuscular injections of procaine penicillin G and streptomycin was instituted and a 4-month course of oral dapsone, Bactrim and griseofulvin in dosages similar to those in case 1. He failed to respond to this regimen, so the lesion was excised using an Esmarch bandage to reduce blood loss. Dissection was carried down to the tendo-osseous plane and the diseased tissue removed en bloc, preserving the extensor tendons. After adequate granulation, the residual area was covered with split-thickness autologous skin grafts. A nodular recurrence seen 5 weeks later was excised with 1 cm skin clearance (Fig. 2). A second recurrence occurring after 3 weeks was similarly excised. No further recurrence was observed during the first 6 months of followup.

Case 3

A man in his early twenties was admitted with a 3-year history of

VISVANATHAN

painless swelling of his right forefoot and discharging sinuses in the clefts on either side of his third toe. which was also very swollen (Fig. 3). Because previous broad-spectrum chemotherapy had had no effect, an Esmarch bandage was applied and the mass removed en bloc with the third metatarsal bone and the involved toe (Fig. 3). The reconstructed foot healed well. The surgical specimen was a granulomatous inflammatory mass with leukocytic cell infiltrate and sinus tracts similar to those seen in the two previous patients. However, no fungus was isolated from the specimen. The patient remained recurrencefree 9 months later.

Case 4

A 23-year-old man presented with a 3-year history of an ulcerating swelling on his right foot, similar to, but less extensive than, the lesion in patient 2; it covered an area of 55 cm² on its dorsal and lateral aspects. Dark fungal particles were seen in the discharge and M. mycetomi was isolated. He was started on an initial 4-week course of intramuscular procaine penicillin G and streptomycin and a 4-month course of dapsone, Bactrim and griseofulvin, orally, in dosages similar to the first two patients. There was again no response to treatment. The lesion was excised and the denuded area grafted. The patient was free of recurrence for 6 months after operation.

Discussion

The causative agent of a chronic fungal lesion may elude detection.¹ Previous chemotherapy or an overgrowth of secondary invaders may suppress the proliferation of fungal elements. The morphologic picture of granulomatous changes with inflammatory and giant cells, along with the characteristic clinical picture, usually suggests a fungal cause.

The poor response of fungal mycetoma (eumycetoma) to chemotherapy has led to the recommendation of surgical measures.^{2,3} The timing of surgery, either in conjunction with or after drug therapy, has yet to be clarified, though some guidelines have been drawn up.4 Broad-spectrum antimicrobial agents in conjunction with antifungal therapy are aimed at reducing the secondary invading organisms, though their effect was not dramatic in the patients studied. The antifungal agents dapsone and griseofulvin have some effect on eumycetoma.5-7

Newer agents, clotrimazole and ketoconazole, have been shown to be more effective and their toxic effects are being evaluated.^{7–9} Ketoconazole in combination with surgery has been used to treat fungal mycetoma and has given encouraging results.¹⁰ The effectiveness of these agents in reducing postoperative recurrence is, however, undetermined. Until their effectiveness and safety are established, surgery for fungal mycetoma should be carried out as soon as the diagnosis is made.

References

- SIMPSON A, SINCH SR: A case of Madura foot. J R Coll Surg Edinb 1984; 29: 326–328
- 2. Treatment of mycetoma (E). *Lancet* 1977; 2: 23–24
- 3. PALESTINE RF, ROGERS RS III: Diagnosis and treatment of mycetoma. J Am Acad Dermatol 1982; 6: 107-111
- 4. AUDOIN J, ROMANET JP, RUSTERHOLTZ B: [Surgical therapy in African mycetoma. Indications a propos of 160 cases.] *Med Trop (Mars)* 1986; 46: 283–292

- COCKSHOTT WP, RANKIN AM: Medical treatment of mycetoma. Lancet 1960; 2: 1112–1114
- 6. MACKINNON JE, ARTAGAVEYTIA-ALLENDE RC, GARCIA-ZORRON N: The inhibitory effect of chemotherapeutic agents on the growth of the causal organisms of exogenous mycetomas and nocardiosis. *Trans R Soc Trop Med Hyg* 1958; 52: 78-86
- MAHGOUB ES: Medical management of mycetoma. Bull WHO 1976; 54: 303– 310
- 8. MAHGOUB ES, GUMAA SA: Ketoconazole in the treatment of eumycetoma due to Madurella mycetomii. Trans R Soc Trop Med Hyg 1984; 78: 376–379
- HAY RJ: Ketoconazole: a reappraisal (E). Br Med J [Clin Res] 1985; 290: 260– 261
- ANDREU JM: [Actual treatment of fungus mycetoma: interest in associating ketoconazole and conservative surgery.] Med Trop (Mars) 1986; 46: 293–297

Correction

On page 415 of the November 1988 issue, in the paper "Unusual gastric foreign body: a case report" by W.M. Kuzon, Jr., C.A. McFadven and F.L. Moffat, there are two lines missing from the bottom of the middle column as follows: "and oversewing of the ulcer seemed justified. It could be argued that". The two sentences involved should read, "Therefore, removal of the mass with partial thickness excision and oversewing of the ulcer seemed justified. It could be argued that, since this was a gastric foreign body, a more aggressive attempt to dislodge and remove the components of the mass endoscopically should have been attempted first." We apologize to Dr. Kuzon and his colleagues and to our readers for this error.

Anteromedial (Perineal) Dislocation of the Hip: a Case Report

J.C. Burrell, MD, FRCSC;* J.K. Lipinski, MD, FRCPC, FRCR(Lond)†

Anteromedial (perineal) dislocation of the hip is rare. The authors describe the case of a 13-year-old girl whose femoral head was dislocated into the vagina as a result of a motor vehicle accident. The hip could not be reduced by traction but was pushed through the vagina with moderate ease. When the patient was placed in the lithotomy position, the hip redislocated and further reduction was required. The vagina and soft tissues were repaired and the hip joint was irrigated and closed over a drain. Antibiotics were given for 10 days. The girl recovered completely.

La dislocation antéromédiane de la hanche est rare. Les auteurs décrivent un cas chez une fillette de 13 ans dont la tête du fémur avait perforé le vagin lors d'un accident d'automobile. La hanche ne put être replacée par traction, mais elle fut poussée à travers le vagin avec relativement de facilité. Quand la patiente fut placée en position de lithotomie, la hanche se disloqua de nouveau et la luxation dut encore être réduite. On répara le vagin et les tissus mous, et la hanche fut refermée après la pose d'un drain. Des antibiotiques furent administrés pendant 10 jours. La guérison fut totale.

A nterior dislocation of the hip is uncommon; when it occurs, the femoral head usually lies in the periarticular position. We report a rare case of traumatic anteromedial dislocation of the hip in which the femoral head punctured the vaginal wall.

Case Report

A 13-year-old girl was seen 8 hours after she had been involved in a motor vehicle accident. She had multiple injuries including a right brachial plexus palsy, fractures of the mandible and the right first rib and a closed head injury resulting in a decreased level of consciousness.

The left leg was abducted and externally rotated at the hip. Swelling and bruising were evident above the perineum on the left side and the skin was tense and discoloured (Fig. 1). There was moderate bleeding from the vagina. The examining physician interpreted this finding as indicating a fracture of the pelvis. On retraction of the labia (Fig. 2), however, the femoral articular surface was clearly seen with the ligamentum teres protruding through the introitus. A pelvic x-ray film confirmed the anteromedial position of the femoral head (Fig. 3).

Initial resuscitation was carried out in the emergency department. In the operating room under general anesthesia, the presenting ligamentum teres and the attached fragment of bone were excised. No amount of traction would reduce the hip; however, a moderate push on the femoral head through the tear in the vagina reduced the head quite easily. Stability of the hip was good in all positions except abduction and external rotation. When the patient was placed in the lithotomy position to repair the vagina the hip redislocated. After further reduction, the leg was held in internal rotation which kept the joint reduced.

The soft tissues of the vagina and rectum were repaired and the patient was prepared and draped for an anterior approach to the hip joint. The joint was irrigated thoroughly and then closed over a drain. In addition to cefazolin, which was started in the emergency department, tobramycin and metronidazole were given in appropriate dosage for age and weight. The antibiotic therapy was continued for 10 days. The drain was removed 4 days after operation.

From the *Department of Surgery and †Department of Radiology, McKellar General Hospital, Thunder Bay, Ont.

Accepted for publication Feb. 18, 1988

Reprint requests to: Dr. J.K. Lipinski, 11604 - 92nd Avenue, Edmonton, Alta. T6G 1B3

BURRELL & LIPINSKI

The immediate postreduction films showed a near-anatomic position of the greater trochanter and an acceptable position of the lesser trochanter fragment. Films obtained 2 weeks after injury showed heal-



FIG. 1. Bruising and discolouration of left aspect of perineum.

ing, callus formation and periosteal reaction, and the hip was in a normal location (Fig. 4).

When the girl was last seen, 6 months after her accident, she had a full range of movement of the hip



FIG. 2. Femoral head and ligamentum teres are evident at introitus.



FIG. 3. Anteromedial dislocation of left hip. Lesser and greater trochanters are in near-anatomic position.



FIG. 4. Normal anatomic position of femoral head with healing of avulsed greater and lesser trochanters.

and a normal gait. Radiologically, there were no signs of avascular necrosis.

Discussion

Dislocations of the femoral head are classified as posterior, anterior and central; the posterior type is the most common, accounting for 85% of dislocations.¹ Anterior dislocations are usually pubic or inferior. We could find only one other report of a perineal dislocation.² For such a displacement the mechanism would have to be external rotation and flexion, associated with a medial blow to the femur. The avulsions of the lesser and greater trochanters and disruptions of the soft tissues are an obvious association.

In our case, the joint was open and because of the vaginal and rectal disruptions, contamination was likely. Furthermore, separate drainage was considered indicated as a precautionary measure. One complication of these dislocations is avascular necrosis, which occurs much less frequently (less than 10%) than in posterior dislocations.³ The avascular necrosis may not be apparent for up to 24 months, so a long follow-up is necessary for these patients.

References

- PIETRAFESA CA, HOFFMAN JR: Traumatic dislocation of the hip. JAMA 1983; 249: 3342–3346
- CAMPBELL WC: Perineal dislocation of the hip; with avulsion of the greater tuberosity. JAMA 1922; 78: 1115–1116
- 3. EPSTEIN HC: Traumatic Dislocation of the Hip, Williams & Wilkins, Baltimore, 1980

BOOK REVIEWS

continued from page 73

The book reflects the bias of the authors who are followers of the Charnley school of hip arthroplasty. For example, they still recommend the transtrochanteric approach for this procedure even though it is almost obsolete in North America. The series on which they base their conclusions is small, comprising only about 600 cases, but the follow-up is long and thorough.

The authors have no experience with bipolar prostheses and freely admit it. The section on hip revision is somewhat dated and mentions little of the serious problems currently being experienced in the revision of noncemented implants and the bone loss encountered in arthroplasties being revised for the third or fourth time. Similarly, the section on noncemented hips reflects little of the recent advances in this field such as modular hip stems; comment is made on obsolete implants such as the original Lord prosthesis which Lord himself abandoned 3 to 4 years ago. This section also contains a few errors. The screw cup shown on page 269 is an

Anderson cup on the x-ray film, but the illustration is of a Richards cup. Also, a number of chapters were obviously written some time ago. A 2-day admission before hip surgery is recommended. In Canada, a 1-day admission is more usual and the advent of diagnostic related groupings (DRGs) has made same-day admission common in the United States.

Apart from these criticisms, I found this one of the best surgical texts I have seen. It is well written, lavishly illustrated and clearly thought out. The authors are to be congratulated. The section on radiologic patterns of osteoarthritis, which contains a thorough survey of the literature and the complications and results achieved in hip replacements for rare conditions such as Gaucher's disease and osteopetrosis, is of particular value.

The chapter on the patient/surgeon interview should be mandatory reading for all undergraduates and surgical residents. Indeed, this chapter could, with advantage, be reprinted separately and circulated to all surgeons. The subject is a harsh and uncomfortable one for both the surgeon and the patient. The patient must be viewed in a global sense not simply as an arthritic hip. We surgeons are not gods and without the patient's cooperation we can only do so much. As the authors of this book put it "denving hip replacement to an undependable, poorly motivated substance abuser is not an uncharitable act but rather an act of good judgement preventing him from years of potential complications that would leave him more disabled in the future". Those of us who must carry out revision on such patients know well the truth of this statement.

I heartily recommend this book for all surgeons who practise hip replacement.

Hugh U. Cameron, MB, ChB, FRCSC

Ste. 318, 43 Wellesley St. E, Toronto, Ont. M4Y 1H1



Academic Surgical Oncologist

The University of Calgary Faculty of Medicine invites applications for a full time appointment in the Department of Surgery. Located at the Foothills Hospital and reporting to the Division Chief of Surgical Oncology, the incumbent will be part of a team developing an integrated cancer program at the site. Research will be a major focus of this position. Extensive funding opportunities exist at the local and provincial levels for basic research initiatives. Rank and salary are commensurate with experience and qualifications. The starting date is negotiable.

In accordance with Canadian immigration requirements, priority will be given to Canadian citizens and permanent residents of Canada.

The University of Calgary is committed to employment equity.

Qualified applicants are invited to forward a curriculum vitae by February 28, 1989 to:

Dr. W. J. Temple Chief, Division of Surgical Oncology Department of Surgery The University of Calgary 1403 - 29 Street N.W. Calgary, Alberta T2N 2T9

S89-05

Opportunity For Surgeon!!!

We are seeking a second General Surgeon to meet the health care needs of this rapidly expanding and vital young community. State of the art technology and a full range of diagnostic and procedural services are features of this fully accredited 300-bed hospital with 150 beds currently open with good availability. We boast an excellent referral base and anaesthetic support combined with six O.R. theatres offering flexible schedules and minimal waiting time. Fort McMurray offers superb recreational, cultural, and educational facilities. Income potential is well above average. Call today for more information:

The President Fort McMurray Regional Hospital Fort McMurray, Alberta T9H 1P2 Phone (403)791-6161



Fort McMurray Regional Hospital 589-04

CLASSIFIED ADVERTISING

As a further service to its readers the *Canadian Journal of Surgery* is pleased to accept suitable classified advertisements. The deadline is 1 month before issue date. Regular classified rates (for each insertion): \$45.00 for the first 40 words or less, additional words 60ϕ each (additional \$17.00 for frame). Special Display under 100 words, 21/4 in. $\times 2$ in., \$110.00. \$6.00 charge (first insertion only) for CJS box numbers. Display rates available on request.

Copy should be mailed to the Canadian Journal of Surgery, PO Box 8650, Ottawa, Ontario K1G 0G8.

HEAD, DIVISION OF ORTHOPEDICS: ON -St. Michael's Hospital, a 700-bed active treatment teaching hospital, fully affiliated with the University of Toronto, with a busy trauma service, invites applications for the position of Head, Division of Orthopedics. Located in downtown Toronto, the hospital is in close proximity to the University of Toronto and other major teaching and research activities. Essential requirements for the position include a clear commitment to patient care, demonstrated clinical and managerial expertise and proven leadership in teaching and research. Applicants must have certification by the Royal College of Physicians and Surgeons of Canada or equivalent. The successful candidate will be jointly appointed to the Department of Surgery in the Faculty of Medicine at the University of Toronto. In accordance with Canadian immigration requirements, this advertisement is directed to Canadian citizens and permanent residents. Please apply with curriculum vitae by Feb. 28, 1989 to: Dr. John C. Platt, vice president, Medical Affairs, St. Michael's Hospital, 30 Bond St., Toronto, ON M5B 1W8. Tel: (416) 864-5041. -589-07

ADVERTISERS' INDEX

Canadian Association of General Surgeons 35

Davis & Geck Maxon Outside Back Cover Surgilene Inside Front Cover

Lederle

Corporate 22 Fibyrax 18, Inside Back Cover

Merck Sharp & Dohme Canada Mefoxin 12, 13, 46, 47

Roussel Canada Inc. Claforan 32 A,B Stemetil 8



GENERAL SURGEON: SK – An opportunity exists for a general surgeon to join in busy practice of general surgery, university centre, western Canada. Please send CV to: Box 726, Canadian Journal of Surgery, PO Box 8650, Ottawa, ON K1G 0G8. –S89-01

GENERAL PRACTITIONER/ANESTHETIST: AB – Required by a well established 15-doctor group. Laboratory and x-ray facilities in clinic. Accredited 120-bed active treatment hospital in community of 12 000 and servicing the regional needs of 30 000 people. Camrose is a beautiful place to live; close, but not too close to Edmonton, with university accredited, active recreational, sports and cultural programs. Contact: Mr. T. C. Ofrim, administrator, Smith Clinic, 4825-51 St., Camrose, AB T4V 1R9. Tel: (403) 672-2424. –S89-08

UNIVERSITY CHAIRMAN, DIVISION OF NEUROSURGERY: ON - Required for University of Toronto as of July 1, 1989. The Head of the Division of Neurosurgery at the University of Toronto is responsible for the academic programs of five hospital divisions, including undergraduate and postgraduate education responsibilities, and coordination of research. Candidates will be expected to have a reputation for clinical excellence, as well as accomplishment in the areas of teaching and research and leadership experience. In accordance with Canadian immigration requirements, this advertisement is directed primarily to Canadian citizens or permanent residents. Applicants should send a letter and accompanying curriculum vitae to: Dr. B. Langer, R.S. McLaughlin, professor and chairman, Department of Surgery, University of Toronto, The Banting Institute, 100 College St., Toronto, ON M5G 1L5. -S89-02

BIOGRAPHY: – Material for biography of the late Professor J. C. B. Grant required. Personal memoirs, anecdotes, photographs, welcome. Information treated with discretion and material returned promptly. Reply to: Dr. Clayton Robinson, 808 - 750 West Broadway, Vancouver, BC V5Z 1H7. – 588-39

HAND SURGERY FELLOWSHIP: ON – Available, starting July 1, 1989. For information contact: The office of Dr. J. H. Roth, (FRCSC), 345 Westminster Ave., London, ON N6C 4V3 Tel: (519) 439-0701. –588-40

CLINICAL FELLOW IN NEUROSURGERY

Applications are invited for the position of clinical fellow in neurosurgery, Memorial University of Newfoundland. The post becomes vacant March 1, 1989 and is for a period of 1 year (renewable). The Provincial Neurosurgery Unit is based at the Health Sciences Centre. Previous experience in neurosurgery is required. Salary - \$42 960.

In accordance with Canadian Immigration requirements, priority will be given to Canadian citizens and permanent residents. Closing date for this advertisement is January 31, 1989.

For further information contact:

Dr. E.S. Wright, Chairman Discipline of Surgery Memorial University Health Sciences Centre St. John's, NF A1B 3V6

S-89-06

PROBLEM?

Measuring

Mixing

 Taste problems
Taste fatigue
Cleanup

NO PROBLEM!

FIBYRAX* Tablets In the most convenient and acceptable form for fibre laxatives

Convenience they want with efficacy they need

Fibyrax[®] provides a mixture of 4 natural-source fibres chosen for maximum bulk and water-retention properties.

Fibyrax[®] Tablets increase fecal bulk to stimulate peristalsis and bind water in the colon to keep stools soft for easy passage.

Fibyrax[®] treats constipation gently and by natural means, avoiding the discomfort often associated with irritant-type laxatives.

And the tablets are more convenient to use, less trouble to take than powdered fibre laxatives.

Fibyrax[®] Tablets contain no sodium, sucrose, or glucose, and contain only one calorie, so they are particularly appropriate for hypertensives, diabetics and obese patients.



All natural-source fibre from citrus fruits and bran



CONSUMER HEALTH PRODUCTS ® Registered trade mark PAAB Toronto, Montreal





polyglyconate monofilament absorbable suture

The multi-faceted absorbable suture appearing in Plastic and General surgery theatres everywhere. For a personal presentation call your D + GRepresentative today.

Cyanamid Canada Inc. 88 McNabb Street Markham, Ontario L3R 6E6 (416) 470-3600